FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX AV Power
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20,03 15.04 15.07 14.84 14,66
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
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g;ﬁ;ﬁ?lpower Surn(dBrn) PL(dBrm) | P2(dBm)
2125 18.37 18.11
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
5210MHz #5690MHz Straddle 5.47-5.725GHz
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gir;;f;?lpower Sum(dBrm) PL(dBrm)  P2(dBm) P3(dBm) P4(dBm)
20,02 17.87 17.95
SPORTON INTERNATIONAL INC. Page No. : 617 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010




FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
5290MHz #5690MHz Straddle 5.47-5.725GHz
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2068 17.98 17.85
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
5210MHz #5690MHz Straddle 5.725-5.85GHz
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
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gir:ﬂp:;ft)?lpower SumidBm) PL(dBr)  P2{dBm) P3(dBr) P4dEm)
447 140 201
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FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
#5530MHz,#5690MHz Straddle 5.725-5.85GHz

Ch Freq 0- ; ; Port3 [~
5,7356Hz ! Parts [
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Surm=Tatal Power [
Px=Part X Sum{dBm) P1(dBm) P2{dBm) P3{dBrm) P4{dBm)

378 1.00 0.52

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX AV Power
#5690MHz,#5775MHz Straddle 5.725-5.85GHz
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Surm=Total Power [
PX=Part X Sur{dBrmy P1(dBrm)  P2(dBm) | P3{dBr)  P4{dBm)

2135 4,70 4,38 17.97 1832
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FCC Test Report Report No. : FR760624AB

For set 3 antenna / 4T2S
<For non-beamforming mode>
Summary

Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.15-5.25GHz 22.92 0.19588 32.39 1.73380

5.25-5.35GHz 20.38 0.10914 29.85 0.96605

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.25-5.35GHz 20.27 0.10641 29.69 0.93111

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.47-5.725GHz 20.31 0.10740 29.78 0.95060

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.47-5.725GHz 20.52 0.11272 29.94 0.98628

802.11ac VHT80+80_Nss2,(MCS0)_4TX

5.47-5.725GHz 20.25 0.10593 29.72 0.93756

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.725-5.85GHz 22.01 0.15885 31.43 1.38995

802.11ac VHT80+80_Nss2,(MCS0)_4TX

5.725-5.85GHz 20.26 0.10617 29.73 0.93972
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FCC Test Report Report No. : FR760624AB

Result
Mode Result | DG Portl | Port2 Port3 Port4 F,Tg’vtvi'r Fower
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
802.11ac VHT80+80_Nss1,(MCS0)_4TX
#5210MHz,5530MHz Pass 9.47 18.05 1797 21.02 2653
#5210MHz,5610MHz Pass 9.47 18.03 17.90 20.98 2653
#5210MHz,5690MHz Pass 9.47 18.05 17.91 20.99 26,53
#5210MHz,5775MHz Pass 9.47 19.87 19.94 2.9 2653
#5210MHz,5290MHz Pass 9.47 17.72 1743 2059 2653
#5290MHz,5530MHz Pass 9.47 1731 17.43 2038 2051
#5290MHz,5610MHz Pass 9.47 17.30 1741 2037 2051
#5290MHz, 5690MHz Pass 9.47 17.30 1737 2035 2051
#5290MHz, 5775MHz Pass 9.47 17.04 1745 2026 2051
5210MHZ #5290MHz Pass 9.42 1733 17.19 2027 2056
802.11ac VHT80+80_Nss1,(MCS0)_4TX
#5530MHz, 5775MHz Pass 9.47 17.26 1747 2023 2051
#5610MHz,5775MHz Pass 9.47 17.29 1730 2031 2051
#5690Mgi'f_ssggg’g'ﬁzs"add'e Pass 9.47 17.00 1741 20,07 20,51
5210MHZ #5530MHz Pass 9.42 1755 17.47 2052 2056
5210MHzZ #5610MHz Pass 9.42 1753 17.22 20.39 2056
5210MHZ #5690MHz Straddle 5.47-5.725GHz | Pass 9.42 1739 17.02 2022 2056
5290MHz #5530MHz Pass 9.42 16.98 17.09 20.05 20.56
5290MHz #5610MHz Pass 9.42 1693 16.94 19.95 2056
5290MHz #5690MHz Straddle 5.47-5.725GHz | Pass 9.42 16.93 16.60 19.78 20.56
#5530MHZ #5610MHz Pass 9.47 14.34 14.43 1421 13.94 2025 2051
#5530Mgi'f_ss(??gg"e"ﬁzs"add'e Pass 9.47 14.49 14,50 13.88 1356 20.15 20,51
#561°Mgi';‘_?$§2"gézs"add'e Pass 9.47 1454 1462 14.05 1365 2025 2051
5210MHZ #5690MHz Straddle 5.725-5.85GHz | Pass 9.42 443 382 715 2658
5210MHZ #5775MHz Pass 9.42 19.04 18.95 22,01 26.58
5290MHz #5690MHz Straddle 5.725-5.85GHz | Pass 9.42 4.86 435 762 2658
5290MHZ #5775MHz Pass 9.42 1657 1659 1959 2658
5530MHZ#5775MHz Pass 9.42 16.73 16,52 19.64 26.58
5610MHzZ#5775MHz Pass 9.42 16.88 1655 19.73 2658
#9530NHz #5650MH: Sraddle Pass | 942 0,09 067 264 2658
#5610Mgéfs_?gg"gﬁzs"add'e Pass 9.42 0.09 015 2.98 26.58
#5690M;‘gg’_ggg"g;f"add'e Pass 9.47 371 364 17.15 1696 20.26 2653
DG = Directional Gain; Port X = Port X output power
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Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX AV Power
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2007 17.00 1741
802.11ac VHT80+80_Nss1,(MCS0)_4TX AV Power
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PX=Port X Sum{dBrm) P1(dBm)  P2{dBm) P3(dBm) P4{dBm}
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802.11ac VHT80+80_Nssl1,(MCS0)_4TX AV Power
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PX=Port X Sum(dBm) P1(dBm)  P2(dBm) P3(dBm) P4(dBm)
19.78 1693 16.60
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802.11ac VHT80+80_Nss2,(MCS0)_4TX AV Power
#5530MHz,#5690MHz Straddle 5.47-5.725GHz
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2015 14.49 14.50 13.88 1356
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PX=Port X Sum(dBrm) P1(dBm)  P2(dBm) P3(dBm) P4{dBm)
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SPORTON INTERNATIONAL INC. Page No. : 623 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report

Report No. : FR760624AB
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FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80_Nss2,(MCS0)_4TX AV Power
#5690MHz,#5775MHz Straddle 5.725-5.85GHz

Ch Freq 57 ' ' Portl |
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Sums=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm) P3(dBm]) P4(dBm)]

20.26 371 364 1715 16.96
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FCC Test Report Report No. : FR760624AB

<For beamforming mode>
Summary

Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 22.43 0.17498 30.81 1.20504

5.25-5.35GHz 21.23 0.13274 29.61 0.91411

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.25-5.35GHz 2113 0.12972 29.51 0.89331

5.47-5.725GHz 21.34 0.13614 29.72 0.93756

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.47-5.725GHz 21.25 0.13335 29.63 0.91833

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX

5.47-5.725GHz 2113 0.12972 29.51 0.89331

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.47-5.725GHz 21.25 0.13335 29.63 0.91833

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.47-5.725GHz 21.34 0.13614 29.72 0.93756

5.725-5.85GHz 22.26 0.16827 30.64 1.15878

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX

5.725-5.85GHz 21.34 0.13614 29.72 0.93756
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Result
Mode Result DG Port 1 Port 2 Port 3 Port 4 ngt\/ilr F;-c:rvxﬁr
(dB) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
802.11ac VHTB0+80-BF_NssL,(MCS0)_4TX
#5210MHz,5530MHz Pass 8.38 18.65 18.15 21.42 27.62
#5210MHz,5610MHz Pass 8.38 18.10 17.86 20.99 27.62
#5210MHz,5690MHz Pass 8.38 18.36 18.20 21.29 27.62
#5210MHz,5775MHz Pass 8.38 19.60 19.24 22.43 27.62
#5210MHz,5290MHz Pass 8.38 17.75 18.18 20.98 27.62
#5290MHz,5530MHz Pass 8.38 18.15 18.00 21.09 21.60
#5290MHz,5610MHz Pass 8.38 17.15 17.39 20.28 21.60
#5290MHz,5690MHz Pass 8.38 18.38 17.90 21.16 21.60
#5290MHz,5775MHz Pass 8.38 18.38 18.05 21.23 21.60
802.11ac VHTB0+80-BF_NssL,(MCS0)_4TX
5210MHz #5200MHz Pass 8.38 18.19 18.04 2113 21.60
5210MHz,#5530MHz Pass 8.38 18.05 18.18 2113 21.60
802.11ac VHTB0+80-BF_NssL,(MCS0)_4TX
#5530MHz,5775MHz Pass 8.38 1821 18.25 21.24 21.60
#5610MHz,5775MHz Pass 8.38 18.04 17.96 21.01 21.60
802.11ac VHTB0+80-BF_Nss2,(MCS0)_4TX
#5530MHz,#5610MHz Pass 8.38 15.16 15.16 15.02 15.10 21.13 21.60
#5530M?_ij_%??g;“GHJZStradd'e Pass 838 1504 1507 1484 1466 2093 2160
802.11ac VHTB0+80-BF_NssL,(MCS0)_4TX
#5690M?_i'j_?;;—’;“GHﬁzs”add'e Pass 838 1837 1811 2125 2160
802.11ac VHT80+80-BF_NssL,(MCS0)_4TX
5210MHz #5610MHz Pass 8.38 18.23 18.08 2117 21.60
5210MHz #5690MHz Straddle 5.47-5.725GHz | Pass 8.38 17.87 17.95 20.92 21.60
5290MHz #5530MHz Pass 8.38 18.27 18.39 21.34 21.60
5200MHz #5610MHz Pass 8.38 17.12 17.25 20.20 21.60
5290MHz #5690MHz Straddle 5.47-5.725GHz | Pass 8.38 17.88 17.85 20.88 2160
5210MHz #5690MH Straddle 5.725-5.85GHz |  Pass 8.38 2.83 2.58 572 27.62
5210MHz #5775MHz Pass 8.38 19.32 19.18 22.26 27.62
5200MHz,#5600MHz Straddle 5.725-5.85GHz |  Pass 8.38 1.90 2.01 497 27.62
5290MHz #5775MHz Pass 8.38 18.25 18.12 21.20 27.62
5530MHz #5775MHz Pass 8.38 18.1 18.28 21.20 27.62
5610MHz #5775MHz Pass 8.38 18.02 18.02 21.03 27.62
#5530Mgéfgg?gg"e'ﬁzs"add'e Pass 8.38 1.00 0.52 3.78 27.62
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX
#5690Mgéfs_ggg"e'ﬁzs"add'e Pass 8.38 470 438 17.97 18.32 21.34 27.62
DG = Directional Gain; Port X = Port X output power
SPORTON INTERNATIONAL INC. Page No. . 627 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date . Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX AV Power
#5530MHz,#5690MHz Straddle 5.47-5.725GHz
[ chFreq 1 °- i b1 [~
5.50756Hz -5- Port2 [
,—lsmn -10- Port3 [~
;;&;MHZ 157 | Portd [~
hHz ==
WEWY 35—
3hHz
Swreep Time B0
201rms =5
Detector Type 40—
o | >
55hHz -
\ S| -85y | o | | | | | ' | | "
5.34256 5.4G 5,456 5.5G 5,556 5.66 5.656 5.16 5,756 5.86 5.85256
E;T;J;;alpower Sum{dBm) PL(dBm)  P2(dBm)  P3(dBm)  P4{dBm)
2093 15.04 15.07 1484 1466
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
#5690MHz #5775MHz Straddle 5.47-5.725GHz
e [ ; (Far1 [
5.645GHz 0- Port2 [~
Span 5 L J
320MHz 10+
RBAY 5
1hHz
B 09
Mz i
Sweeep Time 30—
2.01ms -35-
Detector Type 40—
w5
160MHz 20
¥ < -SS_I 1 1 I 1 ' 1 I 1 1 I 1 1 1 ' 1 1 1 [
5.485G 556 5526 554G 5566 558G 566 5.626 5685 566G 5695 576G 576 574G 576G 578G 5.805G
g;ﬁ;ﬁ?lpower Sum{dBrm) PL(dBrm) | P2(dBrm)
2125 18.37 1811
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
5210MHz #5690MHz Straddle 5.47-5.725GHz
Ees M 5 - (o3 [ |
5.65GHz 05 Partd [
Span 5- L J
300MHz 10+
REY .
1MHz 204
VB -
MHz Sl
Sweep Tirne -30-
2.01ms -35-
Detector Type 40—
B || =
150MHz sl
¥ < -5 T I I 1 ' 1 1 1 1 1 I 1 1 ' 1 1 1 1
556 5526 5546 5566 G586 566G 5626 5646 566G 5686 576 5726 5746 576G 5786 586
§§T§J§‘Q'P°W Sum(dBrm) PLdBrm)  P2(dBm)  P3(dBrm)  Pa(dBm)
2002 17.81 17.95
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
5290MHz #5690MHz Straddle 5.47-5.725GHz
[ chFreq (s ; Cpon3 [~
5.65GHz 0- Portd [
Span 5- . J
3N0MHz 10+
REMY <5
VIBTVHZ -20-
IMHz <237
Swieep Tirme -30-
2.01ms -35-
Detector Type 40—
CPow (o=
150MHz Sl
\ S A | | ] '. | | ] ] | ] .' ] ] | '
556G 552G 554G 556G 558G S6G SEIG GA4G SE6G 568G 576 STIG ST4G 5766 STEG 586G
E;T;J;t;wower SumidBrmy PUdBry | P2{dBm)  Pi(dBrm)  P4idBm)
2068 17.98 17.85
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
5210MHz #5690MHz Straddle 5.725-5.85GHz
PChFrEq |l 0 e 5 ,.""" Ayl | Part3 W‘
5.735GHz -5- Pored [
Span L J
_10,
40MH
REAY = -15-
1MHz a0+
WEY
Mz i
Saeep Time 30—
2.01ms
Detector Type =5
T
S ool
) " Tsise 5756 5706 572356 57956 572956 573G 579256 57956 573758 5746 574256 57456 54156 575G 575250 57950
g;r:;;:;{alpower Surn(dBrn) P1(edBrny  P2(dBra)  P3(dBrm)  P4{dBm)
572 283 158
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
5290MHz, #5690MHz Straddle 5.725-5.85GHz
Ees [ : (o3 [ |
5.735GHz -G~ Pored [
Span L J
10+
40RH
REMY = -15-
1MHz 30+
VB
IMHz i
Sweep Tirne 30—
2.01ms
Detector Type =5
40 -
S5 L |
20MHz : At iy
) | a6 501756 5796 572596 735G 572956 575G 579256 57556 573796 5746 574356 57456 504156 575G 575256 57556
gir:ﬂp:;ft)?lpower SumidBm) PL(dBr)  P2{dBm) P3(dBr) P4dEm)
447 140 201
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FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
#5530MHz,#5690MHz Straddle 5.725-5.85GHz

Ch Freq 0- ; ; Port3 [~
5,7356Hz ! Parts [
Span i 4

40hAHz

REM
1WHz
WEBMY
IMHz
Swreep Time
2.01ms
Detector Type

Rhis

CPBW

20kAHz

R PVR 1 SRRV P

30—, \ \ \ i \ . \ : | : C \ ) o
57156 571756 572G 572256 57256 572156 573G 573256 5.735G 5.7375G 5.74G 574256 5.745G 574756 575G 5.7525G 57556

Surm=Tatal Power [
Px=Part X Sum{dBm) P1(dBm) P2{dBm) P3{dBrm) P4{dBm)

378 1.00 0.52

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX AV Power
#5690MHz,#5775MHz Straddle 5.725-5.85GHz

Ch Freg

5.78756GHz

Span

250kHz

REW

1Hz

WEW

IHz
Saeep Time

2.01rms
Detector Type

RMS

CP B

125MHz

" o1 [~ ]
Portz [
Port3d [
Portd [

-35-) | ' i | ' | ' i ' | |
5.66256 576 5.725G 5756 57756 5.86 5.825G 5,856 58736 5.9G 5.91255

Surm=Total Power [
PX=Part X Sur{dBrmy P1(dBrm)  P2(dBm) | P3{dBr)  P4{dBm)

2135 4,70 4,38 17.97 1832
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For set 4 antenna / 4T2S
<For non-beamforming mode>
Summary

Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.15-5.25GHz 24.42 0.27669 29.88 0.97275

5.25-5.35GHz 22.56 0.18030 28.02 0.63387

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.25-5.35GHz 22.74 0.18793 28.15 0.65313

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.47-5.725GHz 23.80 0.23988 29.26 0.84333

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.47-5.725GHz 23.94 0.24774 29.35 0.86099

802.11ac VHT80+80_Nss2,(MCS0)_4TX

5.47-5.725GHz 23.81 0.24044 29.27 0.84528

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.725-5.85GHz 23.49 0.22336 28.90 0.77625

802.11ac VHT80+80_Nss2,(MCS0)_4TX

5.725-5.85GHz 23.67 0.23281 29.13 0.81846
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Report No. : FR760624AB

Result
Mode Result DG Port 1 Port 2 Port 3 Port 4 ;§$2r ﬁﬁmﬁ
(dBi) @Bm | @m) | @Bm | @m | @m | (@Bm)
#5210MHz,5530MHz Pass 5.46 2050 2037 2345 3000
#5210MHz,5610MHz Pass 5.46 2147 21.35 24,42 3000
#5210MHz,5690MHz Pass 5.46 21.39 21.35 24.38 30.00
#5210MHz,5775MHz Pass 5.46 2143 2138 24.42 30.00
#5210MHz,5290MHz Pass 5.46 19.99 19.90 22.96 3000
#5200MHz,5530MHz Pass 5.46 1957 1952 22.56 2398
#5200MHz, 5610MHz Pass 5.46 19.49 19.46 22.49 2398
#5200MHz, 5690MHz Pass 5.46 19.48 1954 2252 2398
#5200MHz,5775MHz Pass 5.46 1951 1954 2254 2398
5210MHz#5290MHz Pass 5.41 19.71 19.75 2.74 2398
#5530MHz,5775MHz Pass 5.46 2078 2060 2375 2398
#5610MHz,5775MHz Pass 5.46 20.76 2082 23.80 2398
#E090NIEz FSTToMHz Stradde Pass | 546 2074 2063 23.70 2398
5210MHz#5530MHz Pass 5.41 19.94 1998 22,97 2398
5210MHz#56 10MHz Pass 5.41 2087 2097 23.93 2398
5210MHz,#5690MHz Straddle 5.47-5.725GHz |  Pass 5.41 209 2089 2394 2398
5290MHz #5530MHz Pass 5.41 19.00 19.04 22.03 2398
5290MHz#56 10MHz Pass 5.41 18.80 18.79 2181 2398
5290MHz #5690MHz Straddle 5.47-5.725GHz |  Pass 5.41 19.08 1875 2193 2398
#5530MHz,#5610MHz Pass 5.46 17.86 17.55 17.63 1741 2357 2398
%mw$ﬁg%$fmm Pass 5.46 18.17 17.96 17.53 17.17 2.75 2398
¢MNWﬁ?ﬁgf“we Pass 5.46 18.10 18.13 1762 17.23 2381 23.98
5210MHz,#5690MHz Straddle 5.725-5.85GHz |  Pass 5.41 6.70 6.45 959 3000
5210MHz #5775MHz Pass 5.41 2063 2033 23.49 3000
5290MHz,#5690MHz Straddle 5.725-5.85GHz |  Pass 5.41 486 435 762 30.00
5290MHz, #5775MHz Pass 5.41 18.66 1856 2162 30.00
5530MHz #5775MHz Pass 5.41 2016 20,02 23.10 3000
5610MHz #5775MHz Pass 5.41 2020 2004 23.13 30.00
#E530NIz #5690z Straddle Pass | 541 282 264 574 30.00
FoIONEz 500Nz Straddle Pass | 541 367 3.30 6.50 30.00
#S090NHz #5T7EMH2 Sraddle Pass | 546 6.90 6.64 2054 2042 2367 30.00
DG = Directional Gain; Port X = Port X output power
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FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX AV Power
#5690MHz,#5775MHz Straddle 5.47-5.725GHz
[ chFreq (s ' ! | Pt [~ ]
Ss;].ziscHz :: ; : | oz [AS)
320MHz -
REW :
e ]| A5
VBW 20+
IMHz
Sweep Time 24
201ms =07
Detector Type -35-
S5 o x
160MHz el I — % ;
\ | 50 ] | ) o | ] ] | | ] o ] | L
5485G55G 552G 554G 556G 558G 56G 562G 564G 566G 563G S5TG 572G 574G 576G 578G 5.805G
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2{dBm)
23.70 2074 2063
802.11ac VHT80+80_Nss1,(MCS0)_4TX AV Power
5210MHz,#5690MHz Straddle 5.47-5.725GHz
s 1 > : : | Pz [~ ]
5.65GHz 0- : Portd [
Span 5 . J
300MHz .
RBW :
e ]| 357
VBW 20+
IMH
Sweeplerne 254
201ms ==
Detector Type -35-
P B N
150MHz #57 : :
) | Tsic sshg 531G 566 558G 566 SEXG SSIG 566G SEBG  SJG 572G 574G 5766 SIBG  S4G
Sum=Total Power [
PX=Port X Sum{dBrm) P1(dBm)  P2{dBm) P3(dBm) P4{dBm}
2334 2096 2089
802.11ac VHT80+80_Nssl1,(MCS0)_4TX AV Power
5290MHz #5690MHz Straddle 5.47-5.725GHz
(TchFreq I 3 : : | pons 7]
565GHz 0- : Portd [
Span 5 L J
300MHz -
REW :
1MHz 15-
VBW 20+
si:g:':ﬂme ==
201ms ==
Detector Type 35
L :
[somrz ||| o s ”
) | TSic ssh6 551G 556G 5586 586 562G SHIG 566G S68G  SJG 572G 574G 5766 S7BG 546
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm)  P2(dBm) P3(dBm) P4(dBm)
2192 19.08 1875
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802.11ac VHT80+80_Nss2,(MCS0)_4TX AV Power
#5530MHz,#5690MHz Straddle 5.47-5.725GHz
[ chFreq (s ' " pon1 [~
5.5975GHz 0- Port2 [
,—lsmn =k Port3 [~
;évaHz -10- | Portd [
1MHz 15+
VBW 20—
IMH:z
Sweep Time 24
201ms =07
Detector Type -35-
o | =
255MHz 457 o
\ J S0 | o | ! | ! ! | | W
5.3425G 54G 545G 556G 555G 566 565G 576G 575G 536G 5.8525G
Sum=Total Power [ ]
PX=Port X Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm)
2374 1817 17.96 1753 1717
802.11ac VHT80+80_Nss2,(MCS0)_4TX AV Power
#5610MHz,#5690MHz Straddle 5.47-5.725GHz
s 1 > ' (a1 [
SS.G4SGH1 0- Port2 [
,—|W' = Portd [~
Ff;SVMHZ =1 Portd [
1MHz 157 [ i
VBW 20+
IMH
Sweeplerne 254
201ms ==
Detector Type -35-
Bou | ¥
160MHz ™ : :
¥ < -SO_I 1 1 I 1 ! 1 I 1 1 I 1 1 1 ! 1 1 1 [
54856556 5526 554G 556G 558G 56G 562G 564G 566G 568G 57G 572G 574G 576G 573G 58056
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm)
2381 1810 1813 1762 1723
802.11ac VHT80+80_Nssl1,(MCS0)_4TX AV Power
5210MHz #5690MHz Straddle 5.725-5.85GHz
(TchFreq I 3 - [ Pon3 [ |
5.735GHz 0- Portd [
Span L J
40MHz 5
RBW o
1MHz
VBW -15-
si:g:': Tirne ==
2.01lms 25—
Detector Type -
o5, B A
20MHz
e A0 | | | i | | | i | | | | | | | |
57156 571756 572G 5.7225G 5.725G 572756 573G 5.7325G 5.735G 5.7375G 5.74G 574256 5.745G 5.7475G 575G 5.7525G 57556
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm)
9.59 6.70 645
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FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80 _Nss1,(MCS0)_4TX AV Power
5290MHz,#5690MHz Straddle 5.725-5.85GHz
[ chFreq (s - i i | ez [~ ]
SSp.ZiSGHz 0 -f"hee + "i g | Portd [~
AMHz 7 !
REWY 10—
1hiHz 15-
R
MHz il
Swreep Time 35—
2.01ms
Detector Type =i
e |

45 . | | i ! | \ ! | | | i | | | |
5.715G 571756 5.72G 5.7220G 5.725G 572756 573G 5.7325G 5.735G 5.7375G 574G 574250 5.745G 5.7475G 575G 5.7525G 5.755G

Surm=Tatal Power [

PH=Port X SumidBm) P1(dBrn) P2{dBm) P3{dBm) P4{dBm)
T.62 4.86 4.35
802.11ac VHT80+80_Nss1,(MCS0)_4TX AV Power
#5530MHz,#5690MHz Straddle 5.725-5.85GHz
[Tcn Freq 1 : ; | port3 [~ ]
5.735GHz : | Portd [
Span L J
40MHz
RBW
1MHz
VBW
3MHz
Sweep Time
201ms
Detector Type
P _ O O N
20MHz : f
) ) -S.TJI.SG 5.71‘75G 5.?‘213 5.?2‘25!3 5.?2‘513 572‘?5!3 5.?‘313 5.?3‘256 5.?3‘5!3 5.?3‘?5!3 5.?‘46 574‘256 5.7&56 5.?4‘?56 S‘TISG 5.75‘25!3 S‘TSISG
Sums=Total Power [
PX=Port X Sum(dBrm) P1(dBm)  P2(dBm) P3(dBm) P4{dBm)
5.74 2.82 2154
802.11ac VHT80+80_Nss1,(MCS0)_4TX AV Power
#5610MHz,#5690MHz Straddle 5.725-5.85GHz
(TchFreq I 3 : : | pons 7]
5.735GHz L PR— R : : Portd [
Span 5- : : N J
40MHz 10-
RBW B
1MHz ===
VBW 30
3MH.
Swee:Tirne =
201ms <09
Detector Type 35
- S
vz || BT ; ’
) ) -5.?1ISG 5.71‘756 5.?‘26 5.?2‘25!3 5.?2‘56 S‘TZITSG S.FIEG S.FEIZSG 5.?3‘5!3 5.?3‘?56 5.?‘4!3 5]‘4‘256 5.74‘5[3 5.?4‘?5[3 S‘TISG 5.?5‘256 S‘TSISG
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm) P3(dBm)  P4{dBm)
6.50 3.67 3.30
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802.11ac VHT80+80_Nss2,(MCS0)_4TX AV Power
#5690MHz,#5775MHz Straddle 5.725-5.85GHz

Ch Freq 57 : ' Portl |
5.7875GHz | Port2 [

Span
E Partd [

250MHz
Port4

RBW
1MHz
VBW

3MHz
Sweep Time

201ms

Detector Type

RMS

CPBW : ;
-45- i W / i
125MHz ! Pkt Wi
\ I — ' i g ' y y i ' p—
566256 576 57256 5756 57756 586 58256 5856 58756 596591256

Sums=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm) P3(dBm]) P4(dBm)]

23.68 5.90 664 2054 2042
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<For beamforming mode>
Summary

Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 23.10 0.20417 29.84 0.96383

5.25-5.35GHz 22.42 0.17458 29.16 0.82414

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.25-5.35GHz 22.20 0.16596 28.94 0.78343

5.47-5.725GHz 23.05 0.20184 29.79 0.95280

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.47-5.725GHz 23.22 0.20989 29.96 0.99083

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX

5.47-5.725GHz 23.17 0.20749 29.91 0.97949

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.47-5.725GHz 23.22 0.20989 29.96 0.99083

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.47-5.725GHz 23.05 0.20184 29.79 0.95280

5.725-5.85GHz 23.14 0.20606 29.88 0.97275

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX

5.725-5.85GHz 22.92 0.19588 29.66 0.92470
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Result
Mode Result DG Port 1 Port 2 Port 3 Port 4 ngt\/ilr F;-c:rvxﬁr
(dB) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
802.11ac VHTB0+80-BF_NssL,(MCS0)_4TX
#5210MHz,5530MHz Pass 6.74 19.07 19.06 22,07 29.26
#5210MHz,5610MHz Pass 6.74 20,01 20.16 23.10 29.26
#5210MHz,5690MHz Pass 6.74 19.16 19.01 22.09 29.26
#5210MHz,5775MHz Pass 6.74 19.60 19.24 22.43 29.26
#5210MHz,5290MHz Pass 6.74 18.91 18.88 21.90 29.26
#5290MHz,5530MHz Pass 6.74 18.15 18.00 21.09 23.24
#5290MHz,5610MHz Pass 6.74 17.15 17.39 20.28 23.24
#5290MHz,5690MHz Pass 6.74 18.38 17.90 21.16 23.24
#5290MHz,5775MHz Pass 6.74 19.28 1953 22.42 2324
802.11ac VHTB0+80-BF_NssL,(MCS0)_4TX
5210MHz #5200MHz Pass 6.74 19.22 19.15 22.20 23.24
5210MHz,#5530MHz Pass 6.74 19.02 19.01 22.03 2324
802.11ac VHTB0+80-BF_NssL,(MCS0)_4TX
#5530MHz,5775MHz Pass 6.74 2021 20.20 23.22 23.24
#5610MHz,5775MHz Pass 6.74 20.28 19.91 23.11 2324
802.11ac VHTB0+80-BF_Nss2,(MCS0)_4TX
#5530MHz,#5610MHz Pass 6.74 17.09 17.09 17.21 17.20 23.17 23.24
#5530M?_ij_%??g;“GHJZStradd'e Pass 6.74 17.06 1706 1698 1697 23.04 2324
802.11ac VHTB0+80-BF_NssL,(MCS0)_4TX
#5690M?_i'j_?;;—’;“GHﬁzs”add'e Pass 6.74 20.26 2010 2319 2324
802.11ac VHT80+80-BF_NssL,(MCS0)_4TX
5210MHz #5610MHz Pass 6.74 20,01 20,07 23.05 2324
5210MHz #5690MHz Straddle 5.47-5.725GHz | Pass 6.74 18.74 18.89 21.83 23.24
5290MHz #5530MHz Pass 6.74 18.27 18.39 21.34 23.24
5200MHz #5610MHz Pass 6.74 17.12 17.25 20.20 23.24
5290MHz #5690MHz Straddle 5.47-5.725GHz | Pass 6.74 17.88 17.85 20.88 23.24
5210MHz #5690MH Straddle 5.725-5.85GHz |  Pass 6.74 3.75 3.19 6.49 29.26
5210MHz #5775MHz Pass 6.74 19.32 19.18 22.26 29.26
5200MHz,#5600MHz Straddle 5.725-5.85GHz |  Pass 6.74 1.90 2.01 497 29.26
5290MHz,#5775MHz Pass 6.74 19.46 19.17 22.33 29.26
5530MHz #5775MHz Pass 6.74 19.96 20.28 23.14 29.26
5610MHz #5775MHz Pass 6.74 20.04 20.14 23.10 29.26
#5530Mgéfgg?gg"e'ﬁzs"add'e Pass 6.74 2.95 2.46 5.72 29.26
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX
#5690Mgéfs_ggg"e'ﬁzs"add'e Pass 6.74 7.15 7.04 19.68 19.68 2292 29.26
DG = Directional Gain; Port X = Port X output power
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FCC Test Report
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802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX AV Power
#5530MHz,#5690MHz Straddle 5.47-5.725GHz
( Ch Freq |l 57 : [ Portl W ]
5.5075GHz 0- ; Port2 [/
Span 5
Port3 [~
510MHz 10-
REW ig_ | Port 4 l_ |
\};‘J\l’,ﬂ 20-
3MH: 257
Sweep Time -30-
20ms -35-
Detector Type 40—
CP oW =i
255MHz =
\ JI 35 I | | | | | ! | I I
5.3425G 54G 545G 556G 555G 566 565G 576G 575G 536G 5.8525G
;;TEOTSIPUWH Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm)
23.04 17.06 17.06 1698 1697
802.11ac VHT80+80-BF _Nss1,(MCS0)_4TX AV Power
#5690MHz #5775MHz Straddle 5.47-5.725GHz
s 1 > ; [ part1 [
SS.G4SGH1 0- Port2 [
pan £ J
320MHz 5
RBW o
1MHz
VBW A15-
IMH
Sweeplerne =
20ms -25-
Detector Type 2
25
160MHz
¥ < -m_l 1 1 I 1 ! 1 I 1 1 I 1 1 1 ! 1 1 1 [
54856556 5526 554G 556G 558G 56G 562G 564G 566G 568G 57G 572G 574G 576G 573G 58056
S?CTE;??'%WE' Sum(dBm) P1(dBm)  P2(dBm)
2319 2026 2010
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
5210MHz,#5690MHz Straddle 5.47-5.725GHz
(TchFreq I 3 . [ Pon3 [ |
5.65GHz 0- Portd [
Span 5 L J
|
1MHz 15-
VBW 30—
si:g:':ﬂme =
20ms =09
Detector Type 35
||
150MHz 7 ;
¥ < -Sn_l I I 1 ! 1 1 1 1 1 I 1 1 ! 1 1 1 1
556 5526 558G 556G 5586 566G 562G 564G 566G 568G 576 5726 574G 5766 5786 586G
g;’;ﬂ;ﬁ?wower Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm)
2183 18.74 1889
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FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
5290MHz #5690MHz Straddle 5.47-5.725GHz
( Ch Freq |l 3 : : | Port3 W ]
5.656H: 04 : ; Portd [
Span 5- . J
300MHz 10+
REY 12_
VIBTVHZ =2
MHz i
Swieep Tirme -30-
2.01ms -35-
Detector Type 40—
B || =
150MHz Sl
\ J| -85 | | | '. | | | | | | P ! | | |
556 552G 554G 5566 558G 566G 562G 5646 566G 568G 576 5726 5746 5766 5786 586G
E;T;DTSIPUWH Sum{dBm) PL(dBm)  P2(dBm)  P3(dBm)  P4{dBm)
20,88 17.88 17.85
802.11ac VHT80+80-BF _Nss1,(MCS0)_4TX AV Power
5210MHz,#5690MHz Straddle 5.725-5.85GHz
s 1 > ! ! | Pz [~ ]
5.7356Hz 0- ; : Portd [
Span 5 . J
o
1MHz 157
VBW 20+
3MH
Sweeplerne 254
20ms =9
Detector Type -35-
S| =
20MHz 57 '
\ "\ 75756 571756 5726 572256 57356 572756 575G 573256 57356 573756 5746 574256 57456 574756 575G 575256 57356
S?CTEDT;?IPUWH Sum(dBm) P1(dBm) P2(dBm) P3(dBm)  P4({dBm)
649 335 319
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
5290MHz, #5690MHz Straddle 5.725-5.85GHz
Ees [ : 5 | fors 7 )
5.735GHz -G~ : i Pored [
Span : : 1 ]
-10- H '
40MH { {
REY : -15-
1MHz 30-
VB
MHz i
Sweep Tirne 30—
2.01ms
Detector Type =5
-40- : :
CFow | L |
20MHz : At ke
‘ " 5756 571956 5726 5.72256 57356 572156 573G 5.73256 5.7356 573796 5,746 574156 5.7456 574756 5,756 575956 57556
§§T§J§‘Q'p°wer Sum(dBrm) PLdBrm)  P2(dBm)  P3(dBrm)  Pa(dBm)
497 190 201
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FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80-BF_Nssl1,(MCS0)_4TX AV Power
#5530MHz,#5690MHz Straddle 5.725-5.85GHz

Ch Freq 0

5.735GHz 5

Span

40MHz -10-

RBW a15-
1MHz

VBW -20-|
3MHz
Sweep Time
20ms -30-
Detector Type

RMS 357

CPEW e

20MHz

" ponz [
Portd [

25—

=2 ! ! ! i ! ! ! ' | ' ! i ' ' i !
5.715G 57175G 572G 5.7225G 5.725G 5.7275G 5.J3G 5.7J325G 5.735G 5.7375G 574G 57425G 5.745G 5.7475G 575G 5.7525G 5.755G

Sums=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm) P3(dBm]) P4(dBm)]

5.72 285 246

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX AV Power
#5690MHz,#5775MHz Straddle 5.725-5.85GHz

ChFreq - - T : : Portl [~
5.7875GHz ! ! Port2 [/

Span
p Portd [

250MHz
Portd

RBW
1MHz
VBW
3MHz
Sweep Time
20ms
Detector Type

RMS

CP BW

125MHz

A5 ' i | ' , . | ' T
5.6625G 571G 5.725G 575G 5.775G 5.8G 5.825G 5.85G 5.875G 5.9G 5.9125G

Sums=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm]

2292 715 7.04 1968 1968
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FCC Test Report Report No. : FR760624AB

For set 5 antenna / 4T2S
<For non-beamforming mode>
Summary

Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.15-5.25GHz 24.69 0.29444 28.62 0.72778

5.25-5.35GHz 23.66 0.23227 27.59 0.57412

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.25-5.35GHz 23.60 0.22909 27.48 0.55976

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.47-5.725GHz 23.96 0.24889 27.89 0.61518

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.47-5.725GHz 23.74 0.23659 27.62 0.57810

802.11ac VHT80+80_Nss2,(MCS0)_4TX

5.47-5.725GHz 23.92 0.24660 27.85 0.60954

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.725-5.85GHz 24.40 0.27542 28.28 0.67298

802.11ac VHT80+80_Nss2,(MCS0)_4TX

5.725-5.85GHz 23.93 0.24717 27.86 0.61094
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FCC Test Report

Report No. : FR760624AB

Result
Mode Result DG Port 1 Port 2 Port 3 Port 4 ;§$2r ﬁﬁmﬁ
(dBi) @m | @m) | ©@m | @m | @Bm | (@.m
#5210MHz,5530MHz Pass | 393 2057 2059 2350 30.00
#5210MHz,5610MHz Pass 393 2066 2054 2361 30.00
#5210MH2,5690MHz Pass | 393 2060 2063 2363 30.00
#5210MHz,5775MHz Pass | 393 2156 2179 24,60 30.00
#5210MHz,5290MHz Pass 393 2059 2056 2359 30.00
#5290MH2,5530MHz Pass 393 2065 2064 2366 2398
#5290MH2,5610MHz Pass | 393 2066 2053 2361 2308
#5200MHz,5690MHz Pass 393 2064 2060 2363 2398
#5290MHz,5775MHz Pass 393 2066 2056 2362 2398
5210MHz,#5290MHz Pass 388 2073 2045 2360 2308
#5530MHz,5775MHz Pass | 393 2092 2096 2395 2398
#5610MHz,5775MHz Pass 393 2078 2072 2376 2398
#5690M;ﬁ?;ﬁg’g‘jft’a"d'e Pass 393 2083 2106 239 2398
5210MHz,#5530MHz Pass 388 2073 2038 2357 2398
5210MHz,#5610MHz Pass 388 2083 2061 2373 2308
5210MHz,#5690MHz Straddle 5.47-5.725GHz |  Pass 388 2063 2048 2357 2398
5290MHz,#5530MHz Pass 388 2078 2048 2364 2398
5290MHz,#5610MHz Pass 388 20.84 2062 2374 2308
5290MHz #5690MHz Straddle 5.47-5.725GHz |  Pass 388 2067 2051 2360 2398
#5530MHz,#5610MHz Pass 393 1795 1808 17.80 1778 2392 2398
#5530Mgif_?;’gg"g;zs"add'e Pass 393 18.12 1826 1756 17.60 2392 2398
#5610Mgi¢if3§ggﬁés"adme Pass 393 1824 18.06 1753 1767 2391 23.98
5210MHz,#5690MHz Straddle 5.725-5.85GHz |  Pass 388 557 5.49 854 30.00
5210MHz #5775MHz Pass 388 2148 2130 24.40 30.00
5290MHz #5690MHz Straddle 5.725-5.85GHz |  Pass 388 577 557 868 30.00
5290MHz #5775MHz Pass 388 2036 2026 2332 30.00
5530MHz,#5775MHz Pass 388 2041 2015 2329 30.00
5610MHz #5775MHz Pass 388 20.34 2029 2333 30.00
#5530Mgéfg_?gg’gﬁzs"add'e Pass 388 271 316 595 30.00
FoIONEz 500Nz Straddle Pass | 388 332 358 6.46 30.00
#S090NHz #5T7EMH2 Sraddle Pass | 393 701 7.20 2085 2062 23.93 30.00
DG = Directional Gain; Port X = Port X output power
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX
#5690MHz,#5775MHz Straddle 5.47-5.725GHz

AV Power

Ch Freg 3] ' " pon1 [~
5.645GH 0~
Span : = | Port2 W
320MHz
RBW <=
1MHz 15+
VBW 20+
IMHz
Sweep Time 24
201ms =07
Detector Type -35-
RMS -A0-
CPBW 0 N
160MHz s~ ¥ v :
\ | 50 ] | ) o | ] ] | | ] ! ] ] | L
5485G55G 552G 554G 556G 558G 56G 562G 564G 566G 563G S5TG 572G 574G 576G 578G 5.805G
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2{dBm)
73.96 2083 .06
802.11ac VHT80+80_Nss1,(MCS0)_4TX AV Power
5210MHz,#5690MHz Straddle 5.47-5.725GHz
s 1 > : [ patz [
oo ||| o ' porta [~
Span 5- - 4
300MHz
REW 05
e ]| 357
VBW 20+
IMH
Sweeplerne 254
201ms ==
Detector Type -35-
RMS -40-
P BW 0
150MHz Nl : :
¥ < -SO_I I I 1 ! 1 1 1 1 1 I 1 1 ! 1 1 1 1
55G 552G 554G 556G 558G 556G 562G 564G 566G 568G 57G 572G 574G 576G 578G 5EG
Sum=Total Power [
PX=Port X Sum{dBrm) P1(dBm)  P2{dBm) P3(dBm) P4{dBm}
23.56 2063 2048
802.11ac VHT80+80_Nssl1,(MCS0)_4TX AV Power
5290MHz #5690MHz Straddle 5.47-5.725GHz
(TchFreq I 3 . [ Pon3 [ |
5.65GHz 0- Portd [
Span 5 L J
300MHz
REW <15
1MHz 15-
VBW 20+
EI
Swee:Tirne =
201ms ==
Detector Type -35-|
RMS A0 -
CPBW 0
150MHz Nl ' !
¥ < -Sn_l I I 1 ! 1 1 1 1 1 I 1 1 ! 1 1 1 1
556 552G 554G 5566 5586 56G 562G 564G 5666 568G 576G 5726 574G 576G 578G S58G
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm)  P2(dBm) P3(dBm) P4(dBm)
22.60 2067 051
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FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80_Nss2,(MCS0)_4TX AV Power
#5530MHz,#5690MHz Straddle 5.47-5.725GHz
[ chFreq (s ' ' | Pt [~ ]
5.5075GHz 0- ; aa ; Port2 [
,—lsmn =k Port3 [~
;évaHz -10- Portd [
1MHz 15+ )
VBW 20+
IMHz
Sweep Time 24
201ms =07
Detector Type -35-
o | =
255MHz <5
\ J A0y \ o | | | | ] | ' "
5.3425G 546G 545G 556G 555G 566G 565G 576G 575G 586G 5.8525G
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm)  P2(dBm) P3(dBm) P4(dBm)]
7397 18412 18.26 1756 17 60
802.11ac VHT80+80_Nss2,(MCS0)_4TX AV Power
#5610MHz,#5690MHz Straddle 5.47-5.725GHz
s 1 > ' ' [ Pt [~ ]
5.645GHz 0- D T e : Port2 [/
S;zaolﬂHz N -
RBW 107 Portd [
1MHz 157
VBW 20+
IMH
Sweeplerne 254
201ms ==
Detector Type -35-
Bou | ¥
[6omH: | B T Fmar i s e i .
¥ < -SO_I 1 1 I 1 ! 1 I 1 1 I 1 1 1 ! 1 1 1 [
5485G 556G 552G 554G 556G 558G 56G 562G 564G 566G 563G S5IG 572G 574G 576G 578G 58056
Sum=Total Power [
PX=Port X Sum{dBrm) P1(dBm)  P2{dBm) P3(dBm) P4{dBm}
2341 18.24 18.06 1753 1767
802.11ac VHT80+80_Nssl1,(MCS0)_4TX AV Power
5210MHz #5690MHz Straddle 5.725-5.85GHz
(TchFreq I 3 - [ Pon3 [ |
5.735GHz Portd [
Span L J
40MHz
REW
1MHz
VBW
IMHz
Sweep Time
2.01lms
Detector Type
So | g g
20MHz ey R
) " 57156 571756 5796 572956 57956 572756 575G 57356 57956 573756 574G 574256 57456 57456 5T5G 575256 57556
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm)  P2(dBm) P3(dBm) P4(dBm)
8.54 5.57 5.49
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FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX AV Power
5290MHz,#5690MHz Straddle 5.725-5.85GHz

Ch Freq 37 ; ; Port3 [~
5.733GHz ! Portd

Span

40MHz

RBW
1MHz
VBW

3MHz
Sweep Time

201ms

Detector Type

RMS

CP BW

20MHz

45 | | | i ! | | ! | | | i | | | |
5.715G 57175G 572G 5.7225G 5.725G 5.7275G 5.J3G 5.7J325G 5.735G 5.7375G 574G 57425G 5.745G 5.7475G 575G 5.7525G 5.755G

Sums=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm) P3(dBm]) P4(dBm)]

8.68 577 557

802.11ac VHT80+80_Nss1,(MCS0)_4TX AV Power
#5530MHz,#5690MHz Straddle 5.725-5.85GHz

Ch Freg ; | Port3 |/
5.7356GHz ! ! Portd

Span

40MHz

RBW

1MHz

VBW

3MHz
Sweep Time

201ms

Detector Type

RMS

CPBW : :
20MHz i r ¢

30, | | | i | | | ] | ] | i | | | |
57156 571756 572G 5.7225G 5.725G 572756 573G 5.7325G 5.735G 5.7375G 5.74G 57425G 5745G 5.7475G 575G 5.7525G 57556

Sums=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm]

595 271 ENL

802.11ac VHT80+80_Nss1,(MCS0)_4TX AV Power
#5610MHz,#5690MHz Straddle 5.725-5.85GHz

Ch Freg 5- j j Port3 |/
5.735GHz y : Portd

Span

40MHz

REW
1MHz
VBW
3MHz
Sweep Time
201ms
Detector Type

RMS

CPBW

20MHz

50—, ! ! ! i ! ! | ' | | ' i | ! | |
5.715G 571756 5.72G 5.7225G 5.725G 5.7275G 573G 5.7325G 5.735G 5.7375G 574G 57425G 5745G 57475G 575G 5.7525G 57556

Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm]  P3(dBm) P4(dBm)]

6.46 332 3.58
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FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80_Nss2,(MCS0)_4TX AV Power
#5690MHz,#5775MHz Straddle 5.725-5.85GHz
[ chFreq 1 s ! ! | Pt [~ ]
5.7875GHz 0- i | Port2 [/
,—lsmn =k Port3 [~
;;SVMHZ -10- Portd [
e ]| A5 :
VBW 20—
3MHz
Sweep Time 24
201ms =09
Detector Type -35-
o | =
125MHz 457 : i
\ | 50 | | i | | | | i | | |
5.6625G 57G 5.725G 575G 575G 5.8G 58256 5.85G 5.875G 5.9G5.9125G
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm)  P2(dBm)  P3(dBm)  P4{dBm)
2393 7.01 7.20 2085 2062
SPORTON INTERNATIONAL INC. Page No. : 647 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report Report No. : FR760624AB

<For beamforming mode>
Summary

Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 23.98 0.25003 29.21 0.83368

5.25-5.35GHz 22.58 0.18113 27.81 0.60395

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.25-5.35GHz 22.60 0.18197 27.83 0.60674

5.47-5.725GHz 23.82 0.24099 29.05 0.80353

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.47-5.725GHz 22.22 0.16672 27.45 0.55590

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX

5.47-5.725GHz 23.58 0.22803 28.81 0.76033

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.47-5.725GHz 2222 0.16672 27.45 0.55590

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.47-5.725GHz 23.82 0.24099 29.05 0.80353

5.725-5.85GHz 22.47 0.17660 21.70 0.58884

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX

5.725-5.85GHz 22.52 0.17865 21.75 0.59566
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FCC Test Report Report No. : FR760624AB

Result
Mode Result DG Port 1 Port 2 Port 3 Port 4 F,Tg’vtvi'r 'T_‘I’mr
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
802.11ac VHTB0+80-BF_Nss1,(MCS0)_4TX
#5210MHz,5530MHz Pass 5.23 19.36 19.70 2254 30,00
#5210MHz,5610MHz Pass 5.23 20,61 20.35 23.49 30,00
#5210MHz,5690MHz Pass 523 20.99 20.96 23.98 30,00
#5210MHz,5775MHz Pass 5.23 19.85 20,05 22.96 30,00
#5210MHz,5290MHz Pass 5.23 19.95 19.43 22.71 30,00
#5290MHz,5530MHz Pass 5.23 19.45 19.68 22,58 23.98
#5290MHz,5610MHz Pass 5.23 1841 1858 2151 23.98
#5290MHz,5690MHz Pass 5.23 18.56 18.79 21.68 23.98
#5290MHz,5775MHz Pass 5.23 19.64 19.44 2255 23.98
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
5210MHz,#5290MHz Pass 5.23 19.58 19.60 22.60 23.98
5210MHz,#5530MHz Pass 5.23 19.08 19.30 22.20 23.98
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX
#5530MHz,5775MHz Pass 5.23 16.13 1623 19.19 23.98
#5610MHz,5775MHz Pass 5.23 15.35 15.33 18.35 23.98
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX
#5530MHz,#5610MHz Pass 5.23 17.25 17.35 17.35 17.84 23.47 23.98
#5530Mgif_?;’gg"g;zs"add'e Pass 523 17.85 17.79 1718 1737 2358 2398
802.11ac VHT80+80-BF_NssL,(MCS0)_4TX
#5690Mgif_%g?g"gjzs"a"d'e Pass 523 19.25 1917 2222 2398
802.11ac VHT80+80-BF_NssL,(MCS0)_4TX
5210MHz,#5610MHz Pass 5.23 20,82 20.79 23.82 23.98
5210MHz,#5690MHz Straddle 5.47-5.725GHz |  Pass 523 2053 20,64 23.60 23.98
5290MHz,#5530MHz Pass 5.23 19.79 19.35 22,59 23.98
5200MHz,#5610MHz Pass 5.23 18.88 1854 2172 23.98
5200MHz,#5600MHz Straddle 5.47-5.725GHz |  Pass 5.23 18.18 18.45 21.33 23.98
5210MHz,#5690MHz Straddle 5.725-5.85GHz |  Pass 523 552 554 854 30,00
5210MHz#5775MHz Pass 5.23 19.12 19.37 22.26 30,00
5200MHz,#5600MHz Straddle 5.725-5.85GHz | Pass 5.23 3.09 2.85 5.98 30.00
5200MHz#5775MHz Pass 5.23 19.47 19.44 22.47 30,00
5530MHz,#5775MHz Pass 5.23 16.09 16.31 1921 30,00
5610MHz#5775MHz Pass 5.23 15.35 15.32 18.35 30,00
#5530Mgé'gg’_%?gygljZSt’add'e Pass 5.23 2.29 2.60 546 30.00
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX
#5690M;‘gg’_ggg"g;f"add'e Pass 5.23 5.30 5.14 19.38 19.31 2252 30.00
DG = Directional Gain; Port X = Port X output power
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX AV Power
#5530MHz,#5690MHz Straddle 5.47-5.725GHz
( Ch Freq |l 3 : : | Port1 W ]
Ssp.:irse»—u :‘ Porta [~/
=7 Port3 [~
510MHz 10+
REW 712_ | Port 4 l_ |
IMHz -
YBW <0
MHz i
Swieep Tirme -30-
2.01ms -35-
Detector Type 40—
CPow (o=
255MHz Sl
\ 55 | | | | | | | | | "
534256 5.4G 5,456 5,56 5,556 5,65 5,656 5,76 5,756 5,86 5.8525G
E;T;J;tglpower Sumn(dBrmy P1(dBrm) | P2(dBm)  P3(dBm) P4{dBm)
73.58 17.85 17.79 17.18 17.37
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
#5690MHz #5775MHz Straddle 5.47-5.725GHz
e [ ; (Far1 [
5.645GHz 0- Port2 [~
Span 5 L J
320MHz 10+
RBY <5
IMHz -
WBW :
Mz i
Sweeep Time 30—
2.01ms -35-
Detector Type 40—
||
160hHz i
¥ < -SS_I 1 1 I 1 ' 1 I 1 1 I 1 1 1 ' 1 1 1 [
5.485G 5.5G 5526 554G 5566 558G 566 562G 564G 5665 5695 576G 576G 574G 576G 578G 5.805G
g;ﬁ;ﬁ?lpower Surn(dBrn) PL(dBrm) | P2(dBm)
.22 19.25 19.17
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
5210MHz #5690MHz Straddle 5.47-5.725GHz
Ees M 5 - (o3 [ |
5.65GHz 05 Partd [
Span 5- L J
A00MHz 10+
REWY .
IMHz e
VBW :
MHz Sl
Sweep Tirne -30-
2.01ms _35-
Detector Type 40—
o | =
150MHz il
¥ < 55_I I I 1 ' 1 1 1 1 1 I 1 1 ' 1 1 1 1
556 5526 5546 5566 5586 566G 5626 5646 566G 568G 56 5726 574G 5766 578G 5.8G
gir:ﬂp:;ft)?lpower Surn(dBrn) PL(eBrn) | P2(dBra)  P3(dBrm) P4(dBm)
23.60 053 2064
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FCC Test Report Report No. : FR760624AB

802.11ac VHT380+80-BF_Nss1,(MCS0)_4TX AV Power
5290MHz,#5690MHz Straddle 5.47-5.725GHz
( Ch Freq |l 3 : : | Port3 W ]
5.656H 05 ; ;
Span = 5o | Portd [~
300MHz 104
RBWY 15
1MiHz 30
B e
3MHz i
Swieep Tirme -30-
2.01ms -35-
Detector Type 40—
-
150MHz 0 it i
\ A E | ! ' '. | ' ] ' | ] L | ] | '
556 5526 554G 556G 558G S6G 562G 5646 S6EG S6BG 576 LTG0 5746 576G 578G LAG
Surm=Tatal Power [
PH=Port X SumidBm) P1(dBrn) P2{dBm) P3{dBm) P4{dBm)
21.33 18.18 15.45
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
5210MHz,#5690MHz Straddle 5.725-5.85GHz
[ Ch Freq | N ; ; | ports [~ ]
5.7356Hz g ' e 5 Portd [
Span 1 : L J
40MHz ] ' '
REY -10-
1MHz 15
WBYY
IMHz 2
Saeep Time 25—
2.01rms
Detector Type =
35—
-
20MHz 1 1
) ) 5.7]‘.56 5.?1‘756 5.?‘26 5.?2‘256 5.?2‘56 572‘?56 5.?‘36 5.?3‘256 5.?3‘56 5.?3‘?56 5.?‘46 574‘256 5.7:156 5.?4‘?56 S‘TISG 5.75‘256 57%56
Surm=Total Power [
Px=Part ¥ SumidBrn) P1{dBrr) | P2(dBm) P3(dBrm) P4{dBm)
8.54 5.52 5.54
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
5290MHz,#5690MHz Straddle 5.725-5.85GHz
Ees W 5 : : | fors 7 )
5.735GHz ; ; Partd [
Span L J
A0MHz
REMY
1MHz
B
IMHz
Sweep Tirne
2.01ms
Detector Type
Co—
20MHz ) A bt oo h e
) ) -S.TiSG 5.?1‘756 S.TIEG 5.?2‘256 5.?2‘56 E‘TZIFSG 5.?‘36 5.?3‘256 5.?3‘56 5.?3‘?56 5.?‘46 574‘256 5.7:156 5.?4‘?56 S‘TISG 5.75‘256 57%56
Surm=Tatal Power [
PX=Part X SumidBrmy PLdBr)  P2(dBm)  P3(dBrm) | P4{dBm)
5,98 3.09 2,85
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FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
#5530MHz,#5690MHz Straddle 5.725-5.85GHz
[ ChFreq 1M v e N " port3 W‘
SSp.ZiSGHz -5~ : = ,_
AMHz -

REW -15-

MHz 30-

B

IMHz <237

Swreep Time 30-

2.01ms

Detector Type =

Fo— | |

20MHz ad - L T

-50-) | | ! i | | | ! | | | i | | | |
5.715G 571755 572G 5.7225G 5.725G 572756 573G 5.73I5G 5.735G 573796 574G 57423G 5.743G 574756 575G 5.7525G 5.753G

Surm=Tatal Power [
PX=Part X

SumidBm) P1(dBrm) | P2(dBm)
5.46

P3(dBm) | P4(dBm)
2.2 .60

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX
#5690MHz,#5775MHz Straddle 5.725-5.85GHz

Ch Freg

5.78756GHz

Span

250kHz

REW
1Hz
WEW

IHz
Saeep Time

2.01rms
Detector Type

RMS

CP B

125MHz

[ Port1
Port 2
Port3
Port 4

55 I

! | !
5.6625G 576 5.873G

i
5,856

i | ' | ' | |
57256 5,756 5.775G 5.8G 5.8256G 5.9G 5.9125G

Surm=Total Power [

FX=Port X

Sur(dBry P1(dBr) | P2({dBm)

22,52 5.30 5,14

P3(dBrm}  P4{dBrm)
19.38 19,31

SPORTON INTERNATIONAL INC.
TEL : 886-3-3273456

FAX : 886-3-3270973
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FCC Test Report Report No. : FR760624AB

For set 6 antenna / 4T2S
<For non-beamforming mode>
Summary

Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.15-5.25GHz 25.28 0.33729 21.76 0.59704

5.25-5.35GHz 23.66 0.23227 26.14 0.41115

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.25-5.35GHz 23.60 0.22909 26.03 0.40087

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.47-5.725GHz 23.96 0.24889 26.44 0.44055

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.47-5.725GHz 23.74 0.23659 26.17 0.41400

802.11ac VHT80+80_Nss2,(MCS0)_4TX

5.47-5.725GHz 23.92 0.24660 26.40 0.43652

802.11ac VHT80+80_Nss1,(MCS0)_4TX

5.725-5.85GHz 24.85 0.30549 27.28 0.53456

802.11ac VHT80+80_Nss2,(MCS0)_4TX

5.725-5.85GHz 23.93 0.24717 26.41 0.43752
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Result
Mode Result DG Port 1 Port 2 Port 3 Port 4 F,Tg’vtvi'r 'T_‘I’mr
(dBi) @m) | @Bm) | @Bm) | @Bm | @Bm | (@Bm
#5210MHz,5530MHz Pass 248 2057 2059 2359 30,00
#5210MHz,5610MHz Pass 248 20.66 2054 2361 30,00
#5210MHz,5690MHz Pass 248 20.60 2063 2363 30,00
#5210MHz,5775MHz Pass 248 2217 2237 2528 30.00
#5210MHz,5290MHz Pass 248 2059 2056 2359 30,00
#5290MHz,5530MHz Pass 248 2065 20.64 2366 23.98
#5290MHz,5610MHz Pass 248 20.66 2053 2361 23.98
#5290MHz,5690MHz Pass 248 20.64 20.60 2363 23.98
#5290MHz,5775MHz Pass 248 20.66 2056 2362 23.98
5210MHz,#5290MHz Pass 243 20.73 20.45 2360 23.98
802.11ac VHT80+80_NssL,(MCS0)_4TX
#5530MHz,5775MHz Pass 248 20.92 20.96 2395 23.98
#5610MHz,5775MHz Pass 248 20.78 2072 2376 23.98
#5690Mgi'f_?;gg"g;f"add'e Pass 2.48 20.83 21.06 23.96 23.98
5210MHz,#5530MHz Pass 243 20.73 20.38 2357 23.98
5210MHz,#5610MHz Pass 243 2083 2061 2373 2398
5210MHz,#5690MHz Straddle 5.47-5.725GHz | Pass 243 20.63 20.48 2357 23.98
5290MHz,#5530MHz Pass 243 20.78 20.48 2364 23.98
5290MHz,#5610MHz Pass 243 20.84 2062 2374 2398
5290MHz,#5690MHz Straddle 5.47-5.725GHz | Pass 243 20,67 2051 23.60 23.98
#5530MHzZ,#5610MHz Pass 248 17.95 18.08 1780 17.78 2392 23.98
#5530M;if_i‘??gg’gﬁzs"add'e Pass 248 18.12 1826 1756 17.60 2392 2398
#o010MHz #5690MH: Saddle Pass | 248 18.24 18.06 1753 17,67 2391 23.98
5210MHz,#5690MHz Straddle 5.725-5.85GHz | Pass 243 557 5.49 854 30,00
5210MHzZ#5775MHz Pass 243 21.92 21.76 24.85 30,00
5290MHz #5690MHz Straddle 5.725-5.85GHz |  Pass 243 577 557 868 30,00
5200MHz,#5775MHz Pass 243 20.36 20.26 2332 30,00
5530MHzZ,#5775MHz Pass 243 20.41 20.15 2329 30,00
5610MHz#5775MHz Pass 243 2034 2029 2333 30.00
#5530Mgé;gg?gg"gﬁzs"add'e Pass 243 271 316 595 30.00
#561°M§Z7'§5E’_65?32Ag§23t’add'e Pass 2.43 3.32 358 6.46 30.00
#E090NIz SSTToMHz Straddle Pass | 248 701 7.20 2085 2062 23.93 30.00
DG = Directional Gain; Port X = Port X output power
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX
#5690MHz,#5775MHz Straddle 5.47-5.725GHz

AV Power

Ch Freg 3] ' " pon1 [~
5.645GH 0~
Span : = | Port2 W
320MHz
RBW <=
1MHz 15+
VBW 20+
IMHz
Sweep Time 24
201ms =07
Detector Type -35-
RMS -A0-
CPBW 0 N
160MHz s~ ¥ v :
\ | 50 ] | ) o | ] ] | | ] ! ] ] | L
5485G55G 552G 554G 556G 558G 56G 562G 564G 566G 563G S5TG 572G 574G 576G 578G 5.805G
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2{dBm)
73.96 2083 .06
802.11ac VHT80+80_Nss1,(MCS0)_4TX AV Power
5210MHz,#5690MHz Straddle 5.47-5.725GHz
s 1 > : [ patz [
oo ||| o ' porta [~
Span 5- - 4
300MHz
REW 05
e ]| 357
VBW 20+
IMH
Sweeplerne 254
201ms ==
Detector Type -35-
RMS -40-
P BW 0
150MHz Nl : :
¥ < -SO_I I I 1 ! 1 1 1 1 1 I 1 1 ! 1 1 1 1
55G 552G 554G 556G 558G 556G 562G 564G 566G 568G 57G 572G 574G 576G 578G 5EG
Sum=Total Power [
PX=Port X Sum{dBrm) P1(dBm)  P2{dBm) P3(dBm) P4{dBm}
23.56 2063 2048
802.11ac VHT80+80_Nssl1,(MCS0)_4TX AV Power
5290MHz #5690MHz Straddle 5.47-5.725GHz
(TchFreq I 3 . [ Pon3 [ |
5.65GHz 0- Portd [
Span 5 L J
300MHz
REW <15
1MHz 15-
VBW 20+
EI
Swee:Tirne =
201ms ==
Detector Type -35-|
RMS A0 -
CPBW 0
150MHz Nl ' !
¥ < -Sn_l I I 1 ! 1 1 1 1 1 I 1 1 ! 1 1 1 1
556 552G 554G 5566 5586 56G 562G 564G 5666 568G 576G 5726 574G 576G 578G S58G
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm)  P2(dBm) P3(dBm) P4(dBm)
22.60 2067 051
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FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80_Nss2,(MCS0)_4TX AV Power
#5530MHz,#5690MHz Straddle 5.47-5.725GHz
[ chFreq (s ' ' | Pt [~ ]
5.5075GHz 0- ; aa ; Port2 [
,—lsmn =k Port3 [~
;évaHz -10- Portd [
1MHz 15+ )
VBW 20+
IMHz
Sweep Time 24
201ms =07
Detector Type -35-
o | =
255MHz <5
\ J A0y \ o | | | | ] | ' "
5.3425G 546G 545G 556G 555G 566G 565G 576G 575G 586G 5.8525G
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm)  P2(dBm) P3(dBm) P4(dBm)]
7397 18412 18.26 1756 17 60
802.11ac VHT80+80_Nss2,(MCS0)_4TX AV Power
#5610MHz,#5690MHz Straddle 5.47-5.725GHz
s 1 > ' ' [ Pt [~ ]
5.645GHz 0- D T e : Port2 [/
S;zaolﬂHz N -
RBW 107 Portd [
1MHz 157
VBW 20+
IMH
Sweeplerne 254
201ms ==
Detector Type -35-
Bou | ¥
[6omH: | B T Fmar i s e i .
¥ < -SO_I 1 1 I 1 ! 1 I 1 1 I 1 1 1 ! 1 1 1 [
5485G 556G 552G 554G 556G 558G 56G 562G 564G 566G 563G S5IG 572G 574G 576G 578G 58056
Sum=Total Power [
PX=Port X Sum{dBrm) P1(dBm)  P2{dBm) P3(dBm) P4{dBm}
2341 18.24 18.06 1753 1767
802.11ac VHT80+80_Nssl1,(MCS0)_4TX AV Power
5210MHz #5690MHz Straddle 5.725-5.85GHz
(TchFreq I 3 - [ Pon3 [ |
5.735GHz Portd [
Span L J
40MHz
REW
1MHz
VBW
IMHz
Sweep Time
2.01lms
Detector Type
So | g g
20MHz ey R
) " 57156 571756 5796 572956 57956 572756 575G 57356 57956 573756 574G 574256 57456 57456 5T5G 575256 57556
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm)  P2(dBm) P3(dBm) P4(dBm)
8.54 5.57 5.49
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FCC Test Report Report No. : FR760624AB

802.11ac VHT80+80_Nss1,(MCS0)_4TX AV Power
5290MHz,#5690MHz Straddle 5.725-5.85GHz

Ch Freq 37 ; ; Port3 [~
5.733GHz ! Portd

Span

40MHz

RBW
1MHz
VBW

3MHz
Sweep Time

201ms

Detector Type

RMS

CP BW

20MHz

45 | | | i ! | | ! | | | i | | | |
5.715G 57175G 572G 5.7225G 5.725G 5.7275G 5.J3G 5.7J325G 5.735G 5.7375G 574G 57425G 5.745G 5.7475G 575G 5.7525G 5.755G

Sums=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm) P3(dBm]) P4(dBm)]

8.68 577 557

802.11ac VHT80+80_Nss1,(MCS0)_4TX AV Power
#5530MHz,#5690MHz Straddle 5.725-5.85GHz

Ch Freg ; | Port3 |/
5.7356GHz ! ! Portd

Span

40MHz

RBW

1MHz

VBW

3MHz
Sweep Time

201ms

Detector Type

RMS

CPBW : :
20MHz i r ¢

30, | | | i | | | ] | ] | i | | | |
57156 571756 572G 5.7225G 5.725G 572756 573G 5.7325G 5.735G 5.7375G 5.74G 57425G 5745G 5.7475G 575G 5.7525G 57556

Sums=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm] P3(dBm) P4(dBm]

595 271 ENL

802.11ac VHT80+80_Nss1,(MCS0)_4TX AV Power
#5610MHz,#5690MHz Straddle 5.725-5.85GHz

Ch Freg 5- j j Port3 |/
5.735GHz y : Portd

Span

40MHz

REW
1MHz
VBW
3MHz
Sweep Time
201ms
Detector Type

RMS

CPBW

20MHz

50—, ! ! ! i ! ! | ' | | ' i | ! | |
5.715G 571756 5.72G 5.7225G 5.725G 5.7275G 573G 5.7325G 5.735G 5.7375G 574G 57425G 5745G 57475G 575G 5.7525G 57556

Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm) P2(dBm]  P3(dBm) P4(dBm)]

6.46 332 3.58
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802.11ac VHT80+80_Nss2,(MCS0)_4TX AV Power
#5690MHz,#5775MHz Straddle 5.725-5.85GHz
[ chFreq 1 s ! ! | Pt [~ ]
5.7875GHz 0- : : Port2 [~/
,—lsmn =k Port3 [~
;;SVMHZ -10- Portd [
1MHz =54 )
VBW 20—
3MHz
Sweep Time 24
201ms =09
Detector Type -35-
o | =
125MHz 457 : i
\ | 50 | | i | | | | i | | |
5.6625G 57G 5.725G 575G 575G 5.8G 58256 5.85G 5.875G 5.9G5.9125G
Sum=Total Power [
PX=Port X Sum(dBm) P1(dBm)  P2(dBm)  P3(dBm)  P4{dBm)
2393 7.01 7.20 2085 | 2062
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<For beamforming mode>
Summary

Mode Total Power Total Power EIRP EIRP
(dBm) W) (dBm) W)

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 23.99 0.25061 26.39 0.43551

5.25-5.35GHz 23.49 0.22336 25.89 0.38815

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.25-5.35GHz 2119 0.13152 23.59 0.22856

5.47-5.725GHz 23.82 0.24099 26.22 0.41879

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.47-5.725GHz 23.19 0.20845 25.59 0.36224

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX

5.47-5.725GHz 22.49 0.17742 24.89 0.30832

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.47-5.725GHz 2319 0.20845 25.59 0.36224

802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX

5.47-5.725GHz 23.82 0.24099 26.22 0.41879

5.725-5.85GHz 23.23 0.21038 25.63 0.36559

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX

5.725-5.85GHz 23.77 0.23823 26.17 0.41400
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Result
Mode Resut | DG Port 1 Port2 Port3 Port 4 ;§$2r ﬁﬁmg
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
#5210MHz,5530MHz Pass 2.40 20.63 2073 23.69 30.00
#5210MHz,5610MHz Pass 2.40 20,61 20.35 23.49 30,00
#5210MHz,5690MHz Pass 2.40 20.99 20.96 23.99 30,00
#5210MHz,5775MHz Pass 2.40 20.76 20.87 23.83 30.00
#5210MHz,5290MHz Pass 2.40 18.28 18.32 21.31 30,00
#5290MHz,5530MHz Pass 2.40 18.25 1821 21.24 23.98
#5290MHz,5610MHz Pass 2.40 19.24 19.31 22.28 23.98
#5290MHz,5690MHz Pass 2.40 20.49 20.46 23.49 23.98
#5290MHz,5775MHz Pass 2.40 19.64 19.44 2255 23.98
5210MHz #5290MHz Pass 2.40 18.11 1824 21.19 23.98
5210MHz,#5530MHz Pass 2.40 19.77 19.81 22.80 23.98
#5530MHz,5775MHz Pass 2.40 19.20 19.16 22.19 23.98
#5610MHz,5775MHz Pass 2.40 1917 19.39 22.29 23.98
#5530MHZ #5610MHz Pass 2.40 16.24 16.32 16.34 16.36 22.34 23.98
#5530Mgif_%‘??gg"gﬁzs"add'e Pass 240 16.49 16.66 16.45 16.28 22.49 23.98
#5690Mgi'f_?;gg"g;f"add'e Pass 2.40 20.14 2023 23.19 23.98
5210MHz#5610MHz Pass 2.40 20.82 20.79 23.82 23.98
5210MHz #5690MHz Straddle 5.47-5.725GHz |  Pass 2.40 2053 20.64 23.60 23.98
5290MHZ #5530MHz Pass 2.40 18.72 18.77 21.76 23.98
5290MHz #5610MHz Pass 2.40 19.87 19.66 22.78 23.98
5290MHz #5690MHz Straddle 5.47-5.725GHz |  Pass 2.40 2023 20.42 2334 23.98
5210MHz #5690MHz Straddle 5.725-5.85GHz |  Pass 2.40 5,52 554 8.54 30,00
5210MHZ#5775MHz Pass 2.40 20.33 2011 23.23 30,00
5290MHz #5690MHz Straddle 5.725-5.85GHz |  Pass 2.40 5.42 537 8.41 30,00
5290MHZ#5775MHz Pass 2.40 19.47 19.44 2247 30,00
5530MHZ#5775MHz Pass 2.40 19.13 19.14 22.15 30,00
5610MHZ#5775MHz Pass 2.40 19.36 19.34 22.36 30,00
#5530Mgé'gg’_%?gygljZSt’add'e Pass 2.40 163 178 472 30,00
#E090NIz SSTToMHz Straddle Pass | 240 622 6.61 2059 2060 2817 30.00
DG = Directional Gain; Port X = Port X output power
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX

#5530MHz,#5690MHz Straddle 5.47-5.725GHz

Ch Freq 07 : b1 [~
5.5075GH -5-
Span : . Emj lﬁ
S10MHz i a3 [~
RBE -15- | s l_
1MHz 30-
R
IMHz <237
Swreep Time 30-
2.01ms
Detector Type =
RRAS -4 -
CR B .
255hHz " ’ ]
\ ST | L | | | | ' | | W
534256 5.45 545G 5.5G 5556 5.6G 5655 576 5756 5.8G 5.85256
Sum=Total Power [
M—Port X SumidBrmy PUdBry | P2{dBm)  Pi(dBrm)  P4idBm)
27,49 16,43 16,66 15,45 16,28
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
#5690MHz #5775MHz Straddle 5.47-5.725GHz
e [ ; (Far1 [
5.645GHz 0- Port2 [~
Span 5- N 4
320MHz 10+
’RBW—| -15-
1MH;
B 09
Mz i
Sweeep Time 30—
2.01ms -35-
Detector Type 40—
RRAS -
P B o
160MHz i
¥ < -SS_I 1 1 I 1 ' 1 I 1 1 I 1 1 1 ' 1 1 1 [
54836 556G 5526 554G 5566 5586 S.6G 562G 5645 566G 5696 576G 5723 574G LIEG 578G 58056
Sum=Total Power [
Fx=Port X SumnidBrn) PL{dBrm)  P2{dBrm)
222 15.25 18.17
802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
5210MHz #5690MHz Straddle 5.47-5.725GHz
Ees M 5 - (o3 [ |
5.65GHz 05 Partd [
Span 5- L J
300MHz 10+
REMY .
1MHz
VB ==
IMHz i
Sweep Tirne -30-
2.01ms _35-
Detector Type 40—
RRAS i
CP B <
150MHz 05
¥ < 55_I I I 1 ' 1 1 1 1 1 I 1 1 ' 1 1 1 1
556 552G 554G 5566 G586 566G G626 GA4G SAEG GGG 576 STXG GT4G 576G STAG 4G
Sum=Total Power [
Y —Part ¥ SumidBm) PL(dBr)  P2{dBm) P3(dBr) P4dEm)
23.60 .53 .64
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802.11ac VHT380+80-BF_Nss1,(MCS0)_4TX AV Power
5290MHz,#5690MHz Straddle 5.47-5.725GHz
[ chFreq (s ! ! | poms 7]
SSP.S:GHZ :: : B | Portd [~
300kAHz 10
REMY =
hHz =ik
WBWY 30-
ItAHz
Swreep Time i
2.01ms =09
Detector Type -35-
Bo || ™
150MHz 7
L J| 50 | | | ' ! | | | | | i | | | |
556 552G 554G 556G 558G 566G 562G 5646 566G 568G 576G 5,726 5746 576G 578G 586
Surn=Total Power [
PY=Part X Sum(dBrm) P1{dBm)  P2(dBm) P3{dBm) P4{dBm)
23.34 20.23 20.42
802.11ac VHT380+80-BF_Nss1,(MCS0)_4TX AV Power
5210MHz,#5690MHz Straddle 5.725-5.85GHz
[ Ch Freq | N ; ; | ports [~ ]
5.7356Hz g ' e 5 Portd [
Span 1 : L J
40MHz i ' '
RENY -10-
Hz 15
WYY
IMHz o
Saeep Time 25—
2.01ms
Detector Type =
35—
-
20rAHz 1 1
) ) 5.7]‘.56 5.?1‘756 5.?‘26 5.?2‘256 5.?2‘56 S‘TZITSG 5.?‘36 5.?3‘256 5.?3‘56 5.?3‘?56 5.?‘46 574‘256 5.7:156 5.?4‘756 S‘TISG 5.75‘256 57%56
Surn=Total Power [
FX=Port X SumidBm) P1(dBrr)  P2{dBm) P3{dBm) P4{dBm)
8.54 5.52 5.54
802.11ac VHT80+80-BF_Nss1,{(MCS0)_4TX AV Power
5290MHz,#5690MHz Straddle 5.725-5.85GHz
Ees M 5 - (o3 [ |
5.71356H: 0 Portd [
Span L J
AWMHz 7
REWS -10-
1MHz 15—
VB
MHz il
Sweep Tirne 25—
2.01ms
Detector Type =
-35- 1 1
- ; B
ETC | T gl iy
) ) -S.TiSG 5.?1‘756 S.TIEG 5.?2‘256 5.?2‘56 S‘TZITSG 5.?‘36 5.?3‘256 5.?3‘56 5.?3‘?56 5.?‘46 574‘256 5.74‘156 5.?4‘756 S‘TISG 5.75‘256 57%56
Surn=Total Power [
PX=Part X Sum(dBrm) PL(dBrm)  P2(dBm) P3(dBm) P4(dBm)
8.41 5.44 537
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802.11ac VHT80+80-BF_Nss1,(MCS0)_4TX AV Power
#5530MHz,#5690MHz Straddle 5.725-5.85GHz
[ Ch Freq I e ; ; 1 pors [ ]
SSp.ZiSGHz ! : | Portd [~
4kAHz
REMY
1MHz
R
IMHz
Swreep Time
2.01ms
Detector Type
CPow i BN U
\ J| a0 | | ! i | | | ! | | | i | | | |
5.715G 571755 572G 5.7225G 5.725G 572756 573G 5.73I5G 5.735G 573796 574G 57423G 5.743G 574756 575G 5.7525G 5.753G
Sum=Total Power [
PY=Part X SumidBrmy PUdBry | P2{dBm)  Pi(dBrm)  P4idBm)
472 163 178
802.11ac VHT80+80-BF_Nss2,(MCS0)_4TX AV Power
#5690MHz #5775MHz Straddle 5.725-5.85GHz
e [ ! | [ po1 7]
5.78756Hz i- : : Port [~/
S;SaDnMHz 9 Portd [~
REW 10 Partd [
1MHz 157
WEY 30+
IMHz 35
Saeep Time
201 ==
Detector Type -35-
o |
125MHz =
E J| =50 I i i | i | i i i | |
566256 575 5.7256G 5,756 57756 5.8G 5.8256G 5,850 5.8736G 5.06 5.91355
Sum=Total Power [
P=Part X SumidBrn) PL{dBrm)  P2{dBrm) P3{dBrm) P4(dBm)
377 6.22 661 2058 060
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3.4 Peak Power Spectral Density

3.4.1 Peak Power Spectral Density Limit

Peak Power Spectral Density Limit

UNII Devices

Xl For the 5.15-5.25 GHz band:

= Qutdoor AP: the peak power spectral density (PPSD) shall not exceed the lesser of 17dBm/MHz. If
Grx>6 dBi, then Pouw=17 — (GTX - 6)

= |Indoor AP: the peak power spectral density (PPSD) shall not exceed the lesser of 17dBm/MHz. If
GTX > 6 dB|, then POut =17 — (GTX — 6)

= Point-to-point AP: the peak power spectral density (PPSD) shall not exceed the lesser of
17dBm/MHz. If G1x > 23 dBi, then Poy = 17 — (G1x — 23).

= Mobile or Portable Client: the peak power spectral density (PPSD) < 11 dBm/MHz. If G1x > 6 dBi,
then PPSD= 11 — (G+x — 6)..

X For the 5.25-5.35 GHz band, the peak power spectral density (PPSD) < 11 dBm/MHz. If Grx > 6 dBi,
then PPSD= 11 — (Gx — 6).

X For the 5.47-5.725 GHz band, the peak power spectral density (PPSD) < 11 dBm/MHz. If Grx > 6 dBi,
then PPSD= 11 — (GTX - 6)

Xl For the 5.725-5.85 GHz band:

= Point-to-multipoint systems (P2M): the peak power spectral density (PPSD) < 30 dBm/500kHz. If
Grx > 6 dBi, then PPSD= 30 — (G1x — 6).

= Point-to-point systems (P2P): the peak power spectral density (PPSD) < 30 dBm/500kHz.

LE-LAN Devices

[] For the 5.15-5.25 GHz band, the peak power spectral density (PPSD) < 4 dBm/MHz and the e.i.r.p.
peak power spectral density (PPSD) < 10 dBm/MHz.

[] For the 5.25-5.35 GHz band, the peak power spectral density (PPSD) < 11 dBm/MHz and the e.i.r.p.
peak power spectral density (PPSD) < 17 dBm/MHz.

= e.irp. greater than 200 mW shall comply with the following e.i.r.p. at different elevations, where 6
is the angle above the local horizontal plane (of the Earth) as shown below:
-13 dBW/MHz for 0° <86 < 8°; -13 - 0.716 (6-8) dBW/MHz for 8° < 6 < 40°
-35.9 - 1.22 (8-40) dBW/MHz for 40° < 8 < 45° ; -42 dBW/MHz for 6 > 45°

[] For the 5.47-5.6 GHz band and 5.65-5.725 GHz band, the peak power spectral density (PPSD) < 11
dBm/MHz and the e.i.r.p. peak power spectral density (PPSD) < 17 dBm/MHz.

[ ] Forthe 5.725-5.85 GHz band:

= Point-to-multipoint systems (P2M): the peak power spectral density (PPSD) < 30 dBm/500kHz. If
Gix>6 dBi, then PPSD= 30 — (GTX - 6)

= Point-to-point systems (P2P): the peak power spectral density (PPSD) < 30 dBm/500kHz.

PPSD = peak power spectral density that he same method as used to determine the conducted output
power shall be used to determine the power spectral density. And power spectral density in dBm/MHz
G1x = the maximum transmitting antenna directional gain in dBi.

3.4.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.
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3.4.3 Test Procedures

Test Method

Peak power spectral density procedures that the same method as used to determine the conducted
output power shall be used to determine the peak power spectral density and use the peak search
function on the spectrum analyzer to find the peak of the spectrum. For the peak power spectral density
shall be measured using below options:

[l Refer as FCC KDB 789033, F)5) power spectral density can be measured using resolution
bandwidths < 1 MHz provided that the results are integrated over 1 MHz bandwidth

[duty cycle = 98% or external video / power trigger]

X Refer as FCC KDB 789033, clause E Method SA-1 (spectral trace averaging).

[] Referas FCC KDB 789033, clause E Method SA-1 Alt. (RMS detection with slow sweep speed)

duty cycle < 98% and average over on/off periods with duty factor

X] Refer as FCC KDB 789033, clause E Method SA-2 (spectral trace averaging).

[] Referas FCC KDB 789033, clause E Method SA-2 Alt. (RMS detection with slow sweep speed)

For conducted measurement.

= [f the EUT supports multiple transmit chains using options given below:

X] Option 1: Measure and sum the spectra across the outputs. Refer as FCC KDB 662911,
In-band power spectral density (PSD). Sample all transmit ports simultaneously using a
spectrum analyzer for each transmit port. Where the trace bin-by-bin of each transmit port
summing can be performed. (i.e., in the first spectral bin of output 1 is summed with that in the
first spectral bin of output 2 and that from the first spectral bin of output 3, and so on up to the
NTX output to obtain the value for the first frequency bin of the summed spectrum.). Add up
the amplitude (power) values for the different transmit chains and use this as the new data
trace.

[ ] Option 2: Measure and sum spectral maxima across the outputs. With this technique, spectra
are measured at each output of the device at the required resolution bandwidth. The
maximum value (peak) of each spectrum is determined. These maximum values are then
summed mathematically in linear power units across the outputs. These operations shall be
performed separately over frequency spans that have different out-of-band or spurious
emission limits,

[] Option 3: Measure and add 10 log(N) dB, where N is the number of transmit chains. Refer as
FCC KDB 662911, In-band power spectral density (PSD). Performed at each transmit chains
and each transmit chains shall be compared with the limit have been reduced with 10 log(N).
Or each transmit chains shall be add 10 log(N) to compared with the limit.

= | If multiple transmit chains, EIRP PPSD calculation could be following as methods:
PPSD;q, = PPSD; + PPSD;, +... + PPSD,

(calculated in linear unit [mW] and transfer to log unit [dBm])

EIRPota = PPSDyo1a + DG

3.4.4 Test Setup

Power Spectral Density

(=

Spectrum

Analyzer
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3.4.5 Test Result of Peak Power Spectral Density

For Radio 2
For set 2 antenna/ 4T1S
Summary
Mode PD
(dBm/RBW)

802.11a_(6Mbps)_4TX

5.15-5.25GHz 10.59
5.25-5.35GHz 4.59
5.47-5.725GHz 5.03
5.725-5.85GHz 15.43

802.11ac VHT20_Nss1,(MCS0)_4TX

5.15-5.25GHz 11.29
5.25-5.35GHz 5.34
5.47-5.725GHz 5.30
5.725-5.85GHz 16.53

802.11ac VHT40_Nss1,(MCS0)_4TX

5.15-5.25GHz 11.23
5.25-5.35GHz 5.34
5.47-5.725GHz 521
5.725-5.85GHz 12.47

802.11ac VHT80_Nss1,(MCS0)_4TX

5.15-5.25GHz 8.27
5.25-5.35GHz 5.19
5.47-5.725GHz 5.27
5.725-5.85GHz 6.03

802.11ac VHT20-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 10.91
5.25-5.35GHz 4.99
5.47-5.725GHz 531
5.725-5.85GHz 9.66

802.11ac VHT40-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 713
5.25-5.35GHz 157
5.47-5.725GHz 157
5.725-5.85GHz 5.87

802.11ac VHT80-BF_Nss1,(MCS0)_4TX

5.15-5.25GHz 3.79
5.25-5.35GHz -1.99
5.47-5.725GHz -0.70
5.725-5.85GHz 2.63

RBW = 500kHz for 5.725-5.85GHz band / 1MHz for other band;
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Result
Mode Result DG Port 1 Port 2 Port3 Port 4 PD PD Limit
(dBi) (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW)
802.11a_(6Mbps)_4TX
5180MHz Pass 11.64 4.60 4.46 4.24 4.46 10.16 11.36
5200MHz Pass 11.64 4.90 4.72 4.60 4.79 10.59 11.36
5240MHz Pass 11.64 4.67 4.94 4.80 4.67 10.54 11.36
5260MHz Pass 11.64 -0.98 -1.38 -1.46 -0.98 459 5.36
5300MHz Pass 11.64 -1.16 -1.70 -1.68 -1.13 4.50 5.36
5320MHz Pass 11.64 -1.25 -1.93 -1.62 -1.49 4.32 5.36
5500MHz Pass 11.64 -1.64 -1.54 -1.96 -1.47 432 5.36
5580MHz Pass 11.64 -1.55 -1.39 -1.74 -1.44 435 5.36
5700MHz Pass 11.64 -1.68 -1.68 -1.55 -1.95 4.18 5.36
5720MHz Straddle 5.47-5.725GHz Pass 11.64 -0.96 -0.73 -0.77 -1.07 5.03 5.36
5720MHz Straddle 5.725-5.85GHz Pass 11.64 -2.75 -2.84 -2.32 -3.05 3 24.36
5745MHz Pass 11.64 9.44 9.34 9.33 9.45 15.22 24.36
5785MHz Pass 11.64 9.73 9.40 941 9.62 15.43 24.36
5825MHz Pass 11.64 9.33 9.50 9.27 9.35 15.21 24.36
802.11ac VHT20 Nss1,(MCS0) 4TX
5180MHz Pass 11.64 5.63 5.48 521 551 11.23 11.36
5200MHz Pass 11.64 5.62 5.56 541 5.51 11.28 11.36
5240MHz Pass 11.64 544 5.61 5.59 5.45 11.29 11.36
5260MHz Pass 11.64 -0.75 -0.31 -0.37 -0.35 5.34 5.36
5300MHz Pass 11.64 -0.86 -0.78 -0.60 -0.62 5.23 5.36
5320MHz Pass 11.64 -0.45 -1.00 -0.73 -0.52 5.28 5.36
5500MHz Pass 11.64 -0.84 -0.46 -0.95 -0.43 5.26 5.36
5580MHz Pass 11.64 -0.69 -0.47 -0.76 -0.40 5.30 5.36
5700MHz Pass 11.64 -0.49 -0.71 -0.54 -0.78 5.25 5.36
5720MHz Straddle 5.47-5.725GHz Pass 11.64 -0.63 -0.73 -0.76 -0.93 5.14 5.36
5720MHz Straddle 5.725-5.85GHz Pass 11.64 -2.32 -2.75 -2.49 -3.10 3.25 24.36
5745MHz Pass 11.64 10.55 10.27 10.44 10.58 16.33 24.36
5785MHz Pass 11.64 10.85 10.47 10.54 10.65 16.53 24.36
5825MHz Pass 11.64 10.53 10.51 10.26 10.54 16.32 24.36
802.11ac VHT40_Nss1,(MCS0)_4TX
5190MHz Pass 11.64 5.24 5.09 4.98 5.28 10.98 11.36
5230MHz Pass 11.64 5.34 541 5.35 5.43 11.23 11.36
5270MHz Pass 11.64 -0.89 -0.40 -0.60 -0.74 5.21 5.36
5310MHz Pass 11.64 -0.81 -0.29 -0.53 -0.63 5.34 5.36
5510MHz Pass 11.64 -1.05 -0.70 -1.26 -0.71 4.95 5.36
5550MHz Pass 11.64 -1.03 -0.25 -0.94 -0.74 5.18 5.36
5670MHz Pass 11.64 -0.74 -0.33 -0.46 -1.05 5.21 5.36
5710MHz Straddle 5.47-5.725GHz Pass 11.64 -0.81 -0.60 -0.42 -0.94 5.15 5.36
5710MHz Straddle 5.725-5.85GHz Pass 11.64 -3.49 -3.38 -3.43 -3.48 251 24.36
5755MHz Pass 11.64 5.69 5.42 5.53 5.63 11.46 24.36
5795MHz Pass 11.64 6.61 6.64 6.36 6.58 12.47 24.36
802.11ac VHT80_Nss1,(MCS0) 4TX
5210MHz Pass 11.64 2.59 241 2.28 2.16 8.27 11.36
SPORTON INTERNATIONAL INC. Page No. : 667 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report Report No. : FR760624AB

Mode Result DG Port 1 Port 2 Port 3 Port4 PD PD Limit

(dBi) (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW)
5290MHz Pass 11.64 -0.48 -0.51 -0.73 -0.79 5.19 5.36
5530MHz Pass 11.64 -0.50 -0.32 0.7 -0.56 5.22 5.36
5610MHz Pass 11.64 -0.44 -0.57 -0.56 -0.67 5.23 5.36
5690MHz Straddle 5.47-5.725GHz Pass 11.64 -0.63 -0.50 -0.35 -1.06 5.27 5.36
5690MHz Straddle 5.725-5.85GHz Pass 11.64 -2.60 -2.73 -2.95 -3.31 3.03 24.36
5775MHz Pass 11.64 0.45 0.11 0.07 -0.03 6.03 24.36

802.11ac VHT20-BF_Nss1,(MCS0)_4TX

5180MHz Pass 11.64 4.99 5.00 4.93 4.94 10.88 11.36
5200MHz Pass 11.64 4.95 4.95 5.09 4.93 10.91 11.36
5240MHz Pass 11.64 4.82 4.95 4.99 4.89 10.67 11.36
5260MHz Pass 11.64 -1.32 -1.03 -0.85 0.74 4.95 5.36
5300MHz Pass 11.64 -1.29 -1.16 -0.83 -0.65 4.99 5.36
5320MHz Pass 11.64 -1.32 -1.13 -0.85 -0.52 4.98 5.36
5500MHz Pass 11.64 -1.32 -0.34 -0.96 -0.52 5.14 5.36
5580MHz Pass 11.64 -1.08 -0.41 -1.03 -0.68 5.14 5.36
5700MHz Pass 11.64 -0.90 -0.53 -0.49 -0.58 5.24 5.36
5720MHz Straddle 5.47-5.725GHz Pass 11.64 -0.80 -0.54 -0.57 -0.52 531 5.36
5720MHz Straddle 5.725-5.85GHz Pass 11.64 -2.35 211 -2.45 -2.42 3.60 24.36
5745MHz Pass 11.64 3.70 3.65 371 3.84 9.66 24.36
5785MHz Pass 11.64 3.44 3.32 3.19 351 9.25 24.36
5825MHz Pass 11.64 319 324 3.18 3.24 9.06 24.36

802.11ac VHT40-BF_Nss1,(MCS0)_4TX

5190MHz Pass 11.64 123 1.07 1.20 113 712 11.36
5230MHz Pass 11.64 1.36 122 1.34 1.29 713 11.36
5270MHz Pass 11.64 -4.30 -4.25 -4.31 -4.29 157 5.36
5310MHz Pass 11.64 -4.41 -4.43 -4.34 -4.37 1.46 5.36
5510MHz Pass 11.64 -4.57 -4.48 -4.56 -4.59 134 5.36
5550MHz Pass 11.64 -4.31 -4.27 -4.55 -4.31 157 5.36
5670MHz Pass 11.64 -5.29 -5.02 -4.47 -4.91 0.98 5.36
5710MHz Straddle 5.47-5.725GHz Pass 11.64 -4.81 -5.06 -4.92 -4.89 1.07 5.36
5710MHz Straddle 5.725-5.85GHz Pass 11.64 -8.83 -8.13 -8.93 -8.54 -2.73 24.36
5755MHz Pass 11.64 0.02 -0.46 0.37 0.22 5.85 24.36
5795MHz Pass 11.64 -0.10 0.04 0.23 -0.00 5.87 24.36

802.11ac VHT80-BF_Nss1,(MCS0)_4TX

5210MHz Pass 11.64 -2.02 -2.05 211 -2.20 3.79 11.36
5290MHz Pass 11.64 -7.88 -7.93 -7.84 -8.02 -1.99 5.36
5530MHz Pass 11.64 -8.12 -8.27 -8.08 -8.24 -2.40 5.36
5610MHz Pass 11.64 -8.93 -9.44 -8.97 -9.36 -3.22 5.36
5690MHz Straddle 5.47-5.725GHz Pass 11.64 -6.64 -6.92 -6.50 -6.75 -0.70 5.36
5690MHz Straddle 5.725-5.85GHz Pass 11.64 -9.98 -10.07 -9.93 -9.76 -4.03 24.36
5775MHz Pass 11.64 -3.50 -3.17 -3.10 -3.55 2.63 24.36

DG = Directional Gain; RBW = 500kHz for 5.725-5.85GHz band / 1MHz for other band;
PD = trace bin-by-bin of each transmits port summing can be performed maximum power density; Port X = Port X power density;
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802.11a_(6Mbps)_4TX PSD
5180MHz

Ch Freq 13- Sum [N
518GHz 15 Portl [/
Span 5-] par—

i al Port 2
30MHz 0- o2 |7
RBW -5- Port3 |
1MHz -10-} Port 4
VBW = | J
IMHz 20~
Sweep Time
20 -25-

ms
=30 -
Detector T
RMESC or Type =
| -40-]
45—
-S04 | | ' } ' } | ' ] ' | | ' "
5.165G 51686 517G 5172G 5174G 5176G 5178G 518G 5182G 5184G 5186G 5.188G 519G 51926 5.195G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBr/REW)
1016 1016 4.60 4.46 4.24 446
802.11a_(6Mbps)_4TX PSD
5200MHz
Ch Freq 15- Sum |
5261z 12‘ Parcl [~/
an -] ol
,;DMH—| - il Part2 [
z
REWY 5- Port3 |
1MHz -10- Port 4
VBW 5 | J
IHz 204
Sweep Time
20ms ol
230
Detectar T
ReMeSc or Type 5
| -40-
45—
_5'],‘ 1 I 1 1 I ] I ] 1 ] ] I 1 ] 1 I
5.185G 51886 519G 51926 51946 5106G 5.198G 526G 5.202G 52046 52066 5.208G 521G 521G 5.215G
Surn PO Port1 Port 2 Part 3 Port 4
(dBrm/REW) | (dBrm/RBW) | (dBm/REM  (dBr/REW)  (dBm/REM)  (dBr/REWY)
1059 10.58 4.90 432 4.60 4,79
802.11a_(6Mbps)_4TX PSD
5240MHz
Ch Freq 5= Sum N
5.24GHz L Partl [~/
Span 51 ™
Port 2
J0MHz 0+ : ad
REMWY 5| Part3d |
1MHz -10- Port 4
VB 5 - -
3hHz 30
Sureep Tirme
20¢ms el
=30
Detector Tt
Rer\’qesc or Type 5
| 40
_45-
L | | ' | ' | | \ , \ | | | [
5.225G 5.228G 523G 52326 5.234G 5.230G 5.238G 524G 5.242G 5.244G 52466 5.248G 525G 5.252G 5.255G
Sum PD Portl Port 2 Port 3 Port 4
(dBrm/REW) (dBrn/REW) (dBrm/REW) (dBrm REW) (dBrm/REW) (dBm/REW)
10.54 10.54 4.67 4.94 4.80 467
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FCC Test Report Report No. : FR760624AB

802.11a_(6Mbps)_4TX PSD
5260MHz
[ Ch Freq ][ 57 I Sum W |
5.26GH; 5 F - Port1
Span : 5] S Pnrt2 ’g
30MHz B
RBW 45 Port3 [/
1MHz <4 Portd [
VBW 20— § =
3MH
SweepZT\me =
20ms =0
Detector Type -35-]
RMS -40-
45—
-50 -

(. | ! ! | ! | ! 1 ! | | ! ' [
5.245G 52486 525G 5.252G 5.254G 5.256G 5258G 526G 5.262G 5.264G 5.266G 5.268G 527G 52726 5.275G

Sum PD Port1 Port 2 Port 3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/REW) (dBm/RBW)
459 459 -098 -138 -146 -0.98
802.11a_(6Mbps)_4TX PSD
5300MHz
FCh Freq il 57 | Sum | |
5.36Hz - Portl [/
Span 5 0
,WI Port2 |
REWY -10+ Port3 |
1Mz <4 Part 4
B _20- :
IMHz i
Sweep Time &
20ms L
Detector Type =35
RMS -4
45
S0 | | | | | | | | | | | L
5.2850G 5.288G 520G 5.392G 5.294G 52066 5.298G 536 53026 53046 53066 5308G 531G 531G 5.315G
Surn PO Port1 Port 2 Part 3 Port 4
(dBm/REW) (dBirn/REW} (dBr/REWN) (dBr/REW) (dBrn/REW) {dBrn/RBW)
4.50 4,50 -116 -170 -168 -113
802.11a_(6Mbps)_4TX PSD
5320MHz
rCh Freq 1( E | Sum N |
5.326Hz 0 Portl [
Span
5]
’W‘ Partz |
REMWY -10- Part3d |
1Kz <4 Port 4
WHBY ~20- .
IMiHz -
Sureep Tirme &
20ms =i
Detector Type -35-]
RS -4
’ 45—
L | | ' | ' | | ' ' ' | | o
5.305G S.308G 531G 5312G 5.314G 53166 5.318G 532G 5.3312G 53246 53166 5.328G 533G 533G
Surm PO Fort1 Port 2 Paort 3 Fort 4
(dBm/REN) (dBrm/RE (dBm/REW) (dBm/REY) (dBm/REY) (dBm/REW
432 432 -1.25 -1.93 -162 -1.49
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FCC Test Report

Report No. : FR760624AB

802.11a_(6Mbps)_4TX PSD
5500MHz
PCh Freq 1 5 Sum [N |
5.5GHz 0 - Portl [~
Span 5o e PortZ v
30MHz ’
RBW A Port3 [~
1MHz = Port 4
VBW 20+ L J
IMHz _
Sweep Time =
20ms =30
Detector Type -35-
RMS -40-
’ -45-]
S0 | \ ' | ' | ] ' ] ' | ' ' "
5.485G 5488G 549G 5492G 5.494G 5496G 5498G 55G 55026 5.504G 5506G 5.508G 551G 5.512G 5.515G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBr/REW)
4.32 4.32 -1.64 -1.54 -1.96 -147
802.11a_(6Mbps)_4TX PSD
5580MHz
[ Ch Freq il Sum AN |
5.58GHz Portl |/
Span °
,WI Port2 |
REW Port3 |
1MHz Port 4
VBW ‘ :
3MHz
Sweep Time
20ms
Detector Type
RMS
-507\ 1 = i ] ] I ] I 1 ] ] ] I 1 1 1 I
5.565G 5.568G 557G 5.572G 5.574G 5576G 5578G 558G 5582G 5.584G 5586G 5.588G 558G 5.592G 5.585G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/REBW)  (dBm/REW)  (dBm/REBW)  (dBm/REBW)  (dBm/REW)  (dBrm/RBW)
4.35 4.35 -1.55 -1.39 -174 -144
802.11a_(6Mbps)_4TX PSD
5700MHz
( Ch Freq 1( E Sum N |
5.7GHz Ly - Portl [
pban kN b no A
J0MHz ort
REW/ A Partd [
MHz = Port 4
B 20 " .
3MHz -
Sureep Tirme &
20ms =i
Detector Type -35-]
RS -4
’ 45—
L | ' | | \ | ] | | \ | | ' "
5.685G S.688G 569G D.692G 5.694G S.696G 5.698G  57G 5.702G L7046 57066 S.708G 571G 571G 5.715G
Sum PD Portl Port 2 Port 3 Port 4
(dBrm/REW) (dBrn/REW) (dBrm/REW) (dBrm REW) (dBrm/REW) (dBm/REW)
418 418 -1.68 -1.68 -155 -195
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FCC Test Report

Report No. : FR760624AB

802.11a_(6Mbps)_4TX PSD
5720MHz Straddle 5.47-5.725GHz
(ch Freq 1[ - sum [
5.716Hz 5’ Partl [
Span -]
[ne | 5 Part2 [~/
REW/ 10 Portd [~
1MHz 15— Portd [
VB 20- L J
IMHz 95|
Sweep Titme
20ms j::
Detector Type ]
\ RMS <5
50 R
=557 | | ! ] | ! ! | ] | ] |
568G 56856 569G 56956 576 S705G  STIG 57156 5726 57156 573G 57356 5746
Surn PD Portl Port 2 Port 3 Port 4
(dBm/REW) | (dBm/REW) | (dBm/RBW] | (dBm/REMA  (dBr/REMY)  (dBr/REWY)
5.03 5.03 -0.96 -0.73 -0.77 -L07
802.11a_(6Mbps)_4TX PSD
5720MHz Straddle 5.725-5.85GHz
e 1[5 Sam [ |
5.7355H 0- Bart 1
Span : -5 o ’§
40MHz 10 Port2 [
REWY Port 3 W
15
500kHz d Portd [
VB : - '
MMHz i
Sweep Time =30
20ms -35-!
Detector Type 40—
RMS 45—
) -50-
557\ I I 1 1 1 1 1 1 1 1 1 1 1 1 1 I
5.715G 571736 5.72G 572236 5.725G 572756 573G 573256 5.735G 573756 574G 574256 57456 5.7475G 573G 5.7525G 57536
Surn PO Portl Port 2 Port3 Port 4
(dBm/REW) | (dBm/REWY | (dBm/REW)  (dBm/REMA  (dBm/REM)  (dBrm/REW)
311 311 -2.75 -1.84 -1.31 -3.05
802.11a_(6Mbps)_4TX PSD
5745MHz
(chFres S sum [ |
51456tz 15- Portl [~/
pan
P ] Part2 [~/
REW Port3 [/
500kHz Portd [
VB - '
IMHz
Sureep Tirme
20ms
Detector Type
RMS
-5+ ' ' 1 ' | I | | | | | | | | |
573G 57326 57346 5.736G 57386 5746 57426 57446 57466 57486 5756 57326 57546 57566 57586 576G
Sum PO Portl Port 2 Port3 Port 4
(dBm/REW) | (dBrm/FBW) | (dBm/REW]  (dBr/REWO)  (dBr/REWY)  (dBrn/REWY)
15.22 15.22 9.44 9.34 9.33 9.45
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FCC Test Report Report No. : FR760624AB

802.11a_(6Mbps)_4TX P
5785MHz

Ch Freq 20- Surm

5.785GHz

Span

30MHz

REW

S00kHz

VB

IHz
Sweep Titme

20ms

Detector Type
RMS

v
w

Port1
Port 2

Port 3

REREN

Port 4

-3 ] ' ] ' ] ' ' | ' | ' ' ' ' |
SIIG 577G 574G LTT6G LT8G LT8G S.782G D846 STE6G 5.788G LT9G L792G S5.704G L7U6G 570G 5.4G

Surn PO Paort 1 Port 2 Part 3 Port 4
(dBrn/REYW) (dlBrn/REW} (dBrr/REWN) (dBr/REW) (dBrn/REW) {dBrn/REW)
15,43 15,43 9,73 9,40 9,41 .62

wni
v/

802.11a_(6Mbps)_4TX P
5825MHz

Ch Freq 20- Sum

5.825GHz

Span

30MHz

REW/

S00kHz

B

IkHz
Sweep Time

20ms

Detector Type
RS

Port1
Port 2
Port 3

RERNN

Port 4

-5 ' ! ' ! ! ' ! ] ! | ' ! ' ! |
5.81G 58126 5.414G 5.816G 5.818G 582G 58226 D.824G 58266 S.828G 583G L8326 5.434G 58366 54386 584G

Surn PO Port1 Port 2 Part 3 Port 4
(dBrn/RE4W) (dBirn/REW} (dBr/REWN) (dBr/REW) (dBrn/REW) {dBrn/RBW)
15.71 15.21 9.33 9.50 9.27 935

802.11ac VHT20_Nss1,(MCS0)_4TX P
5180MHz

Ch Freq 13- Sum

5.18GHz 414 Port1
Span 5+ g™

Port 2
30MHz 0

REW 5] Port 3

1MHz -10- Port 4

VBW 15—

3MHz _20-!
Sweep Time
-25-

20ms
=30 -
Detector Type
RMS * =
I 40|
-45-]
U | . ' , ' , \ | ] ' | . | I
5.165G 5168G 517G 5172G 5174G 5176G 5178G 518G 5182G 5184G 5186G 5188G 519G 51925 5.195G

%]
O

REREE

Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBrm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
123 11.23 5.63 548 521 551
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT20_Nss1,(MCS0) 4TX PSD
5200MHz
(ch Freq 1[ = sum [
5.2GHz 3 Patl [/
5
z
REW/ 5- Portd [~
IMHz -10- Portd [
VB 5 L J
3hHz 30
Sweep Titme
20ms ol
=30
D T
R;:E;tw ¥pe 5
| -40-
_45-
S0 | . | | | | ! | | | | ! ! "
5.1850G 5l88G 519G 51926 51946 5106G 5.198G  5.2G 5.202G 52046 52066 52086 521G 521G 5.2150G
Surn PO Paort 1 Port 2 Part 3 Port 4
(dBr/REW) | (dBrU/RBW) | (dBm/REWY)  (dBr/REWY)  (dBrm/REMY)  (dBro/REWV)
1128 11.28 .62 5.56 G4l 5,51
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5240MHz
e 1[ = Sam [ |
10|
5.24GH Port1
Span - 5 o ort W
e | . Port2 [/
REW -5- Port3 [
hHz 10 Portd [
B 5 | J
IHz 204
Sweep Time
20ms ol
230
E:I:Sctanype 5
L J -4i-
45—
_5'],‘ 1 I 1 ] I ] I 1 1 1 1 I 1 1 1 |
5.2250G 5.228G 523G 5.232G 5.234G 5.236G 5.238G 524G 5.242G 5.244G 52466 5.248G 525G 5.252G 5.2550G
Surn PO Port1 Port 2 Part 3 Port 4
(dBrm/REW) | (dBrm/RBW) | (dBm/REM  (dBr/REW)  (dBm/REM)  (dBr/REWY)
1129 112 5.44 561 5.5 5,45
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5260MHz
rCh Freq ][ 107 Sum W |
5.26GHz & Portl [~/
Span 0- "
’—|30MH1 e R W Port 2 W
RBW Port3 [
-10-|
1MHz Portd [
VBW -15- L J
3MHz 6
Sweep Time -25-1
20ms -30-
Detector Type 35
RMS 0
i 45
S0 | | | | I | | | I I | | I -
5.245G 5.248G 525G 5.252G 5.254G 5256G 5258G 526G 5.262G 5.264G 5266G 5.268G 527G 5.272G 5.275G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
5.34 534 -0.75 -031 -0.37 -0.35
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT20_Nss1,(MCS0) 4TX PSD
5300MHz
(ch Freq 1[ - sum [
5.36Hz # Portl [/
Fpan a pae Port? [
30MHz 5] e i o
RENY Port 3 W
10—
IMHz Portd [
B il - :
3MHz e
Sweep Titme -25-
20ms ~30 -
Detector Type 35—
RMS 4~
’ -45-]
L | ' ' | ' | ] ' ' ' | | ] v
5.2850G 52886 520G 52026 5.204G 5.206G 5.208G  53G 5.302G 53046 53066 53086 531G 531G 5.315G
Surn PO Paort 1 Port 2 Part 3 Port 4
(dBr/REW) | (dBrU/RBW) | (dBm/REWY)  (dBr/REWY)  (dBrm/REMY)  (dBro/REWV)
5.23 5.23 -0.86 -0.78 -0.60 -0.62
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5320MHz
e 1 - Sam [ |
5.326H ey * Part1
Span - 0- o ’§
,—|3UMHZ " g™ Port 2 ’7
REWY Port 3 W
10
1MHz Portd [
VB -15- L J
Mz i
Sweep Time -25-]
20ms -3 -
Detector Type 35
RMS 40
_45-
_5'],‘ 1 I 1 ] I ] I 1 ] ] ] I 1 ] 1 I
5.303G 53086 531G 53126 53146 53166 5.318G 532G 5.322G 53246 53266 5.328G 533G 53326 5.335G
Surn PO Port1 Port 2 Part 3 Port 4
(dBrm/REW) | (dBrm/RBW) | (dBm/REM  (dBr/REW)  (dBm/REM)  (dBr/REWY)
5.28 5.28 -0.45 -1.00 -0.73 -0.52
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5500MHz
rCh Freq ][ 0 Sum W |
5.5GHz S Partl [~/
pan o Port2 [~/
30MHz 5o el o
RBW Port3 [
-10-|
1MHz Portd [
VBW -15- L J
3MHz 6
Sweep Time -25-1
20ms -30-
Detector Type 235
RMS 0
45—
I | . | | ' | \ | \ ' | ' | [
5.485G 5488G 549G 5492G 5494G 5406G 5498G 55G 5502G 5.504G 55066 5.508G 551G 5.5126G 5.515G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
5.26 5.26 -0.84 -046 -095 -0.43
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT20 Nss1,(MCS0) 4TX PSD
5580MHz
chFreq 1 - sum [~ |
5.58GHz o Portl [/
ppan 24 s Port2 [
30MHz 5 B ol °
RBW Port3 W
10+
1MHz v Portd [
VEW -5 L J
IMHz =
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40
’ TS
S04 | ! ] ) ] ) , . ] , ) ! , Vo
5.5656G 5568G 557G 5.572G 5574G 5576G 5.578G 558G 5.582G 5.584G 55866 5.588G 559G 55926 5.5956G
Surm PD Portl Port 2 Port3 Port4
(dBm/REW)  (dBm/REW)  (dBm/REW)  (dBm/REW)  (dBm/REW)  (dBm/RBW)
530 530 069 047 -0.76 -0.40
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5700MHz
e 1 - Sam [ |
5. 75H 5- Bart 1
Span : 0- o ’§
30MHz 5 o
REW i Port3 [
1MHz - Portd [
WEWY : - .
MMHz ila
Sweep Time -25-]
20ms -3 -
Detector Type 35
RIS 4
) -45-
_5'],‘ 1 I 1 1 I 1 I 1 1 1 1 I 1 1 1 I
56856 S.688G 560G S.602G S.604G 560G S.608G  SU5 57026 ST04G 57066 ST0BG 571G 571G 57156
Surn PO Portl Port 2 Port3 Port 4
(dBm/REMY  (dBm/REWA (dBm/REMA (dBmREMA (dBm/REMA (dBm/REWA
535 5.25 -0.49 071 -0.54 -0.78
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5720MHz Straddle 5.47-5.725GHz
(chFres S sum [ |
5.716Hz # Portl [~/
oo ”' Port [
G0MHz 5 ort
REW ] Portd [
1MHz - Portd [
VB : - ’
IMHz i
Sueep Tirme -25-]
20ms =30
Detector Type 35—
RIS 40
) -45-
S50 ] ' ' ] , | ] | ' | ] |
568G 56856 S.E0G 56956 576 57056 571G 571SG 575 SJISS 573G 573G 5746
Sum PO Portl Port 2 Port3 Port 4
(dBm/REW) | (dBrm/FBW) | (dBm/REW]  (dBr/REWO)  (dBr/REWY)  (dBrn/REWY)
514 514 -0.63 -1.73 -0.76 -0.93
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT20 Nss1,(MCS0) 4TX PSD
5720MHz Straddle 5.725-5.85GHz
(ch Freq 1[5 sum [
5.735GH 0= Port1
Span : 5 LY ort W
10MHz 10 Portz [
REW Portd [~
15
S00kHz Portd [
VBW =2 i .
IMHz k2
Sweep Titme -30-
20ms _35-!
Detector Type _40-
RMS 45
_50_
357 | | | ] | | | ] | ! | | | ! | |
5.715G 571756 5726 572256 5.725G 572756 573G 573256 5.735G 573756 574G 574256 57456 5.7475G 573G 5.7525G 5.755G
Surn PD Portl Port 2 Port 3 Port 4
(dBm/REW) | (dBm/REW) | (dBm/RBW] | (dBm/REMA  (dBr/REMY)  (dBr/REWY)
2.25 .25 132 -2.75 -2.4 -3.10
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5745MHz
e 1[0 - Sam [ |
SS.MSGHZ 15- Portl [
pan
Er 10- ~l ~/ - Port2 [/
REWY o Port 3 W
500kHz Portd [
VB 0- i !
IMHz
Sureep Time Ea
20ms -1 -
Detector Type
RMS =
_20_
-257\ 1 1 1 1 1 1 1 I 1 I 1 1 1 1 I
573G 57326 57346 57366 57386 574G 57426 574G 57466 57486 5756 57326 57546 57566 57586 576G
Surn PO Portl Port 2 Port3 Port 4
(dBm/REW) | (dBm/REWY | (dBm/REW)  (dBm/REMA  (dBm/REM)  (dBrm/REW)
16.33 16.33 10.55 10.27 10.44 10.58
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5735MHz
(chFres S sum [ |
[51856Hz 15- Portl [~/
pan
P ] N Jd Port2 [~
REN \ég Port 3 W
S00kHz 5- Portd [
VB - '
Mz Ly
Sureep Tirme
20ms =
Detector Type 10+
RMS
| 15
-20-| | | | | | | | | | | | | | | |
5776 57726 57746 57766 57746 578G 57826 57845 57866 57686 579G 5.792G 57946 57966 57986 5.8G
Sum PO Portl Port 2 Port3 Port 4
(dBm/REW) | (dBrm/FBW) | (dBm/REW]  (dBr/REWO)  (dBr/REWY)  (dBrn/REWY)
1653 16.53 10.85 10.47 10.54 10.65
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FCC Test Report Report No. : FR760624AB

802.11ac VHT20 Nss1,(MCS0) 4TX PSD
5825MHz
(ch Freq 1[ - sum [
Ss.szsst 15- Portl [/
pan
30MHz 104 I Portz [
REW LV Portd [~
S00kHz 5- Portd [
VB - '
IMHz Ly
Sweep Titme
20ms =
Detector Type 10-
RMS
| _15-]
-20-) ! ! ! ! ! ] ] | ] | ] ] ] ] |
581G 58126 58146 58166 513G 582G 5.822G 58246 58266 5.828G 583G 58326 5.434G 5.836G 5.838G 5.84G
Surn PD Portl Port 2 Port 3 Port 4
(dBm/REW) | (dBm/REW) | (dBm/RBW] | (dBm/REMA  (dBr/REMY)  (dBr/REWY)
16.32 1632 1053 1051 10.26 1054
802.11ac VHT40_Nss1,(MCS0)_4TX PSD
5190MHz
(i Freq 1[ 5 Sum [ |
5.19GH 10~ Port1
Span : 5- _ ot ’§
60MHz 0- V -
REW 5- Port 3 W
1MHz 10~ Portd [
VBW 45— L J
IMHz 20~
Sweep Time
20ms =l
Detector Type :2[5]:
A RMS || -
45 -]
-507\ 1 1 1 1 1 1 1 I 1 1 1 I
516G 51656 517G 51756 518G 51856 519G 51956 52G 52056 521G 52156 522G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
1098 1098 524 5.09 498 528
802.11ac VHT40_Nss1,(MCS0)_4TX PSD
5230MHz
(chFres S sum [ |
5.236Hz 3 Partl [/
Span 51 Port 2 W
0MHz 0- \f ot
REW -5- Port3 [/
hiHz -10- Portd [
VB 15 - '
IMHz 20
Sureep Tirme
20ms ol
_30_
Detector Type 5
\ RMS || a-
-45-!
=50+ | | | | ' | 1 | | | | |
526 52056 521G 52156 5226 52256 523G 5235G 5246 52456 5.25G 52556 5.266
Sum PO Portl Port 2 Port3 Port 4
(dBm/REW) | (dBrm/FBW) | (dBm/REW]  (dBr/REWO)  (dBr/REWY)  (dBrn/REWY)
1123 1123 534 5.41 5.35 5.43
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FCC Test Report

Report No. : FR760624AB

802.11ac VHT40_Nss1,(MCS0) 4TX PSD
5270MHz
(ch Freq 1[ - sum [
5.276Hz # Portl [/
Span 0-| Port 2 W
fOMHz 5] o
RENY S Port 3 W
IMHz Portd [
B 54 - .
3z i
Sweep Titme -25-
20ms ~30 -
Detector Type 35—
RMS 4~
’ -45-]
5,246 5.245G 5.25G 5.255G 5,266 5.265G 527G 5.275G 528G 5.2850G 5.20G 5.285G 5,36
Surn PO Paort 1 Port 2 Part 3 Port 4
(dBr/REW) | (dBrU/RBW) | (dBm/REWY)  (dBr/REWY)  (dBrm/REMY)  (dBro/REWV)
521 5.21 -0.89 -0.40 -0.60 -0.74
802.11ac VHT40_Nss1,(MCS0)_4TX PSD
5310MHz
e 1 - Sam [ |
5.31GH; 5- Bart 1
S0MHz 5 o
REWY Port3 [
10
1hHz - Portd [
B - ‘ :
Mz i
Sweep Time -25-]
20ms -3 -
Detector Type 35
RMS 40
) -45-]
_5'],‘ 1 1 ] ] ] 1 ] I ] 1 ] I
5.28G 5,285 520G 5.285G 5,36 5.305G 531G 5.315G 532G 5.3255 5.33G 5.335G 5.34G
Surn PO Port1 Port 2 Part 3 Port 4
(dBrm/REW) | (dBrm/RBW) | (dBm/REM  (dBr/REW)  (dBm/REM)  (dBr/REWY)
5.34 5.34 -0.81 -0.29 -0.53 -0.63
802.11ac VHT40_Nss1,(MCS0)_4TX PSD
5510MHz
( Ch Freq ] { o W 1
551Gtz Portl [~/
pan
e ] Pat2 [~/
REW Port3 W
1MHz Portd [
VBW " :
3MHz
Sweep Time
20ms
Detector Type
RMS
548G 5.485G 549G 5.495G 55G 5.505G 551G 5.515G 5.52G 5.525G 553G 5.535G 5.54G
Sum PD Portl Port 2 Port 3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
485 495 -1.05 -0.70 -1.26 -0.71
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802.11ac VHT40_Nss1,(MCS0) 4TX PSD
5550MHz
(ch Freq 1[ - sum [
5.556Hz # Portl [/
3pan 0- P
[ne | o '\[ Port? [
RENY S Port 3 W
IMHz Portd [
B il - :
3MHz e
Sweep Titme -25-
20ms ~30 -
Detector Type 35—
RMS 4~
’ -45-]
-3 ' ' ] ] , ' ] | ' ' ] |
5,526 5.525G 5,536 5.535G 5,546 5.545G 555G 5.555G 556G 5.5630G 557G 5.575G 5,586
Surn PO Paort 1 Port 2 Part 3 Port 4
(dBr/REW) | (dBrU/RBW) | (dBm/REWY)  (dBr/REWY)  (dBrm/REMY)  (dBro/REWV)
518 5.18 -1.03 -0.25 -0.94 -0.74
802.11ac VHT40_Nss1,(MCS0)_4TX PSD
5670MHz
e 1 - Sam [ |
5.67GH; 5- Bart 1
Span - 0- o ’§
S0MHz 5 Vi o
REWY Port 3 W
10
1MHz - Portd [
B - ‘ :
Mz i
Sweep Time -25-]
20ms -3 -
Detector Type 35
RMS 40
) -45-]
_5'],‘ 1 1 ] 1 1 1 ] I 1 1 ] I
564G 56455 565G 5.655G 5,666 56656 567G 5.675G 568G 5.68535 569G 5.695G 5,76
Surn PO Port1 Port 2 Part 3 Port 4
(dBrm/REW) | (dBrm/RBW) | (dBm/REM  (dBr/REW)  (dBm/REM)  (dBr/REWY)
521 5.21 -0.74 -0.33 -0.46 -105
802.11ac VHT40_Nss1,(MCS0)_4TX PSD
5710MHz Straddle 5.47-5.725GHz
(chFres S sum [ |
5.636Hz # Portl [~/
P 0- port2 [~
140MHz 5 ort
REW Port3 [/
=10
1MHz - Portd [
WBW - " :
IMHz i
Sueep Tirme -25-]
20¢ms -30-
Detector Type 35—
RIS a0
i 45
-0 ' ' ' ' ' ' ' | | | | | | |
5,626 D.63G 564G 565G S66G 567G LGBG 5.60G 576 5716 533G 573G 574G 573G LT76G
Surm PO Fort1 Port 2 Paort 3 Fort 4
(dBrm/REW) (dBrn/REW) (dBrm/REW) (dBrm REW) (dBrm/REW) (dBm/REW)
5.15 5.15 -0.81 -0.60 -0.42 -0.94
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802.11ac VHT40 Nss1,(MCS0) 4TX PSD
5710MHz Straddle 5.725-5.85GHz
(ch Freq [+ sum [
5.735GHz 0- Portl [/
Span 5o
[ Part2 [~/
RENY -1+ Port 3 W
S00kHz 13- Portd [
B -~ - =
IMH
SweepZT\me e
20ms -30
Detector Type -35-
RMS -40-
45!
50~ | | | ] | | ! ] | | | | 1 " 7 i
5.715G 571756 5726 572256 5.725G 572756 573G 573256 5.735G 573756 574G 574256 57456 5.7475G 573G 5.7525G 5.755G
Surn PD Portl Port 2 Port 3 Port 4
(dBm/REW) | (dBm/REW) | (dBm/RBW] | (dBm/REMA  (dBr/REMY)  (dBr/REWY)
251 751 -3.49 -3.38 -3.43 -3.43
802.11ac VHT40_Nss1,(MCS0)_4TX PSD
5755MHz
e 1[ = Sam [ |
5.755GH 10-] Port1
Span : i o ’§
Er 5 Port2 [
REW - Port3 [
500kHz 5 Portd [
VB - '
MMHz iy
Sweep Time 15—
20ms
Detector Type =0
RMS -3+
_3“,
5756 5HG  SMSG SMM6 57456 5756 57956 576G 5756 596 S7ISG 5786 5756
Surn PO Portl Port 2 Port3 Port 4
(dBm/REW) | (dBm/REWY | (dBm/REW)  (dBm/REMA  (dBm/REM)  (dBrm/REW)
1146 1146 5.64 5.42 5.53 5.63
802.11ac VHT40_Nss1,(MCS0)_4TX PSD
5795MHz
(chFres 1 = sum [ |
51956tz 10- Portl [~/
pan -
0MHz 5] Port [
REW " Portd [
500kHz Portd [
VB -5-] £ J
IMH
S\nreepZT\me =1+
20ms -15-]
Detector Type
RIS a4
; -25-]
-30-) | | | | | | | | | | | |
57656 577G 57756 578G 57856 5796 57956 586 58056 581G 58156 582G 58156
Sum PO Portl Port 2 Port3 Port 4
(dBm/REW) | (dBrm/FBW) | (dBm/REW]  (dBr/REWO)  (dBr/REWY)  (dBrn/REWY)
12.47 12.47 6.61 6.64 6.36 £.58
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5210MHz

802.11ac VHT80 Nss1,(MCS0) 4TX

P

v
w

Ch Freq

5.21GHz

Span

120MHz

REW

1MHz

VB

IHz
Sweep Titme

20ms

Detector Type
RMS

50—

i ' '
515G 5166 517G

'
518G

'
5,196

! '
5,206 521G

Surn PO
(dBrn/REYW) (dlBrn/REW}
237 8.27

Paort 1

{dlBrm/REMY)
2.59

Port 2

241

(dBrm/REM

Part 3

(dBrm/REMY

2.28

Port 4

216

(dBrm/REW

[
5,226

i
5,236

'
5.246

Port1
Port 2
Port 3

REREN

Port 4

' ' i
5.25G 5.260G 527G

5290MHz

802.11ac VHT30_Nss1,(MCS0)_4TX

P

wni
v/

Ch Freg

5.28GHz

Span

120MHz

REW/

1MHz

B

IkHz
Sweep Time

20ms

Detector Type
RS

| [ '
5.24G 5.25G 5.26G

!
5,276

| !
5.28G 5.20G

Surn PO
(dBrn/RE4W) (dBirn/REW}
5.19 5.19

Port1

{dlBrm/REY)
-0.48

Port 2

-0.51

{dBm/RE

Part 3

{dBrm/REMY)

-0.73

Port 4
(B rm/RE)
-0.79

'
536G

|
5.316G

!
5,326

Port1
Port 2
Port 3

RERNN

Port 4

| ' |
5.33G 5.34G 5.35G

5530MHz

802.11ac VHT80_Nss1,(MCS0)_4TX

P

%]
O

Ch Freq

5.53GHz

Span
120MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms
Detector Type
RMS

50|
5476

!
549G 556G

|
548G

'
551G

'
5.52G

'
553G

Sum PD
(dBm/RBW) (dBrm/RBW)
522 522

Portl
(dBm/RBW)
-0.50

Port 2
(dBm/RBW)
-0.32

Port3
(dBm/RBW)
-077

Port4
(dBm/RBW)
-0.56

'
554G

|
5.55G

'
5.56G

Port1
Port 2
Port3
Port 4

REREE

' ' |
557G 558G 5.59G
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FCC Test Report Report No. : FR760624AB

802.11ac VHT80 Nss1,(MCS0) 4TX P
5610MHz

Ch Freq

5.61GHz

Span

120MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

72}
w)

Portl
Port 2
Port3

REREN

Port 4

=50, ' ' ' ' | ' ' | ] ' ' |
5.55G 5.56G 557G 558G 5.59G 566G 561G 562G 5636 564G 565G 566G 567G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
5.23 523 -0.44 -0.57 -0.56 -0.67

802.11ac VHT30_Nss1,(MCS0)_4TX P
5690MHz Straddle 5.47-5.725GHz

Ch Freg

5.65GHz

Span

300MHz

REW/

1MHz

B

IkHz
Sweep Time

20ms

Detector Type
RS

wni
v/

Port1
Port 2
Port 3

RERNN

Port 4

-5 ' ' ' ' ' ' | ' | ! ! 1 ! |
556 552G 5546 556G 508G 5.6G 0 562G G646 S66G D.A8G 576G L7226 L7446 5Y6G 578G 548G

Surn PO Port1 Port 2 Part 3 Port 4

(dBm/REN) | (dBrm/REMA | (dBm/REW) | (dBm/RENY)  (dBm/RENY)  (dBro/REWY
5.27 527 -0.63 -0.50 035 -L06

802.11ac VHT380_Nss1,(MCS0)_4TX P
5690MHz Straddle 5.725-5.85GHz

Ch Freg E Surm

5.735GHz 0- Port 1

Span 5]

amr Port2
= -1~

REN Port 3

S00kHz -13] Port 4

VEW 30

3kiHz
Sureep Tirme

20¢ms
Detector Type -35-]
RrS -40-

n
O

REREE

-45- prgrest

-0 | | | ' \ | | ' \ | | \ | | ' |
5.715G 571756 5.72G 572206 5.725G 5.7175G 573G 5.7325G 5.735G 5.7375G 5.74G 5.7425G 5.745G 5.7475G 575G 5.7525G 5.755G

Surm PO Fort1 Port 2 Paort 3 Fort 4

(dBrm/REW) (dBrn/REW) (dBrm/REW) (dBrm REW) (dBrm/REW) (dBm/REW)
3.03 1.03 -2.60 -2.73 -2.95 -331
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802.11ac VHT80_Nss1,(MCS0) 4TX PSD
5775MHz
(ch Freq 1 sum [
5.775GHz Portl [/
Span
200z Porc2 [/
RE/ Portd [~
S00kHz Portd [
VB - :
IMHz
Sweep Titme
20ms
Detector Type
RMS
5.7150G 573G 5,746 575G 576G LTIG 5,786 5796 586 581G 5,826 5.8350G
Surn PO Paort 1 Port 2 Part 3 Port 4
(dBr/REW) | (dBrU/RBW) | (dBm/REWY)  (dBr/REWY)  (dBrm/REMY)  (dBro/REWV)
6.03 6.03 0.45 0.11 0.7 -0.03
802.11ac VHT20-BF_Nssl,(MCS0)_4TX PSD
5180MHz
e 1[ = Sam [ |
5.19GH 10- Port 1
Span - 5] e i, o W
e | . Port2 [/
REWY 5- Port 3 W
hHz 10 Portd [
VBW 5 | J
IHz 204
Sweep Time
20ms ol
230
Detector Type 5
A RMS el
45—
_5'],‘ 1 I 1 ] I ] I 1 1 ] ] I 1 1 1 I
5.163G 51686 517G 51726 51746 5176G 5.178G 518G 5.182G 51846 51866 5.188G 519G 5.192G 5.195G
Surn PO Port1 Port 2 Part 3 Port 4
(dBrm/REW) | (dBrm/RBW) | (dBm/REM  (dBr/REW)  (dBm/REM)  (dBr/REWY)
1088 10.88 4.99 5.00 4.93 4.94
802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5200MHz
(chFres 1 = sum [ |
5.26GHz i Portl [~/
Span 5- . - -, i W
J0MHz 0- ort
REN 5 Port 3 W
1MHz Portd [
VB -10- L J
IMHz i
Sueep Tirme -0
20¢ms -15-
Detector Type 30+
RIS 354
i 401
R | ' | | \ | ' | | \ | | ' "
5.185G 5.188G 519G 51926 51946 5.106G 5.198G 526G 5.202G 5.204G 52066 5.208G 521G 5.213G 5.215G
Surm PO Fort1 Port 2 Paort 3 Fort 4
(dBrm/REW) (dBrn/REW) (dBrm/REW) (dBrm REW) (dBrm/REW) (dBm/REW)
1091 10.91 495 495 5.09 493
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802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5240MHz
(ch Freq 1[ = sum [
S5.241I£1‘Hz Portl [/
pan
[ | Part2 [~/
REWW Portd [~
IMHz Portd [
VB - :
IMHz
Sweep Titme
20ms
Detector Type
RMS
L } ' ' } ' } ] , ' , | | | "
5.2250G 52286 523G 52326 52346 52366 5.238G  L.24G 5.242G 5.244G 52466 52480 525G 525G 5.2550G
Surn PO Paort 1 Port 2 Part 3 Port 4
(dBr/REW) | (dBrU/RBW) | (dBm/REWY)  (dBr/REWY)  (dBrm/REMY)  (dBro/REWV)
10.67 10.67 482 495 499 4,89
802.11ac VHT20-BF_Nssl,(MCS0)_4TX PSD
5260MHz
e 1[5 Sam [ |
5.266H 0= Boresis Port1
Span Iz i —— art W
e | - Port2 [/
REWY -10+ Port 3 W
MHz = Partd [
B - ‘ ‘
IMIH:
SweepZT\me &
20ms -30
Detector Type -35-]
RMS -40-
‘ 45—
-Sni\ 1 I 1 1 | 1 | 1 1 1 1 I 1 ] 1 I
5.245G 5.248G 525G 5.252G 5.204G 5.256G 5.258G 526G 5.262G 52646 52666 5.268G 527G 527G 5.273G
Surn PO Port1 Port 2 Part 3 Port 4
(dBrm/REW) | (dBrm/RBW) | (dBm/REM  (dBr/REW)  (dBm/REM)  (dBr/REWY)
495 495 -1.32 -103 -0.835 -0.74
802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5300MHz
(chFres 1[5 sum [ |
5.3GH 0- s Port1
Span : 5] sl portz ’g
J0MHz ort ,_
REW/ A Partd [~
MHz = Portd [
B 20 " .
3miH; _
S\nreepZT\me &
20ms =i
Detector Type -35-]
RrS -401-
’ 45—
L | | | | \ | ' | | \ | | ' "
5.285G 5.288G 520G 5.292G 5.204G 5.206G 5.288G 536G 5.302G 5.304G 53066 5.308G 531G 531G 5.315G
Sum PD Portl Port 2 Port 3 Port 4
(dBrm/REW) (dBrn/REW) (dBrm/REW) (dBrm REW) (dBrm/REW) (dBm/REW)
4.99 499 -1.29 -1.16 -0.83 -0.65
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802.11ac VHT20-BF_Nssl1,(MCS0)_4TX PSD
5320MHz
(ch Freq [+ sum [
5.326H 0- b Portl |~
Spn -5- B il sz ,;
30MHz otz [/
RENY -1+ Port 3 W
IMHz e Portd [
B -~ - =
3tH;
SweepZT\me e
20ms =34
Detector Type -35-
RMS -40-
’ 45—
L | ' ] ) ] ) ' ' ] ' } ! ' v
5.303G 53086 531G 53126 53146 53166 5.318G 532G 5.322G 53246 53266 5.328G 533G 533G 5.3350G
Surn PO Paort 1 Port 2 Part 3 Port 4
(dBr/REW) | (dBrU/RBW) | (dBm/REWY)  (dBr/REWY)  (dBrm/REMY)  (dBro/REWV)
498 4,98 -1.32 -113 -0.83 -0.52
802.11ac VHT20-BF_Nssl,(MCS0)_4TX PSD
5500MHz
e 1 - Sam [ |
5.55H 5- Bart 1
Span : 0- o ’§
v M e Port2 [
REWY a0 Port 3 W
1MHz - Portd [
B - ‘ :
Mz i
Sweep Time -25-]
20ms -3 -
Detector Type 35
RMS 40
) -45-]
_5'],‘ 1 I | 1 I ] I ] 1 ] ] I 1 ] 1 I
5.485G 5.488G 540G S.492G 5.404G 5.406G 5.498G  5.5G  5.502G 55046 55066 5.508G 551G 5.512G 5.515G
Surn PO Port1 Port 2 Part 3 Port 4
(dBrm/REW) | (dBrm/RBW) | (dBm/REM  (dBr/REW)  (dBm/REM)  (dBr/REWY)
5.14 5.14 -1.32 -0.34 -0.96 -0.52
802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5580MHz
(chFres S sum [ |
5.586Hz # Portl [~/
P 0- port2 [~
J0MHz 5 ort
REW Port3 [/
=10
1MHz Portd [
VB -15- L J
IMHz i
Sueep Tirme -25-]
20¢ms -30-
Detector Type 35—
RIS 4
i 45
L | ' : | : | ' | | \ | ' | I
5.563G 5.568G 557G 557G 5.574G 5576G 5.578G 558G 5.582G 55846 5.586G 558G 558G 5.592G 5.595G
Surm PO Fort1 Port 2 Paort 3 Fort 4
(dBrm/REW) (dBrn/REW) (dBrm/REW) (dBrm REW) (dBrm/REW) (dBm/REW)
5.14 5.14 -1.08 -0.41 -103 -0.68
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802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5700MHz
(ch Freq 1[ - | sum )
S g Portl [/
pan 0-| - -
’W‘ . ™ Port 2 W
REW a0 Portd [~
IMHz Portd [
VBW =i i .
IMHz ik
Sweep Titme -25-
20ms ~30 -
Detector Type 35—
RMS _40-]
) -45-]
S0 | | | | | | ] | ! | | ! ! "
5.685G 56866 569G 5.602G 56046 56966 5.698G 576 57026 57046 5706G 57086 5716 57126 5.715G
Surn PD Portl Port 2 Port 3 Port 4
(dBm/REW) | (dBm/REW) | (dBm/RBW] | (dBm/REMA  (dBr/REMY)  (dBr/REWY)
524 5.24 -0.90 -0.53 -0.4 -0.58
802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5720MHz Straddle 5.47-5.725GHz
e 1 - [
SS.TIGHZ Ey Portl [
pan 0-
e | M Port2 [
REWY a0 Port 3 W
hHz Portd [
iy -15-] £ J
MMHz ila
Sweep Time -25-]
20ms -3 -
Detector Type 35
RMS _40-]
) 45-
_5'],‘ 1 1 1 1 1 1 1 I 1 1 1 I
5,696 56856 569G 56956 576 57056 ST1G 57156 5726 57156 573G 57356 5746
Surn PO Portl Port 2 Port3 Port 4
(dBm/REW) | (dBm/REWY | (dBm/REW)  (dBm/REMA  (dBm/REM)  (dBrm/REW)
531 5.31 -0.80 -0.54 -0.57 -0.52
802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5720MHz Straddle 5.725-5.85GHz
(KChFreq 1= [ sm 7]
SS.?ESGH: 0- Portl [/
pan 75_w~w»—ww-w
foie ] " Pat2 [~/
RBW - Port3 [
500kHz = Portd [
VBW 20| £ J
3MH
SweepZT\me =
20ms =0
Detector Type —35-]
RMS -40 -
’ 45~
50~ I | | 1 | | | 1 | | | | | | | |
5715G 571756 572G 5J225G 5.725G 5J275G 573G 5.7325G 5.735G 5.7375G 574G 5.7425G 5745G 5.7475G 575G 57525G 5.755G
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
360 360 -2.35 211 -245 -2.42
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802.11ac VHT20-BF _Nssl1,(MCS0)_4TX PSD
5745MHz
[ Ch Freq I I Surm W |
5.745GHz 3 e — Portl [/
S;uar:le u— Portz [
REW 1Zi Port3 [
50ikHz 45 Portd [
VEW - 4
IMHz il
Sweep Titme -25-
20ms ~30 -
Detector Type 35—
RS 40
) -45-]
_5q -

i ' ! ' ! ' ' ' | ' i ' ' ' ' i
573G 57326 5.734G 5736G 5.738G 574G 57426 D446 ST46G S748G 575G L7526 554G LTI6G 578G LTEG

Surn PO Paort 1 Port 2 Part 3 Port 4
(dBr/REW) | (dBrU/RBW) | (dBm/REWY)  (dBr/REWY)  (dBrm/REMY)  (dBro/REWV)
9.66 4.66 330 3.65 371 384
802.11ac VHT20-BF_Nssl,(MCS0)_4TX PSD
5785MHz
FCh Freq ][ - | Sum | |
5.7856Hz e - . Portl [~
Span - T ’
,—|3UMHZ ol Port2 |
REWY Port3 |
10—
S00kHz Port 4
VB -15- L J
Mz i
Sweep Time -25-]
20ms -3 -
Detector Type 35
RIS 40
_45-
_5'],‘ ] ] ] ] 1 ] 1 I ] I ] 1 ] ] I
SIIG 5TTG 574G SFI6G S7T8G 578G S782G S.TM4G STE6G 5.78BG L.79G LT92G 5.794G L.7U6G 570G 548G
Surn PO Port1 Port 2 Part 3 Port 4
(dBrm/REW) | (dBrm/RBW) | (dBm/REM  (dBr/REW)  (dBm/REM)  (dBr/REWY)
9.25 9.25 3.44 3.32 318 351
802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5825MHz
rCh Freq ][ 0 | Sum | |
5.825GHz 57 s Portl [/
S S
= 0- Port2 [
30MHz
RBW = Port3 [
500kHz =14 Port 4
VBW 15-] " .
3MHz -
Sweep Time =
20ms =4
Detector Type -30-
RMS —35-
’ -40-
434 | | | | | . ' | ' | ] ' ] ' |
581G 5812G 5814G 5.816G 5818G 582G 5.822G 5824G 58266 5828G 583G 5.832G 5834G 5.836G 58386 5.84G
Sum PD Portl Port 2 Port 3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
9.06 9.06 319 3.24 318 324
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802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5190MHz
chFreq 1 - sum [~ |
519GHz 3= Portl [/
Span 0- >
e b _\/_ Part2 [
RBW Port3 W
10
1MHz = Portd [
VBW - - :
3MHz =5
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40—
45|
=50, \ | ] \ ' | ] | ' ! ' |
516G 5.165G 517G 5175G 518G 5185G 519G 5.195G 52G 5.205G 521G 5.215G 522G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBrn/RBW) | (dBm/RBW) | (dBm/REW)  (dBm/RBW)  (dBrn/RBW)
712 712 1.23 107 1.20 113
802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5230MHz
(i Freq 1 10- Sum [ |
5.23GH 57 Portl
= = el
oMb b Port2 [/
REW Port 3 W
10-
1MHz Portd [
VBW -15- L J
Mz =
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40
45—
-507\ 1 1 1 1 ] 1 ] I 1 1 ] I
526G 5.205G 521G 5.215G 5.22G 5.225G 523G 5.235G 524G 5.245G 5.25G 5.255G 5.26G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
713 713 136 122 134 129
802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5270MHz
(KChFreq 1= ~ Sum [~ |
5.27GHz 0- Portl [/
Span = a
oz | "“v“ Port2 [
RBW <A Portd [~
1MHz =59 Portd [
VBW 20 " .
3MH
SweepZT\me =
20ms =04
Detector Type —35-]
RMS -40 -
’ 45~
50 | | \ | | | ] | | | ] |
5.24G 5.245G 525G 5.255G 5.26G 5.265G 527G 5.275G 5.28G 5.285G 5.29G 5.205G 53G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
157 157 -4.30 -4.25 -4.31 -4.29
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802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5310MHz
chFreq 1[5 sum [~ |
531GHz 0- Portl |/
Span 5o
oz | Port2 [
RBW 10+ Port3 W
1MHz ~4 Portd [
VBW 20 - =
3MH
SweepZT\me =
20ms =0
Detector Type -35-
RMS -40-
45|
=50+, . | ! ' | ! I | ' ! 1 |
5.28G 5.285G 5.29G 5.205G 53G 5.305G 531G 5.315G 5326 5.325G 533G 5.335G 534G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBr/REW)
146 146 -441 -443 -4.34 -4.37
802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5510MHz
(i Freq 1[5 Sum [ |
5.51GH 0- Port1
ppan ‘ 5- sz lﬁ
GOMHz o
REW 10+ Port 3 W
1MHz =59 Portd [
VBW 20! ‘ ‘
3MH
SweepZT\mE 2=
20ms =0
Detector Type —35-
RMS -40-
_45-
507\ ] 1 ] 1 ] 1 1 I 1 1 ] I
548G 5.485G 549G 5.495G 55G 5.505G 551G 5.515G 5.52G 5.525G 553G 5.535G 554G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
134 134 -4.57 -4.48 -4.56 -4.59
802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5550MHz
( Ch Freq 1( 57 Sum W |
5.55GHz 0- Portl [/
Span =
RBW <A Portd [~
1MHz =59 Portd [
VBW 20- L J
3MH _
SweepZT\me =
20ms =04
Detector Type —35-]
RMS -40 -
’ 45~
-50-) ' | I I I \ I | | I I |
5.52G 5.525G 553G 5.535G 5.54G 5.545G 555G 5.555G 5.56G 5.565G 557G 5.575G 5.58G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1.57 1.57 -431 -4.27 -4.55 -4.31
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802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5670MHz
[ch Freq 1 Sum [ |
SS.E?GHz Portl [~
pan
Port2 [~
GOMH,
REBW : Port3 'I(_\/
1MHz Portd [
VBW -
3MHz
Sweep Time
20ms
Detector Type
RMS
-507I 1 1 1 1 1 I I 1 1 1 I 1
564G 56456 5656 56556 566G 56656 567G 56756 568G 56856 569G 56956 576G
Sum PD Port1 Port 2 Port3 Portd
(dBm/RBW) | (dBm/REW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
098 048 529 -5.02 447 441
802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5710MHz Straddle 5.47-5.725GHz
(i Freq 1[5 Sum [ |
5.69GHz 0~ Portl [/
ppn = Port2 [/
[
140MH
. = 10— Port 3 W
1MHz =59 Portd [
VBW 20— :
3MH
SweepZT\mE 2=
20ms -30
Detector Type —35-
RMS -40-
45
_507\ 1 1 1 1 1 1 1 I 1 1 I 1 1 I
562G 563G 564G 565G 566G 567G 568G 560G 576 571G 572G 573G 574G 575G 576G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/REW) | (dBm/RBW) | (dBm/REW)  (dBm/REW)  (dBrm/RBW)
107 107 481 -5.06 492 -4.89
802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5710MHz Straddle 5.725-5.85GHz
(KChFreq 1[ v Sum [~ |
5.735GHz -5- Portl [/
Span
-10- Port2 [~/
40MHz
REW -15- Port3 [
500kHz 20~ Portd [
VBW '
3MHz i
Sweep Time 30
20ms
Detector Type =
lvs ||| o
45
50 | | | | | | | ! \ | | | | | ! |
5715G 571756 572G 5J2256G 5.725G 57275G 573G 5.7325G 5.735G 573756 574G 5.7425G 57456 5.7475G 575G 57525G 57556
Sum PD Portl Port 2 Port 3 Port4
(dBm/RBW) | (dBm/REW) | (dBm/REW) | (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
273 273 883 813 893 -8.54
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802.11ac VHT40-BF_Nssl1,(MCS0)_4TX PSD
5755MHz
chFreq 1 sum [~ |
5.755GHz Portl |/
Span
oz | Port2 [
REW Port3 [~/
500kHz Portd [
VBW - '
3MHz
Sweep Time
20ms
Detector Type
RMS
=50~} | ] | | | | | | ] | |
57256 573G 57356 574G 5756 57556 576G 57656 571G 57756 578G 5J85G
Surm PD Portl Port 2 Port4
(dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW) (dBm/RBW)
585 585 002 0.46 0.22
802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5795MHz
(i Freq 1 10- Sum [ |
5.795GH o
o7 z ol Port1 lﬁ
o | b Port2 [/
REW \ Port3 [
10
500kHz Portd [
VBW -15-] £ J
IMHz =5
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40
-45-]
-507\ 1 1 1 1 1 1 I 1 1 1 I
57656 571G 57756 578G 579G 57956 58G 58056 581G 58156 582G 58256
Surm PD Portl Port 2 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/REW)  (dBm/RBW) (dBm/RBW)
587 587 010 0.04 -0.00
802.11ac VHT80-BF_Nss1,(MCS0)_4TX PSD
5210MHz
(KChFreq 1= Sum [~ |
5.21GHz 0- Portl [/
Span =
120MHz -
REW -10- Port3 W
1MHz = Portd [
VBW 20 " .
3MH
SweepZT\me =
20ms =0
Detector Type —35-]
RMS -40-]
’ 45~
50~ | | | | | | | | | |
5156 516G 517G 518G 521G 5226 523G 524G 525G 526G 527G
Sum FD Portl Port2 Portd
(dBm/REW) | (dBm/REW) | (dBm/REW)  (dBm/RBW) (dBm/RBW)
379 379 202 -2.05 -2.20
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802.11ac VHT80-BF_Nss1,(MCS0)_4TX PSD
5290MHz
chFreq 1[ o sum [~ |
SS.J‘_QGHZ 5+ Portl |/
pan
120MHz <15 Port2 [/
REW 15~ Port3 [~/
1MHz 20~ Portd [
VBW - -
3MHz =
Sweep Time 30-
20ms
Detector Type =
RMS -40-]
45!
-50-, . . | | , | ! \ | , . |
523G 524G 5256 5266 527G 528G 520G 536 5316 5326 533G 534G 535G
Surm PD Portl Port 2 Port3 Port4
(dBm/REW) | (dBm/REW) | (dBm/RBW) | (dBm/REW)  (dBm/REW)  (dBrm/RBW)
199 199 788 793 784 802
802.11ac VHT80-BF_Nss1,(MCS0)_4TX PSD
5530MHz
(i Freq 1[ o Sum [ |
5.53GH 5+ Port1
Span : A ot ’§
v | -10 Port2 [/
RBW 15+ Port3 [
1MHz 20~ Portd [
VBW - 3
IMHz =
Sweep Time 30-
20ms
Detector Type =4
RS -40-
45!
-507\ 1 1 1 1 1 1 1 I 1 1 1 I
547G 548G 549G 556 551G 552G 553G 554G 555G 556G 551G 558G 559G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/REW) | (dBm/RBW) | (dBm/REW)  (dBm/REW)  (dBrm/RBW)
-240 -2.40 812 827 -8.08 -8.24
802.11ac VHT80-BF_Nss1,(MCS0)_4TX PSD
5610MHz
(KChFreq 1[ v Sum [~ |
5.61GHz -5- Portl [/
Span
120MHz e Part2 [/
REW -15- Port3 [
1MHz 20~ Portd [
VBW " '
3MHz i
Sweep Time 30
20ms
Detector Type =
RMS 40~
’ 45~
50— | | | | | | 3 | 3 , | |
5556 556G 551G 558G 559G 56G 561G 562G 563G 564G 5656 566G 567G
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/REW) | (dBm/REW) | (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
322 322 893 9.44 897 -9.36
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802.11ac VHT80-BF_Nss1,(MCS0)_4TX PSD
5690MHz Straddle 5.47-5.725GHz
chFreq 1[ o sum [~ |
5.65GHz 5+ Portl |/
Span
300MHz <15 Port2 [/
REW 15~ Port3 [~/
1MHz 20~ Portd [
VBW - '
3MHz =
Sweep Time 30-
20ms
Detector Type =
RMS -40-
45!
50~} | ! | | | | ] | | | | | | | |
55G 552G 554G 556G 558G 566G 562G 564G 566G 568G 57G 572G 574G 576G 578G 586G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
-0.70 -0.70 6,64 692 -6.50 -6.75
802.11ac VHT80-BF_Nss1,(MCS0)_4TX PSD
5690MHz Straddle 5.725-5.85GHz
(i Freq 1[ o Sum [ |
5.735GH -5-| Port1
Span : Lt ot ’§
o | -10 Port2 [/
RBW 15+ Port3 [
500kHz 20~ Portd [
VBW - '
IMHz =
Sweep Time 30-
20ms
Detector Type =4
RMS -40]
45!
-507\ I I 1 1 1 1 1 1 1 1 1 1 1 1 1 I
5715G 571756 572G 57225G 5.725G 5J275G 573G 5.7325G 5.735G 5.7375G 574G 5.7425G 5.745G 5.7475G 575G 57525G 5.755G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
-4.03 -4.03 098 -10.07 -9.93 -9.76
802.11ac VHT80-BF_Nss1,(MCS0)_4TX PSD
5775MHz
[ Ch Freq ][ o W 1
5.775GHz Portl [/
Span
120MHz -
RBW Port3 [
500kHz Portd [
VBW - '
3MHz
Sweep Time
20ms
Detector Type
RMS
S0- | | | | | | | 1 | | T
57156 573G 5746 5756 576G 571G 578G 579G 586 581G 5826 58356
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
263 263 -3.50 317 -310 -3.55
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For set 2 antenna/ 4T2S

Summary
Mode PD
(dBm/RBW)

802.11ac VHT20-BF_Nss2,(MCS0)_4TX
5.15-5.25GHz 13.33
5.25-5.35GHz 7.46
5.47-5.725GHz 8.04
5.725-5.85GHz 11.66

802.11ac VHT40-BF_Nss2,(MCS0)_4TX
5.15-5.25GHz 10.95
5.25-5.35GHz 4.48
5.47-5.725GHz 4.85
5.725-5.85GHz 9.02

802.11ac VHT80-BF_Nss2,(MCS0)_4TX
5.15-5.25GHz 7.06
5.25-5.35GHz 119
5.47-5.725GHz 1.52
5.725-5.85GHz 6.51

RBW = 500kHz for 5.725-5.85GHz band / 1MHz for other band;

SPORTON INTERNATIONAL INC.
TEL : 886-3-3273456
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Result

Mode Result DG Port 1 Port 2 Port 3 Port 4 PD PD Limit

(dBi) (dBm/RBW) | (dBM/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW)

802.11ac VHT20-BF_Nss2,(MCS0)_4TX

5180MHz Pass 8.63 741 7.55 7.46 147 13.33 14.37
5200MHz Pass 8.63 7.28 7.20 7.16 7.24 13.07 14.37
5240MHz Pass 8.63 7.44 7.36 7.38 7.28 1321 14.37
5260MHz Pass 8.63 155 161 1.52 1.62 7.44 8.37
5300MHz Pass 8.63 1.33 1.45 1.35 1.32 7.22 8.37
5320MHz Pass 8.63 1.54 154 1.64 1.59 7.46 8.37
5500MHz Pass 8.63 145 1.27 1.30 1.38 7.24 8.37
5580MHz Pass 8.63 1.64 1.63 1.60 1.65 7.45 8.37
5700MHz Pass 8.63 1.96 1.90 1.92 1.84 1.74 8.37
5720MHz Straddle 5.47-5.725GHz Pass 8.63 3.37 1.65 2.10 2.75 8.04 8.37
5720MHz Straddle 5.725-5.85GHz Pass 8.63 129 0.77 0.61 1.46 6.61 21.37
5745MHz Pass 8.63 5.75 5.85 5.81 5.93 11.63 27.37
5785MHz Pass 8.63 5.72 5.69 5.81 5.92 11.66 21.37
5825MHz Pass 8.63 5.43 5.36 5.49 5.46 11.14 271.37

802.11ac VHT40-BF_Nss2,(MCS0)_4TX

5190MHz Pass 8.63 5.56 5.29 4.67 5.38 10.95 14.37
5230MHz Pass 8.63 4.69 4.64 481 461 10.52 14.37
5270MHz Pass 8.63 -1.52 -1.40 -1.28 -1.49 4.48 8.37
5310MHz Pass 8.63 -1.78 -1.58 -1.80 -1.82 4.06 8.37
5510MHz Pass 8.63 -1.98 213 -1.84 -1.94 387 8.37
5550MHz Pass 8.63 -1.73 -1.92 -1.84 -1.68 4.02 8.37
5670MHz Pass 8.63 -1.90 -1.80 -1.49 -1.73 4.09 8.37
5710MHz Straddle 5.47-5.725GHz Pass 8.63 -0.23 0.22 -0.28 -0.47 4.85 8.37
5710MHz Straddle 5.725-5.85GHz Pass 8.63 -3.77 -4.36 -3.96 -3.64 1.62 21.37
5755MHz Pass 8.63 3.27 3.07 3.20 3.22 9.02 21.37
5795MHz Pass 8.63 312 325 318 313 8.97 21.37

802.11ac VHT80-BF_Nss2,(MCS0)_4TX

5210MHz Pass 8.63 131 1.16 127 1.28 7.06 14.37
5290MHz Pass 8.63 -4.68 -4.74 -4.75 -4.80 119 8.37
5530MHz Pass 8.63 -6.32 -6.00 -6.11 -6.37 -0.24 8.37
5610MHz Pass 8.63 -5.83 -6.21 -6.30 -5.92 -0.14 8.37
5690MHz Straddle 5.47-5.725GHz Pass 8.63 -3.53 -3.89 -3.67 -3.77 1.52 8.37
5690MHz Straddle 5.725-5.85GHz Pass 8.63 -6.43 -6.69 -6.85 -6.58 -0.88 27.37
5775MHz Pass 8.63 0.69 0.88 0.61 0.77 6.51 27.37

DG = Directional Gain; RBW = 500kHz for 5.725-5.85GHz band / 1MHz for other band;
PD = trace bin-by-bin of each transmits port summing can be performed maximum power density; Port X = Port X power density;
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5180MHz
chFreq 1[5 sum [~ |
518GH 414 . Port1
Span 1z . B ort W
Port2 [
30MHz 0-
RBW = Port3 W
1MHz Portd [
VBW aal - .
3MHz i
Sweep Time -20-
20ms -25-1
Detector Type 30-
RMS 354
’ 40~
45 | | ' } ' } | ' ] ' | | ' "
5.165G 51686 517G 5172G 5174G 5176G 5178G 518G 5182G 5184G 5186G 5.188G 519G 51926 5.195G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBrn/RBW) | (dBm/RBW) | (dBm/REW)  (dBm/RBW)  (dBrn/RBW)
1333 1333 741 7.55 7.46 747
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5200MHz
(i Freq 1[ & Sum [ |
5.2GH, 10+ N Portl
Span : 5 S T ort W
e | o Port2 [/
REW = Port 3 W
1MHz - Portd [
VBW - ‘ :
Mz i
Sweep Time -20-]
20ms -25-1
Detector Type 30
RMS 354
) -40-
-457\ 1 I 1 1 I 1 I ] 1 ] ] I 1 1 1 I
5.185G 5188G 519G 5192G 5194G 5196G 5198G 52G  5.202G 5.204G 5.206G 5.208G 521G 5.212G 5.215G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
1307 1307 7.28 7.20 716 7.24
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5240MHz
rCh Freq 1[5 Sum W |
5.24GH 414 . Port1
= iz i S otl [/
Pat2 [~/
30MHz 0-
RBW = Port3 [
1MHz Portd [
VBW -10- L J
3MHz bl
Sweep Time -20-]
20ms -25-
Detector Type 230
RMS 354
i -40-
43 , | ' | ' | | | | | | | | [
5.225G 5.228G 523G 5.232G 5234G 5236G 5238G 524G 5242G 5.244G 5.246G 5.248G 525G 5.252G 5.255G
Sum PD Portl Port 2 Port 3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
131 1311 744 736 738 728
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5260MHz
chFreq 1 sum [~ |
SS.Z&GHZ Portl |/
pan
oz | Port2 [
RBW Port3 W
1MHz Portd [
VBW - ‘
3MHz
Sweep Time
20ms
Detector Type
RMS
S0- | | | | | | ! | | | | ! ] "
5.245G 5248G 525G 5252G 5254G 5256G 5.258G 526G 5262G 5.264G 52666 5.268G 527G 5.272G 5.275G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
744 744 155 161 152 162
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5300MHz
(i Freq 1 10- [ )
5.3GHz = Portl [~/
5 _ -
|:;;T| 27 i Port2 [/
REW i Port 3 W
10+
1MHz Portd [
VBW -15-] L J
3MHz =
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40
-45-]
-507\ 1 I 1 1 I 1 I 1 1 1 1 I 1 1 1 I
5.285G 5288G 529G 5292G 5294G 5296G 5.298G 53G 53026 5304G 53066 53086 531G 5312G 5315G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
722 722 133 145 135 132
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5320MHz
(KChFreq 1[ 107 [ sm 7]
5.32GHz & Portl [~/
pan o i Port2 [
30MHz 5o
RBW Port3 [
-10-|
1MHz Portd [
VEW -15-] £ J
3MHz =
Sweep Time -25-1
20ms -30-
Detector Type 35
RMS 40
_45-]
S0- | | | | | | | | 1 1 | | 1 "
5305G 5308G 531G 5312G 5314G 5316G 5318G 532G 5322G 5324G 53266 5328G 533G 5332G 53356
Sum PD Portl Port 2 Port 3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
746 746 154 154 164 159
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5500MHz
chFreq 1 - | sum [~ ]
5.5GHz o Portl [/
S:oar:Hz 2_ T Port2 [~
RBW =7 Port3 W
10+
1MHz Portd [
VBW < i .
3MHz =
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40-
45 -]
S0- | | | | | | | | ! | | ! | "
5.485G 5483G 549G 5.492G 5494G 5496G 5498G 55G 55026 5.504G 55066 5508G 551G 5.512G 5515G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
7.24 7.24 145 1.27 130 138
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5580MHz
(i Freq 1 10- [ )
5.58GHz & Portl [/
Span 0- g T
e | o Port2 [/
REW Port 3 W
10
1MHz Portd [
VBW -15-] £ J
3MHz =
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40—
45-
_507\ 1 I 1 1 I 1 I 1 1 1 1 I 1 1 1 I
5.565G 5568G 557G 5572G 5574G 5576G 5578G 558G 5582G 5.584G 55866 5588G 559G  5.592G 5595G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
745 745 164 163 160 165
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5700MHz
(KChFreq 1[ 107 [ sm 7]
57GHz S n . Partl [~/
pan o e Port2 [
30MHz =
RBW Port3 [
-10-|
1MHz Portd [
VEW -15-] £ J
3MHz 2
Sweep Time -25-1
20ms -30-
Detector Type 235
RMS 40
_45-]
S0- | | | | | | I | | | | | | "
5.685G 5688G 569G 5602G 5.694G 5696G 5698G 57G 57026 5704G 57066 5708G 571G 5712G 57156
Sum PD Portl Port 2 Port 3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
774 774 196 190 192 184
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5720MHz Straddle 5.47-5.725GHz
chFreq 1 - | sum [~ ]
5.71GHz o Portl [/
Span 0- Port 2 W
50MHz 5 °
REW o Port3 [~/
1MHz Portd [
VBW < i .
3MHz =
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40
) -45-]
50~ | | ] ] | ! | | ' | ] |
568G 56856 569G 56956  57G 57056 571G 57156 572G 57256 573G 57356 574G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
.04 804 337 165 210 275
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5720MHz Straddle 5.725-5.85GHz
(i Freq 1 Sum [ |
5.735GH
5T35GH: Partl [~/
o | Port2 [/
REW Port 3 W
500kHz Portd [
VBW - '
IMHz
Sweep Time
20ms
Detector Type
RMS
-507\ I I 1 1 1 1 1 1 1 1 1 1 1 1 1 I
5715G 571756 572G 57225G 5.725G 5J275G 573G 5.7325G 5.735G 5.7375G 574G 5.7425G 5.745G 5.7475G 575G 57525G 5.755G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
661 661 129 077 061 146
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5745MHz
[ Ch Freq ][ - | Sum W |
5.745GHz 414 Portl [~/
Span 5 A
e ] o Port2 [~/
RBW = Port3 [
500kHz - Portd [
VBW : - '
3MHz =
Sweep Time -20-]
20ms -25-
Detector Type 30
RMS a5
) -40-]
-45-) 1 1 1 1 | | | | | | | | | | |
573G 57326 5J34G 5736G 5738G 574G 5J42G 574G 5746G 5748G 575G 5752G 5754G 575G 5758G 576G
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
1163 1163 575 585 581 593
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802.11ac VHT20-BF_Nss2,(MCS0) 4TX P
5785MHz

Ch Freq 13- Sum

5.785GHz

Span

30MHz

RBW

500kHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

72}
w)

Portl
Port 2

Port3

REREN

Port 4

45, ] ' ] ] | ] ' | ' | ] ' ] ' |
571G 57726 5774G 5776G 5778G 578G 5782G 5.784G 57866 5.788G 579G 5.792G 5794G 5.796G 57986 536G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1166 1166 572 5.69 581 592

7]
O

802.11ac VHT20-BF_Nss2,(MCS0)_4TX P
5825MHz

Ch Freg 15+ Sum

5.825GHz 10+ Portl

Span 5- A

Port2
30MHz o A °

REW Port 3

500kHz Port 4

VBW =

3MHz
Sweep Time -20-]

20ms -25-1

Detector Type 30
RMS -35-

RERNN

== 1 1 1 1 ! ' ! | ! | ' ! ' ! |
581G 5812G 5814G 5.816G 5818G 5.82G 5.822G 5.824G 58266 5.828G 583G 5.832G 5834G 5.836G 58386 5.84G

Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) (dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1114 1114 543 538 549 546

802.11ac VHT40-BF_Nss2,(MCS0)_4TX P
5190MHz

Ch Freq 13- Sum

519GHz

Span

60MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms
Detector Type
RMS

%]
O

Port1

Port 2
Port3
Port 4

REREE

43 | . ] | ' | ] | | | |
516G 5165G 517G 5175G 518G 5185G 519G 5195G 52G 5.205G 521G 5.215G 522G

Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBrm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1095 10395 5.58 529 467 538
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5230MHz

802.11ac VHT40-BF_Nss2,(MCS0) 4TX P

72}
w)

Ch Freq 13-

5.73GHz 10+

Span 5]

60MHz 0-

REW )
TMHz
VBW =114

3MHz i
Sweep Time -20-

20ms -25-1

Detector Type
RMS

' ' '
5.205G 521G 5.215G

Portl
Port 2
Port3

REREN

Port 4

' ' ' ' | ' ' ' |
5.22G 5.225G 523G 5.235G 5.24G 5.245G 5.25G 5.255G 5.26G

Sum PD Portl Port 2
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1052 10.52 4,69 464

Port3 Port 4
(dBm/RBW) (dBm/RBW)
4381 4,61

5270MHz

802.11ac VHT40-BF_Nss2,(MCS0)_4TX P

7]
O

Ch Freq

5.27GHz

Span

60MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

=50 1 ! !
5.24G 5.245G 525G 5.255G

Port1
Port2
Port 3

RERNN

Port 4

! | ! ' | ! ! ' |
5.26G 5.265G 527G 5.275G 5.28G 5.285G 5.29G 5.205G 53G

Sum PD
(dBm/RBW) (dBm/REW)
448 448

Port1
(dBm/REW)
-1.52

Port 2
(dBm/REW)
-1.40

Port3
(dBm/REW)
-1.28

Port 4
(dBm/RBW)
-149

5310MHz

802.11ac VHT40-BF_Nss2,(MCS0)_4TX P

%]
O

Ch Freq

5.31GHz

Span

60MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms
Detector Type

RMS

! '
529G 5.205G

!
5.285G

Port1
Port 2
Port3
Port 4

REREE

! 1 ! 1 | ! | ' |
53G 5.305G 531G 5.315G 532G 5325G 533G 5.335G 534G

Sum PD

(dBm/RBW) (dBm/RBW)
4.06 4.06

Portl

(dBm/RBW)
-1.78

Port 2
(dBm/RBW)
-1.58

Port3
(dBm/RBW)
-180

Port4
(dBm/RBW)
-1.82
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5510MHz

802.11ac VHT40-BF_Nss2,(MCS0) 4TX

P

72}
w)

Ch Freq

5.51GHz

Span

G0MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

' '
5.485G 549G

'
5.495G

' '
55G 5.505G

'
551G

'
5.515G

Sum PD
(dBm/RBW) (dBm/RBW)
387 387

Portl
(dBrm/REW)
-198

Port 2

-213

(dBrm/RBW)

Port3

(dBrm/REW)

-1.84

Port 4
(dBm/RBW)
-1.94

i
5.52G

'
5.525G

'
553G

Portl
Port 2
Port3

REREN

Port 4

' |
5.535G 554G

5550MHz

802.11ac VHT40-BF_Nss2,(MCS0)_4TX

P

7]
O

Ch Freq

5.55GHz

Span

60MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

_507\ 1 1
552G 55256 553G

'
5.535G

'
5.54G

1
5.545G

'
555G

Sum PD
(dBm/RBW) (dBm/REW)
4,02 402

Port1
(dBm/REW)
-173

Port 2
(dBm/REW)
-192

Port3

(dBm/REW)

-134

Port 4
(dBm/RBW)
-1.68

!
5.555G

|
5.56G

!
5.565G

'
557G

Port1
Port2
Port 3

RERNN

Port 4

' |
5.575G 5.58G

5670MHz

802.11ac VHT40-BF_Nss2,(MCS0)_4TX

P

%]
O

Ch Freq

5.67GHz

Span

60MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms
Detector Type
RMS

' '
565G 5.655G

1
5645G

5,666

|
5665G

'
567G

Sum PD

(dBm/RBW) (dBm/RBW)
4.09 4.09

Portl
(dBm/RBW)
-150

Port 2
(dBm/RBW)
-1.80

Port3
(dBm/RBW)
-149

Port4
(dBm/RBW)
-1.73

'
5.675G

|
568G

!
5685G

'
568G

Port1
Port 2
Port3
Port 4

REREE

' |
5.695G 517G
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802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5710MHz Straddle 5.47-5.725GHz
chFreq 1[5 sum [~ |
SS-SQGHZ Oy Portl [/
pan 5-
140MHz ez~
RBW 10+ Port3 W
1MHz ~4 Portd [
VBW 20~ L J
3MH
SweepZT\me =
20ms 30
Detector Type -35-
RMS 40~
’ -45-]
-50-, | , . | : | | ! . | | . . |
562G 563G 564G 565G 566G 567G 568G 569G 576G 571G 572G 573G 574G 575G 576G
Surm PD Portl Port 2 Port3 Port4
(dBm/REW) | (dBm/REW) | (dBm/RBW) | (dBm/REW)  (dBm/REW)  (dBrm/RBW)
485 485 023 022 028 047
802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5710MHz Straddle 5.725-5.85GHz
(i Freq 1[5 Sum [ |
SSJaSGHz Portl [/
pan
o | Port2 [/
REW Port3 [
500kHz Portd [
VBW - 3
3MHz
Sweep Time
20ms
Detector Type
RMS
-507\ I I 1 1 1 1 1 1 1 1 1 1 1 1 1 I
5.715G 571756 572G 5.J2256G 5.725G 57275G 573G 5.7325G 5.735G 573756 574G 57425G 5745G 5.7475G 575G 57525G 5.755G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/REW) | (dBm/RBW) | (dBm/REW)  (dBm/REW)  (dBrm/RBW)
162 162 377 436 -396 -3.64
802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5755MHz
(KChFreq 1[ 107 Sum [~ |
5.755GHz 5= Portl [/
Span 0-
e ] Pat2 [~/
RBW = Portd [~
500kHz =4 Portd [
VBW 15-] " .
3MH
SweepZT\me &H
20ms =
Detector Type -30-
RMS 35—
’ -40-
45— | ' | | | | | | | ' | |
575G 573G 57356 574G 57456 575G 57556 576G 57656 577G 57756 578G 57856
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/REW) | (dBm/REW) | (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
9.02 9.02 327 307 3.20 322
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802.11ac VHT40-BF_Nss2,(MCS0) 4TX P
5795MHz

Ch Freq 10+ Sum

5.795GHz 5

5 Portl
an
p 0- Port2
G0MHz
RBW -5- Port3
500kHz = Port 4
VBW 45 -
IMHz S
Sweep Time &
20ms -25]
Detector Type -30-
RMS -35-

40—

-45-|
5. 7656 577 5. '."?SG 5. '."SG 5. 785G 5. 796 5. '."QSG 5.805(3 5.816 58156 5326 5.8?_56

72}
w)

REREN

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
897 897 312 3.25 318 313

802.11ac VHT80-BF_Nss2,(MCS0)_4TX P
5210MHz

Ch Freq

5.21GHz

Span

120MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

7]
O

Port1
Port2
Port 3

RERNN

Port 4

- —— ! ! ! ! ! ! | 1 I P |
515G 516G 517G 518G 519G 5.2G 526G 522G 523G 5.24G 5.25G 526G 527G

Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) (dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
7.06 7.06 131 118 127 128

802.11ac VHT80-BF_Nss2,(MCS0)_4TX P
5290MHz

Ch Freq 5- Sum

5.29GHz 0- Port1
Span

=7 Port2
120MHz °
REW -10- Port 3
1MHz =54 Port 4
VBW 20 "
3MHz 95|
Sweep Time =
20ms =04
Detector Type —35-]
RMS 40|

! !
S.EG 5.24G 525G 5.26!3 5.2?6 5.28G 531!3 5326 533!3 535G

%]
O

REREE

Sum PD Portl Port 2 Port3 Port4

(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
119 119 -4.68 -4.74 -4.75 -4.80
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802.11ac VHT80-BF_Nss2,(MCS0)_4TX PSD
5530MHz
chFreq 1[ o sum [~ |
5.53GHz 5+ Portl |/
Span
Moz | -10- Port2 [~/
REW 15~ Port3 [~/
1MHz 20~ Portd [
VBW - '
3MHz =
Sweep Time 30-
20ms
Detector Type =
RMS -40-
45!
=50~} | | | ] | | ] | ] ! | |
547G 548G 549G 556G 5516 552G 553G 554G 555G 5566 557G 558G 559G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
-0.24 -0.24 632 6.00 611 -6.37
802.11ac VHT80-BF_Nss2,(MCS0)_4TX PSD
5610MHz
(i Freq 1[ o Sum [ |
5.61GH, -5-| Port1
Span : A ot ’§
v | -10 Port2 [/
RBW 15+ Port3 [
1MHz 20~ Portd [
VBW - '
IMHz =
Sweep Time 30-
20ms
Detector Type =4
RMS -40]
45+
-507\ 1 1 1 1 1 1 1 I 1 1 1 I
555G 556G 557G 558G 559G 566 561G 562G 563G 564G 565G 566G 567G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
014 014 583 621 -6.30 -5.92
802.11ac VHT80-BF_Nss2,(MCS0)_4TX PSD
5690MHz Straddle 5.47-5.725GHz
[ Ch Freq ] { 3 Sum W |
5.65GHz 0- Portl [/
Span =
300MHz -
RBW <A Portd [~
1MHz =59 Portd [
VBW 20 " .
3MH
SweepZT\me =
20ms =0
Detector Type —35-]
RMS -40 -
’ 45~
50~ | I | | | : I | | | | | | | |
556 552G 554G 556G 558G 566G 562G 564G 566G 568G 57G 572G 574G 576G 578G 586
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
152 152 353 -389 -367 -377
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802.11ac VHT80-BF_Nss2,(MCS0) 4TX P
5690MHz Straddle 5.725-5.85GHz

Ch Freq 0-

5.735GHz -5-]

Span

-10-
40MHz

RBW -15-

500kHz 20-

VBW

3MHz =i
Sweep Time 30-

20ms

Detector Type
RMS 40
45+

72}
w)

Portl
Port 2
Port3

REREN

Port 4

_35-|

=50, | | ' ] ' | ' ] ! ] ! | | | ' |
5.715G 5.7175G 572G 5.7J225G 5.725G 5.7275G 573G 5.7325G 5.735G 5.7375G 5.74G 5.7425G 5.745G 5.7475G 575G 5.7525G 5.755G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
-0.88 -0.88 -543 -6.69 -6.85 -6.58

802.11ac VHT80-BF_Nss2,(MCS0)_4TX P
5775MHz

Ch Freq

5.775GHz

Span

120MHz

RBW

500kHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

7]
O

Port1
Port2
Port 3

RERNN

Port 4

45 ' | | | ! | | | ' | ! ' |
5.715G 573G 5.74G 575G 576G 577G 5.78G 5.79G 5E8G 581G 5.82G 5.835G

Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) (dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
6.51 6.51 0.69 038 061 077
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For set 3 antenna/ 4T1S

Summary
Mode PD
(dBm/RBW)
802.11a_(6Mbps)_4TX
5.15-5.25GHz 11.69
5.25-5.35GHz 5.77
5.47-5.725GHz 6.85
5.725-5.85GHz 12.31
802.11ac VHT20_Nss1,(MCS0)_4TX
5.15-5.25GHz 12.72
5.25-5.35GHz 6.52
5.47-5.725GHz 7.02
5.725-5.85GHz 13.50
802.11ac VHT40_Nss1,(MCS0)_4TX
5.15-5.25GHz 12.21
5.25-5.35GHz 6.11
5.47-5.725GHz 6.30
5.725-5.85GHz 10.32
802.11ac VHT80_Nss1,(MCS0)_4TX
5.15-5.25GHz 6.97
5.25-5.35GHz 247
5.47-5.725GHz 2.85
5.725-5.85GHz 6.80
802.11ac VHT20-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 12.33
5.25-5.35GHz 6.35
5.47-5.725GHz 6.77
5.725-5.85GHz 9.69
802.11ac VHT40-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 9.18
5.25-5.35GHz 3.59
5.47-5.725GHz 4.26
5.725-5.85GHz 5.87
802.11ac VHT80-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 6.78
5.25-5.35GHz 0.32
5.47-5.725GHz 11
5.725-5.85GHz 2.60

RBW = 500kHz for 5.725-5.85GHz band / 1MHz for other band;
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Result
Mode Result DG Port 1 Port 2 Port3 Port 4 PD PD Limit
(dBi) (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW)
802.11a_(6Mbps)_4TX
5180MHz Pass 10.27 5.99 6.03 5.61 5.68 11.65 12.73
5200MHz Pass 10.27 6.04 6.10 5.66 5.85 11.68 12.73
5240MHz Pass 10.27 573 6.17 5.98 5.83 11.69 12.73
5260MHz Pass 10.40 -0.60 -0.31 -0.44 -0.67 5.25 6.60
5300MHz Pass 10.40 -0.48 -0.53 -0.41 -0.26 5.51 6.60
5320MHz Pass 10.40 0.15 -0.45 -0.29 -0.17 5.77 6.60
5500MHz Pass 9.72 -0.15 0.33 -0.26 0.05 5.96 7.28
5580MHz Pass 9.72 -0.18 0.66 -0.22 0.09 6.02 7.28
5700MHz Pass 9.72 0.01 0.17 031 0.07 5.98 7.28
5720MHz Straddle 5.47-5.725GHz Pass 9.72 0.94 1.09 1.25 0.84 6.85 7.28
5720MHz Straddle 5.725-5.85GHz Pass 11.10 -0.79 -1.09 -0.51 -1.37 5.03 24.90
5745MHz Pass 11.10 6.35 6.51 6.57 6.50 1231 24.90
5785MHz Pass 11.10 6.66 6.39 6.36 6.44 12.28 24.90
5825MHz Pass 11.10 6.26 6.45 6.35 6.17 12.15 24.90
802.11ac VHT20 Nss1,(MCS0) 4TX
5180MHz Pass 10.27 6.94 6.97 6.63 6.76 12.60 12.73
5200MHz Pass 10.27 6.96 7.02 6.79 6.98 12.72 12.73
5240MHz Pass 10.27 6.66 7.18 6.92 6.94 12.71 12.73
5260MHz Pass 10.40 0.37 0.70 0.68 0.50 6.32 6.60
5300MHz Pass 10.40 0.34 0.50 0.60 0.71 6.48 6.60
5320MHz Pass 10.40 0.40 0.36 0.62 0.91 6.52 6.60
5500MHz Pass 9.72 0.85 1.42 0.73 1.08 6.94 7.28
5580MHz Pass 9.72 0.77 1.58 0.88 1.05 6.96 7.28
5700MHz Pass 9.72 1.02 1.25 1.44 1.06 7.02 7.28
5720MHz Straddle 5.47-5.725GHz Pass 9.72 0.88 1.18 1.33 1.00 6.96 7.28
5720MHz Straddle 5.725-5.85GHz Pass 11.10 -0.88 -1.04 -0.33 -1.26 513 24.90
5745MHz Pass 11.10 741 7.67 7.69 7.73 13.50 24.90
5785MHz Pass 11.10 7.67 7.50 7.50 7.50 13.46 24.90
5825MHz Pass 11.10 7.35 7.50 7.39 7.37 13.30 24.90
802.11ac VHT40_Nss1,(MCS0)_4TX
5190MHz Pass 10.27 5.58 571 551 5.58 11.41 12.73
5230MHz Pass 10.27 6.21 6.51 6.44 6.29 1221 12.73
5270MHz Pass 10.40 -0.02 0.49 0.31 0.15 6.07 6.60
5310MHz Pass 10.40 0.01 0.51 0.24 0.33 6.11 6.60
5510MHz Pass 9.72 -0.05 0.56 -0.21 0.10 6.00 7.28
5550MHz Pass 9.72 -0.02 0.64 0.01 0.05 5.94 7.28
5670MHz Pass 9.72 0.43 0.69 0.65 -0.02 6.30 7.28
5710MHz Straddle 5.47-5.725GHz Pass 9.72 -1.39 -1.10 -1.10 -1.46 4.56 7.28
5710MHz Straddle 5.725-5.85GHz Pass 11.10 -4.37 -3.91 -4.20 -4.14 1.80 24.90
5755MHz Pass 11.10 4.69 451 4.49 4.24 10.32 24.90
5795MHz Pass 11.10 4.54 4.53 4.42 4.33 10.27 24.90
802.11ac VHT80_Nss1,(MCS0) 4TX
5210MHz Pass 10.27 1.38 1.34 0.87 0.81 6.97 12.73
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Mode Result DG Port 1 Port 2 Port 3 Port4 PD PD Limit

(dBi) (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW)
5290MHz Pass 10.40 -3.31 -3.27 -3.48 -3.46 247 6.60
5530MHz Pass 9.72 -2.89 -2.57 -3.19 -2.98 2.85 7.28
5610MHz Pass 9.72 -3.18 -2.95 -3.36 -3.71 2.43 7.28
5690MHz Straddle 5.47-5.725GHz Pass 9.72 -4.07 -3.94 -3.96 -4.66 163 7.28
5690MHz Straddle 5.725-5.85GHz Pass 11.10 -6.38 -5.96 -6.48 -6.59 -0.42 24.90
5775MHz Pass 11.10 118 121 0.92 0.93 6.80 24.90

802.11ac VHT20-BF_Nss1,(MCS0)_4TX

5180MHz Pass 10.27 5.87 5.62 5.66 5.63 11.61 12.73
5200MHz Pass 10.27 521 6.60 6.70 6.72 12.07 12.73
5240MHz Pass 10.27 6.47 6.52 6.50 6.43 12.33 12.73
5260MHz Pass 10.40 0.57 0.53 0.40 0.51 6.35 6.60
5300MHz Pass 10.40 -0.14 -0.63 0.24 -1.01 5.34 6.60
5320MHz Pass 10.40 -0.16 -0.24 -0.20 -0.08 558 6.60
5500MHz Pass 9.72 0.76 0.87 0.78 0.73 6.71 7.28
5580MHz Pass 9.72 0.91 0.80 0.81 0.90 6.67 7.28
5700MHz Pass 9.72 0.65 0.62 0.60 0.60 6.49 7.28
5720MHz Straddle 5.47-5.725GHz Pass 9.72 0.88 0.89 0.81 1.05 6.77 7.28
5720MHz Straddle 5.725-5.85GHz Pass 11.10 -0.37 -0.32 -0.16 041 5.60 24.90
5745MHz Pass 11.10 3.79 381 381 3.83 9.69 24.90
5785MHz Pass 11.10 3.40 3.47 3.42 3.48 9.27 24.90
5825MHz Pass 11.10 322 2.84 352 324 9.10 24.90

802.11ac VHT40-BF_Nss1,(MCS0)_4TX

5190MHz Pass 10.27 3.14 3.23 3.46 3.32 9.18 12.73
5230MHz Pass 10.27 3.16 313 3.25 3.27 9.13 12.73
5270MHz Pass 10.40 -2.52 -2.46 -2.42 -2.75 3.34 6.60
5310MHz Pass 10.40 -2.26 -2.42 -2.32 =217 3.59 6.60
5510MHz Pass 9.72 -1.63 -1.62 -1.76 -1.74 4.20 7.28
5550MHz Pass 9.72 -1.88 -1.76 -1.68 -1.89 4.07 7.28
5670MHz Pass 9.72 -1.77 -1.68 -1.79 -1.65 4.18 7.28
5710MHz Straddle 5.47-5.725GHz Pass 9.72 -1.62 -1.63 -1.60 -1.65 4.26 7.28
5710MHz Straddle 5.725-5.85GHz Pass 11.10 -5.33 -5.39 -5.29 -5.49 0.58 24.90
5755MHz Pass 11.10 -0.12 -0.08 0.01 -0.04 5.87 24.90
5795MHz Pass 11.10 -0.10 -0.07 0.11 -0.09 5.79 24.90

802.11ac VHT80-BF_Nss1,(MCS0)_4TX

5210MHz Pass 10.27 0.56 0.67 1.00 0.87 6.78 12.73
5290MHz Pass 10.40 -5.53 -5.62 -5.68 -5.63 0.32 6.60
5530MHz Pass 9.72 5.21 -4.87 5.21 -5.29 0.69 7.28
5610MHz Pass 9.72 -4.82 -4.59 -5.02 -5.20 111 7.28
5690MHz Straddle 5.47-5.725GHz Pass 9.72 -5.02 -4.94 -5.15 -4.73 1.05 7.28
5690MHz Straddle 5.725-5.85GHz Pass 11.10 -6.75 -6.47 -6.80 -6.72 -0.73 24.90
5775MHz Pass 11.10 -3.46 -3.34 -3.28 -3.42 2.60 24.90

DG = Directional Gain; RBW = 500kHz for 5.725-5.85GHz band / 1MHz for other band;
PD = trace bin-by-bin of each transmits port summing can be performed maximum power density; Port X = Port X power density;
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FCC Test Report

Report No. : FR760624AB

802.11a_(6Mbps)_4TX PSD
5180MHz
Ch Freq 13- Sum [N
5186 1‘;’ . Portl [~
,:;:Tl ] il Pot2 [~/
RBW -5- Port3 |
1MHz -10-} Port 4
VBW = | J
IMHz 20-
Sweep Time
20ms =4
=30 -
Detector T
RMES or Type =
| 40~
45—
-S04 | | ' } ' } | ' ] ' | | ' "
5.165G 51686 517G 5172G 5174G 5176G 5178G 518G 5182G 5184G 5186G 5.188G 519G 51926 5.195G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBrn/RBW) | (dBm/RBW) | (dBm/REW)  (dBm/RBW)  (dBrn/RBW)
1165 1165 5.9 603 561 568
802.11a_(6Mbps)_4TX PSD
5200MHz
Ch Freq 15+ Sum AN
10-
5.26Hz Portl [/
Span 5] ol g .
,—|30MHZ N Port2 |
REW 5- Port3 |
1MHz -10- Port 4
VBW = | J
3MHz 20~
Sweep Time
20ms =i
30-
Detector T»
RMES or lype 35
| -40-
45|
-507\ 1 I 1 1 I 1 I ] 1 ] ] I 1 1 1 I
5.185G 5188G 519G 5192G 5194G 5196G 5198G 52G  5.202G 5.204G 5.206G 5.208G 521G 5.212G 5.215G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
1168 1168 6.04 610 566 585
802.11a_(6Mbps)_4TX PSD
5240MHz
rCh Freq 1[5 Sum | |
5.24GHz 1A Portl [~/
Span 5] Port2 |
30MHz 0 °
REW 5] Port3 |
1MHz -10- Port 4
VBW 45 - ’
3MHz 20-
Sweep Time
20ms =
=30 -
Detector T:
RMES or Type ==
| 40~
45—
S.Z‘BGI 5.22‘8!3 S.BIG S.BIEG S.EL46 S.BIGG S.ELSG 5.2‘415 5.24126' 5.2=LiG 5.24‘66 5.2&8!3 S.ZI‘SG 5.1%2!3 IS.E‘SG
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1169 1169 573 617 598 583
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FCC Test Report Report No. : FR760624AB

802.11a_(6Mbps)_4TX PSD
5260MHz
chFreq 1 - | sum [~ ]
5.26GHz 5- Portl [~
Span 0- o S ~a4, Port 2 W
30MHz 54
REW o Port3 [~/
1MHz Portd [
VBW <4 L .
IMHz =
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40~
) -45-]

50

=S | ' ' | ' | ' ' ' ' i ' ' o
5.245G 52486 525G 5.252G 5.254G 5.256G 5.258G 526G 5.262G 5.264G 5.266G 5.268G 527G 5.2726G 5.275G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBr/REW)
5.25 5.25 -0.60 -0.31 -0.44 -0.67
802.11a_(6Mbps)_4TX PSD
5300MHz
FChFreq ][ 10 | Sum AN |
o i Portl [~/
,;\:H—| A —— - Port2 [/
z 5-
REW Port3 |
10—
1MHz Port 4
VBW -15- L J
Mz =
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40
) B T
-507\ 1 I 1 1 I 1 I ] 1 ] ] I 1 1 1 I
5.285G 5.288G 529G 5.292G 5.294G 5206G 5.298G 53G  5302G 5304G 5306G 5.308G 531G 53126 5.315G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/REBW)  (dBm/REW)  (dBm/REBW)  (dBm/REBW)  (dBm/REW)  (dBrm/RBW)
5.51 5.51 -0.48 -0.53 -041 -0.26
802.11a_(6Mbps)_4TX PSD
5320MHz
rCh Freq ][ 0 | Sum W |
5.32GHz = Portl [~/
Span 0-
,—|3C|MHZ = Port2 |
RBW Port3 |
-10-|
1MHz Port 4
VBW -15- L J
3MHz 6
Sweep Time -25-1
20ms -30-
Detector Type 235
RMS 0
45|
I | | | | | | | ' . ' , | ' [
5.305G 5308G 531G 5312G 5314G 5316G 5318G 532G 5322G 5324G 5326G 5328G 533G 53326 5.335G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
577 577 015 -045 -0.29 -0.17
SPORTON INTERNATIONAL INC. Page No. . 712 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report

Report No. : FR760624AB

FCC ID: UDX-60064010

802.11a_(6Mbps)_4TX PSD
5500MHz
PCh Freq ][ 20 Sum [N |
o i Portl [/
pan 0- alie
el Port 2
30MHz 5 ort2 |
RBW Port3 |
10
1MHz Port 4
VBW -15+ L J
3MHz =5
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40~
’ -45-]
S0 | \ ' | ' | ] ' ] ' | ' ' v
5.485G 5488G 549G 5492G 5.494G 5496G 5498G 55G 55026 5.504G 5506G 5.508G 551G 5.512G 5.515G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBr/REW)
5.96 5.96 -015 033 -0.26 0.05
802.11a_(6Mbps)_4TX PSD
5580MHz
FCh Freq ][ 10 Sum AN |
5.58GHz = Portl [~/
Span 0- °
,WI . Port2 |
REW Port3 |
10—
1MHz Port4
VBW -15- L J
Mz =
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40
) -45-]
-507\ 1 i ] ] I ] I 1 ] ] ] I 1 1 1 I
5.565G 5.568G 557G 5.572G 5.574G 5576G 5578G 558G 5582G 5.584G 5586G 5.588G 558G 5.592G 5.585G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/REBW)  (dBm/REW)  (dBm/REBW)  (dBm/REBW)  (dBm/REW)  (dBrm/RBW)
6.02 6.02 -018 0.66 -0.22 0.09
802.11a_(6Mbps)_4TX PSD
5700MHz
rCh Freq ][ 0 Sum | |
[57GHz = Portl [~/
pan 0- — s
Port 2
30MHz -5- ° a
REW Port3 |
-10-|
1MHz Port 4
VBW -15- L J
3MHz 6
Sweep Time -25-1
20ms -30-
Detector Type 235
RMS 0
45|
i | : | | ' | ! | \ ' | | | [
5.685G 5688G 569G 5.692G 5.694G 5696G 5698G 57G  5702G 5704G 5706G 5.708G 571G 5712G 5.715G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
588 5.98 0.0 017 031 007
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FCC Test Report Report No. : FR760624AB

802.11a_(6Mbps)_4TX PSD
5720MHz Straddle 5.47-5.725GHz
chFreq 1 - | sum [~ ]
5.71GHz o Portl [/
Span 0- Port 2 W
60MHz = o
REW o Port3 [~/
1MHz v Portd [
VEW -7 - .
IMHz =
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40
) 45~
=50 ] . ] ] , , , ) ] ! ] )
568G 56856 569G 56956 57G 57056 571G 57156 572G 57256 573G 5735G 574G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
6.85 6.85 0.94 1.09 1.5 0.84
802.11a_(6Mbps)_4TX PSD
5720MHz Straddle 5.725-5.85GHz
(i Freq 1 10- [ )
5.735GH 5- Port1
Span : 0- - . ot ’§
40MHz 5- -
RBW 10 Port3 [~
500kHz 15+ Portd [
VEW 20 £ J
IMHz 25
Sweep Time
20ms =
Detector Type jg:
A RMS i
_50_
TS7156 571756 572G 572256 57356 572756 5736 57325 57956 572756 571G 574256 57456 574TSG 575G 5756 57556
Surm PD Portl Port 2 Port3 Port4
(dBm/REW)  (dBm/REW)  (dBm/REW)  (dBm/REW)  (dBm/REW)  (dBm/RBW)
502 502 079 109 051 137
802.11a_(6Mbps)_4TX PSD
5745MHz
rCh Freq ][ - | Sum W |
5.745GHz Portl [/
Span
e ] Pat2 [~/
RBW Port3 [
500kHz Portd [
VBW - ’
IMHz
Sweep Time
20ms
Detector Type
RMS
45 \ ' ] ' ] | | | | | | | | | |
573G 5732G 574G 5736G 5738G 574G 5742G 57446 5T46G 5T4BG 575G 5752G 57546 575G 578G 576G
Sum FD Portl Port2 Port3 Portd
(dBm/REW)  (dBr/REW)  (dBm/REWY)  (dBm/REWY)  (dBm/REW)  (dBrm/RBW)
1231 1231 E 6.51 6.57 650
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FCC Test Report Report No. : FR760624AB

802.11a_(6Mbps)_4TX PSD
5785MHz
chFreq 1[5 | sum [~ ]
5.785GHz 15 Partl [/
Span 54 Port 2 W
30MHz 0- ¢
RBW 5- Port3 [~/
S00kHz 10| Portd [
VBW 45— L J
3MHz 20
Sweep Time
20ms =l
_3[]_
D T
R:E:tur ¥pe =
40 -
_45-]
=50~} ] ] ] ] | ! | | | | ! | ] i |
577G 5772G 5J74G 5776G 5778G 578G 5J82G 5784G 5.786G 5788G 579G 5792G 5794G 5796G 5798G 583G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
12.28 12.28 6.66 639 636 644
802.11a_(6Mbps)_4TX PSD
5825MHz
(i Freq 1[ & [ )
SS.SEEGHZ Portl [/
an
l:m\nT| Port2 [/
REW Port 3 W
500kHz Portd [
VBW - '
IMHz
Sweep Time
20ms
Detector Type
RMS
_457\ . 1 1 1 1 1 1 1 I 1 I 1 1 1 1 I
581G 5812G 5814G 58166 5818G 582G 5822G 582G 58266 5828G 583G 58326 5834G 5.836G 5838G 584G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
1215 1215 6.26 645 635 617
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5180MHz
(KChFreq 1[ = [ sm 7]
518GHz 45 N Partl [~/
5 - SN
= 3 Pat2 [~/
30MHz -
RBW = Port3 [
1MHz Portd [
VEW -10-] £ J
3MHz =
Sweep Time -20-]
20ms -25-
Detector Type 30
RMS 35
) -40-]
455 | | | | | | | | | | | | | "
5165G 5168G 517G 5172G 5174G 5176G 5178G 518G 5182G 5184G 51866 5188G 519G 5192G 5195G
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
12560 12560 6594 697 663 676
SPORTON INTERNATIONAL INC. Page No. : 715 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report

Report No. : FR760624AB

802.11ac VHT20 Nss1,(MCS0) 4TX PSD
5200MHz
chFreq 1[5 | sum [~ ]
5.2GHz 414 Portl [/
Span 5- S Port 2 W
30MHz -
REW . Port3 [~/
1MHz Portd [
VBW <4 i .
3MHz B2
Sweep Time -20-
20ms -25-1
Detector Type 30-
RMS 35
’ T
455 | | | | | | ] | ! | | ! | "
5185G 5188G 519G 5192G 5194G 5196G 5198G 52G 52026 5204G 52066 5208G 521G 5.212G 52156
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
1272 1272 696 7.02 679 698
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5240MHz
(i Freq 1[ & Sum [ |
5.24GH 10+ L Port1
Span : 5 ol ort ’§
30MHz o -
REW = Port 3 W
1MHz - Portd [
VBW - - '
IMHz gli
Sweep Time -20-]
20ms -25-1
Detector Type 30
RMS 35
) -40-
-457\ 1 I 1 1 I 1 I 1 1 1 1 I 1 1 1 I
5.225G 5228G 523G 5232G 5234G 5236G 5238G 524G 5242G 5244G 52466 5248G 525G 5.252G 5.255G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
1271 1271 6.66 718 692 694
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5260MHz
rCh Freq ][ 10- Sum W |
5.26GHz & Portl [~/
Span 0-] o
e ] a Port2 [~/
RBW Port3 [
_10_
1MHz Portd [
VEW -15-] £ J
3MHz =
Sweep Time -25-1
20ms -30-
Detector Type 235
RMS 40
) -45-]
S0- | | | | | | | | | | | | | "
5.245G 5248G 525G 5252G 5254G 5256G 5.258G 526G 5262G 5264G 52666 5268G 527G 5272G 5275G
Sum FD Portl Port2 Port3 Portd
(dBm/REW)  (dBr/REW)  (dBm/REWY)  (dBm/REWY)  (dBm/REW)  (dBrm/RBW)
532 632 037 070 068 050
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802.11ac VHT20 Nss1,(MCS0) 4TX PSD
5300MHz
chFreq 1 - | sum [~ ]
pan 5' Potl [
pan 0- o~ = =
30MHz = Port2 [~
REW Port3 [~/
10+
1MHz Portd [
VBW < i .
3MHz =
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40-
45 -]
S0- | | | | | | ] | ! | | ! | "
5.285G 5288G 529G 5202G 5294G 5296G 5.298G 53G 53026 5304G 53066 5308G 531G 5312G 5315G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
648 648 034 050 0.60 071
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5320MHz
(i Freq 1 10- [ )
5326GHz & Portl [/
Span 0- e hacteme
e | o Port2 [/
REW Port 3 W
10
1MHz Portd [
VBW -15-] £ J
IMHz =5
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40—
-45-]
-507\ 1 I 1 1 I 1 I 1 1 1 1 I 1 1 1 I
5305G 5308G 531G 5312G 5314G 5316G 5318G 532G 5322G 532G 53266 5328G 533G 5332G 5335G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
652 652 040 036 062 091
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5500MHz
(KChFreq 1[ 107 [ sm 7]
5.5GHz S Partl [~/
pan o T Port2 [~/
30MHz -5- ort
REW Port3 W
_10_
1MHz Portd [
VEW -15-] £ J
3MHz =
Sweep Time -25-1
20ms -30-
Detector Type 35
RMS 40
_45-]
S0- | | | | | | | | | | | | | "
54856 5483G 549G 5492G 5.494G 5496G 5498G 55G 5502G 5504G 55066 5508G 551G 5512G 5515G
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
594 694 085 142 073 1.08
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802.11ac VHT20 Nss1,(MCS0) 4TX PSD
5580MHz
[ Te 1 [ 104 Y um v ]
z;s;-s:z o S N ;ortl II;
pan 0- Port 2 W
:S\wHZ lsi Port3 [
1MHz o Portd [
VBW - :
3MHz =
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40~
’ 45~

50

=S i ' ' | ' i ' ' ' ' | ' ' (.
5.565G 5.568G 557G 5.572G 5.574G 5576G 5578G 558G 5582G 5.584G 5586G 5.588G 559G 5.592G 5.595G

Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
696 696 077 158 0.8 105
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5700MHz
(i Freq 1 10- [ )
[576GH: i . — Portl [/
pan 0- S
e | o Port2 [/
REW Port3 [
10
1MHz . Portd [
VBW - - '
IMHz =5
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40
) -45-]
-507\ 1 I 1 1 I 1 I 1 1 1 1 I 1 1 1 I
5.685G 5688G 569G 5602G 5.604G 5696G 5.698G 57G 57026 5704G 57066 57086 571G 5712G 57156
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
7.02 7.02 102 1.25 144 1.06
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5720MHz Straddle 5.47-5.725GHz
(KChFreq 1[ 107 [ sm 7]
5.71GHz & Portl [~/
pan o Port2 [~/
B60MHz -5- ort
RBW Port3 [
_10_
1MHz . Portd [
VBW : - '
3MHz 2
Sweep Time -25-1
20ms -30-
Detector Type 235
RMS 40-
) -45-]
50~ | | | | | | | | | | 1 |
568G 56856 569G 56956  57G 57056 571G 57156 572G 57256 573G 57356 574G
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
596 696 0.88 118 133 1.00
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802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5720MHz Straddle 5.725-5.85GHz
rCh Freq ][ 0 Sum W |
’;.BT‘ z TN Partl [~
’—|pan 05 v Port2 [
FfBOxHZ 1;: Port3 [~
500kHz :15_ Portd [
VBW - -
3MHz ~20-
Sweep Time -25-
2ms [} | a0-
Detector Type 35
RMS 40~

45~

50

1 ! ! | ! | | ! ] ! | ' ' ! | ' |
5.715G 5.7175G 572G 5.7225G 5.725G 57275G 5.73G 5.7325G 5.735G 5.J375G 574G 5.7425G 5.745G 5.7475G 5.J5G 5.7525G 5.755G

Sum FD Portl Port 2 Port3 Port4
(dBm/REW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW) | (dBrm/RBW)
513 513 -0.88 -1.04 -0.33 -1.26
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5745MHz
FCh Freq 1 35 Sum AN
5.745GHz 49 Port1
Span 5 7 o ay
,—|30MHZ o Port2 |
REW = Port3 |
500kHz Port 4
VBW ol
Mz i
Sweep Time -20-]
20ms -25-1
Detector Type 30-
RMS 354
) -40-
-457\ ] ] ] ] 1 ] 1 I 1 | ] 1 ] 1 I
573G 5732G 5734G 5.736G 5738G 574G 5742G 5.744G 57466 5.748G 575G 5752G 5754G 5.956G 5758G  5.76G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
13.50 13.50 741 767 769 773
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5785MHz
rChFreq 1[5 | Sum | |
5.785GHz 44 0 Portl [/
Span 5
’W‘ o Port2 |
REW o Port3 |
500kHz Port 4
VBW -10- J
3MHz b
Sweep Time -20-]
20ms -25-
Detector Type 30
RMS 354
40—
434 ' ' ] ' | ] | | ' | ] | , ' |
571G 5772G 5774G 5776G 5778G 578G 5782G 5784G 5786G 5788G 579G 5.792G 5794G 579G 5798G 536G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1346 1346 767 7.50 7.50 750
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802.11ac VHT20 Nss1,(MCS0) 4TX PSD
5825MHz
[ Ch Freq 1[ 35 I Sum W |
- 10- .

e s —— =i
:S\wHZ gi Port3 [
500kHz o Portd [
VBW - .
3MHz i

Sweep Time -20-

20ms -25-1

Detector Type 30-

RMS 35—
’ 40~

45—

i ' ' ' ' ' ' ' | ' | ' ' ' ' |
581G 58126 5814G 5.816G 58186 5.82G 5.822G 5.824G 58266 5828G 583G 5.832G 58346 5.836G 58386 5.84G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBr/REW)
13.30 13.30 7.35 7.50 7.39 737
802.11ac VHT40_Nss1,(MCS0)_4TX PSD
5190MHz
(i Freq 1 Sum [ |
5.19GH Port1
Span Iz ort W
o | Port2 [/
REW Port 3 W
1MHz Portd [
VBW ‘ :
3MHz
Sweep Time
20ms
Detector Type
RMS
-507\ 1 1 ] 1 ] 1 ] I 1 1 1 I
516G 5165G 517G 5175G 518G 5185G 519G 5195G 52G 5.205G 521G 5.215G 522G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
14 14 5.58 51 551 5.58
802.11ac VHT40_Nss1,(MCS0)_4TX PSD
5230MHz
( Ch Freq 1[5 | Sum W |
5.23GHz 414 Portl [~/
pan o Port2 [~/
60MHz 0- V ort
RBW = Port3 [
1MHz - Portd [
VBW - " :
3MHz b
Sweep Time -20-]
20ms -25-
Detector Type 230
RMS 354
i -40-
-45-) | | | | ' | I | I | I |
526G 5.205G 5216 5.215G 5.22G 5225G 523G 5.235G 5.24G 5.245G 5.25G 5.255G 526G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1221 12.21 6.21 651 6.44 6.29
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802.11ac VHT40 Nss1,(MCSO0) 4TX PSD
5270MHz
chFreq 1 - sum [~ |
5.27GHz o Portl [/
Span 0- - - Port 2 W
50MHz 5 \/ °
RBW Port3 W
10+
1MHz Portd [
VBW < i .
3MHz =
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS _40-]
45 -]
=50~} | | | ! | ! ] | | ! ] |
524G 52456 5256 52556 526G 52656 527G 52756 528G 52856 5296 52956 53G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
607 607 0,02 049 031 015
802.11ac VHT40_Nss1,(MCS0)_4TX PSD
5310MHz
(i Freq 1 10- Sum [ |
531GH 57 Portl
Span : 0- = ot ’§
oo | al ‘\[_‘ Port2 [
REW Port 3 W
10+
1MHz Portd [
VBW -15-] £ J
IMHz =5
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40
-45-]
507\ 1 1 1 1 1 1 1 I 1 1 1 I
528G 52856 5296 52956  53G 53056 531G 53156 532G 53256 533G 53356 534G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
611 611 0.01 051 0.24 033
802.11ac VHT40_Nss1,(MCS0)_4TX PSD
5510MHz
(KChFreq 1[ 107 Sum [~ |
5.51GHz & Portl [~/
pan o Port2 [~/
0MHz = v o
RBW Port3 [
_10_
1MHz Portd [
VEW -15-] £ J
3MHz =
Sweep Time -25-1
20ms -30-
Detector Type 235
RMS 40
_45-]
50~ | | | | | i | | | : 1 |
548G 54856 549G 54956 556G 55056 551G 55156 552G 55156 553G 55356 554G
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
5.00 6.00 005 056 0.2 010
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802.11ac VHT40_Nss1,(MCS0) 4TX PSD
5550MHz
chFreq 1 - sum [~ |
[5356Hz & _'\/ Portl [
,:;:Tl 2' W Port2 [
RBW _1-[]7 Port3 W
1MHz v Portd [
VBW =] L J
3MHz =5
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40—
’ -45-]
=50, ' ' ] ] | ' ] | \ ' ] |
552G 5.525G 553G 5.535G 5.54G 5.545G 555G 5.555G 5.56G 5.565G 557G 5.575G 5.58G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBr/REW)
5.94 5.94 -0.02 0.64 001 0.05
802.11ac VHT40_Nss1,(MCS0)_4TX PSD
5670MHz
(i Freq 1 10- Sum [ |
SS.G?GHZ & Portl [/
pan 0
o | o \Yi Port2 [/
REW o Port 3 W
1MHz Portd [
VBW -15- L J
Mz =
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40-
) -45-]
507\ 1 [l ] | 1 ] ] I ] 1 ] I
564G 5645G 565G 5.655G 5.66G 5665G 567G 5.675G 568G 5.685G 568G 5.605G 517G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/REBW)  (dBm/REW)  (dBm/REBW)  (dBm/REBW)  (dBm/REW)  (dBrm/RBW)
6.30 6.30 043 069 065 -0.02
802.11ac VHT40_Nss1,(MCS0)_4TX PSD
5710MHz Straddle 5.47-5.725GHz
(KChFreq 1= Sum [~ |
SS.SSGHZ 0- Portl [/
pan 5
Poure ] . Pat2 [~/
REW =7 Port3 W
1MHz =59 Portd [
VBW 20 " .
3MH
SweepZT\me =
20ms =04
Detector Type —35-]
RMS -40 -
’ 45~
50 . ' ' ' ' ' ' , | | | | | |
562G 563G 5B4G 565G 566G 567G 568G 569G 576G 571G 572G 573G 574G 575G 5.76G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
4.58 4.58 -1.39 -110 -110 -1.46
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802.11ac VHT40_Nss1,(MCS0) 4TX PSD
5710MHz Straddle 5.725-5.85GHz
[ Ch Freq ][ 5- I Sum W |
[s7356H: | 0- Portl [/
,mH—l =4 i Port2 [~
REw a Port3 [
500kHz 15 Portd [
VBW 20 L J
SBu\hfi:;T\me =

s ]| | 2

Detector Type -35-

RMS -40-

45|

=50, | | ' ] ' | ' ] ! ] ! | \ | ]
5.715G 5.7175G 572G 5.7J225G 5.725G 5.7275G 573G 5.7325G 5.735G 5.7375G 5.74G 5.7425G 5.745G 5.7475G 575G 5.7525G 5.755G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1.80 1.80 -4.37 -3901 -4.20 -4.14

802.11ac VHT40_Nss1,(MCS0)_4TX P
5755MHz

Ch Freq

5.755GHz

Span

60MHz

RBW

500kHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

7]
O

Port1
Port2
Port 3

RERNN

Port 4

=50 ! ' ! 1 | ! ! | ! ' ! |
5.725G 573G 5.735G 574G 5.745G 575G 5.755G 5.76G 5.765G 571G 5.775G 578G 5.785G

Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) (dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1032 1032 469 451 449 4.24

802.11ac VHT40_Nss1,(MCS0)_4TX P
5795MHz

Ch Freq 13- Sum

5.795GHz 414 Port1
Span -]

L Z Port 2
60MHz 0-

REW - Port 3
500kHz Port 4
VBW ol -

3MHz bl
Sweep Time -20-]

20ms -25-
Detector Type 30

RMS 354

%]
O

REREE

40—
43 | , | | | ] ] | | | |
5.765G 571G 5.775G 578G 5.785G 579G 5.795G 585G 5.805G 551G 58156 582G 5.825G

Sum PD Portl Port 2 Port3 Port4

(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
10.27 10.27 4.54 4.53 442 433
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5210MHz

802.11ac VHT80 Nss1,(MCS0) 4TX

P

72}
w)

Ch Freq

5.21GHz

Span

120MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

_50-

i ' ' '
515G 516G 517G 518G

'
519G

Portl

' '
5.2G 521G

Sum PD Portl Port 2
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
6.97 6.97 138 134

Port3

(dBrm/REW)

0.87

Port 4

(dBrn/REW)

081

Port 2
Port3
Port 4

REREN

' | ' ' ' |
522G 5236 5.24G 5.25G 5.26G 527G

5290MHz

802.11ac VHT80_Nss1,(MCS0)_4TX

P

7]
O

Ch Freq

5.20GHz

Span

120MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

=50 1 ! !
523G 5.24G 525G 526G

!
5.27G

!
5.28G

!
529G

Sum PD Port1 Port 2
(dBm/RBW) (dBm/REW) (dBm/RBW) (dBm/RBW)
247 247 -331 -3.27

Port3

(dBm/REW)

-348

Port 4

(dBrm/REW)

-346

Port1
Port2
Port 3
Port 4

RERNN

' | ! | [ |
5.3G 531G 532G 533G 534G 535G

5530MHz

802.11ac VHT80_Nss1,(MCS0)_4TX

P

%]
O

Ch Freq

5.53GHz

Span

120MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms
Detector Type
RMS

! '
549G 556G

|
548G

-50-|
547G

'
551G

'
5.52G

'
553G

Sum PD Portl Port 2

(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
285 285 -2.89 -2.57

Port3
(dBm/RBW)
-319

Port4
(dBm/RBW)
-2.98

Port1
Port 2
Port3
Port 4

REREE

' | ' ' ' |
554G 5.55G 5.56G 557G 558G 5.59G
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802.11ac VHT80 Nss1,(MCS0) 4TX PSD
5610MHz
chFreq 1 sum [~ |
SS.ﬁlGHz Portl |/
pan
120MHz ez~
REW Port3 [~/
1MHz Portd [
VBW - '
3MHz
Sweep Time
20ms
Detector Type
RMS
50~ ] ! | | | ] | | ] | | |
555G 556G 557G 558G 559G 566 561G 562G 563G 564G 565G 566G 567G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
243 243 318 -295 -3.36 371
802.11ac VHT80_Nss1,(MCS0)_4TX PSD
5690MHz Straddle 5.47-5.725GHz
(i Freq 1[5 Sum [ |
5.65GH 0+ Port1
Span : 5 ort W
300MHz -
REW 10+ Port 3 W
1MHz =59 Portd [
VBW 20! ‘ ‘
IMH
SweepZT\mE 2=
20ms 30+
Detector Type —35-
RMS -40-
_45-]
-507\ 1 1 1 1 1 1 1 I 1 I 1 1 1 1 I
556 552G 554G 556G 558G 566G 562G 564G 5666 568G 57G 572G 574G 576G 578G 586G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
163 163 -4.07 -394 -3.96 -4.66
802.11ac VHT80_Nss1,(MCS0)_4TX PSD
5690MHz Straddle 5.725-5.85GHz
(KChFreq 1[ v Sum [~ |
5.735GHz -5- s Portl [/
Span
[owe | -10- Port2 [~/
REW -15- Port3 [
500kHz 20~ Portd [
VBW - '
3MHz i
Sweep Time 30
20ms
Detector Type =
RMS 40~
’ 45~
50~ I | | 1 | | | 1 | | | | | | | |
5715G 571756 572G 5J225G 5.725G 5J275G 573G 5.7325G 5.735G 5.7375G 574G 5.7425G 5745G 5.7475G 575G 57525G 5.755G
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
042 -0.42 638 -5.96 -6.48 -6.59
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Ch Freq

5.775GHz

Span

120MHz

RBW

500kHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

802.11ac VHT80 Nss1,(MCS0) 4TX
5775MHz

P

72}
w)

S0-
5.715G

|
573G

'
5.74G

'
575G

'
576G

Portl
Port 2
Port3

REREN

Port 4

| | ' '
577G 5.78G 5.79G 5E8G

Sum
(dBm/RBW)
6.80

PD
(dBrn/RBW)
6.80

Portl
(dBrm/REW)
118

Port 2
(dBrm/REW)
121

Port3
(dBm/RBW)
042

Port 4
(dBm/RBW)
0483

Ch Freq

5186GHz

Span

30MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

15+

802.11ac VHT20-BF_Nssl1,(MCS0)_4TX P
5180MHz

7]
O

10—

40—
45
5.165G

| ! ' | ' | ! ! ' ! | ! !
5168G 517G 5172G 5174G 5176G 5178G 518G 5182G 5184G 5186G 5.188G 519G 51926

Port1
Port2
Port 3

RERNN

Port 4

[
5.195G

Sum
(dBm/RBW)
1161

ED)
(dBrm/REW)
1161

Port1
(dBm/REW)
5.87

Port 2
(dBm/REW)
562

Port3
(dBm/REW)
566

Port 4
(dBm/RBW)
563

Ch Freq

5.2GHz

Span

30MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms
Detector Type
RMS

802.11ac VHT20-BF_Nss1,(MCS0)_4TX P
5200MHz

%]
O

15+

a5e
5.185G

| ! ! | ' |
5188G 519G 5192G 5194G 5196G 5198G

Port1
Port 2
Port3
Port 4

REREE

' | ' ! | ! ' [
52G  5202G 5204G 5206G 52086 521G 5.212G 5.215G

Sum
(dBm/RBW)
1207

PD
(dBm/RBW)
1207

Portl
(dBm/RBW)
521

Port 2
(dBm/RBW)
6.60

Port3
(dBm/RBW)

6.70

Port4
(dBm/RBW)

6.72
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802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5240MHz
chFreq 1[5 sum [~ |
5.24GH 44 Portl [
Span : 5- e = o ’7
oz | o Port2 [
RBW = Port3 W
1MHz - Portd [
VBW = L J
3MHz =
Sweep Time -20-
20ms -25-1
Detector Type 30-
RMS 35—
40~
45 | ' ' | ' | ' | \ | | | | "
5.225G 5.228G 523G 5.232G 5.234G 5.236G 5.238G 524G 5.242G 5.244G 5.246G 5.248G 525G 5.2526G 5.255G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBr/REW)
1233 1233 6.47 6.52 6.50 G643
802.11ac VHT20-BF_Nssl1,(MCS0)_4TX PSD
5260MHz
(i Freq 1 10- Sum [ |
5.26GHz & Portl [/
Span 0- s
e | o Port2 [/
REW Port 3 W
10—
1MHz . Portd [
VBW - ‘ :
Mz =
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40-
45—
-507\ 1 I 1 1 | 1 | 1 1 ] 1 i 1 ] 1 I
5.245G 5.248G 525G 5.252G 5.254G 5.256G 5.258G 526G 5.262G 5.264G 5.266G 5.268G 527G 5.272G 5.275G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/REBW)  (dBm/REW)  (dBm/REBW)  (dBm/REBW)  (dBm/REW)  (dBrm/RBW)
6.35 6.35 0.57 0.53 0.40 0.51
802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5300MHz
( Ch Freq 1( o W 1
|53k Portl [~/
pan
e ] Pat2 [~/
REW Port3 W
1MHz Portd [
VBW " :
3MHz
Sweep Time
20ms
Detector Type
RMS
i | | | | ' | ] | \ ' | | | [
5.285G 5.288G 529G 5292G 5294G 5296G 5298G 53G 5302G 5304G 5306G 5308G 531G 53126 5.315G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
534 534 -014 -063 -0.24 -1.01
SPORTON INTERNATIONAL INC. Page No. . 727 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010




FCC Test Report Report No. : FR760624AB

802.11ac VHT20-BF_Nss1,(MCS0) 4TX P
5320MHz

Ch Freq

5.32GHz

Span

30MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

72}
w)

Portl
Port 2
Port3

REREN

Port 4

S0- | ! ' | ' | : ' ] ' | \ ' v
5.305G 53086 531G 5312G 5314G 5316G 5318G 532G 5322G 5.324G 5326G 5328G 533G 53326 5.335G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
5.58 558 -016 -0.24 -0.20 -0.08

7]
O

802.11ac VHT20-BF_Nssl1,(MCS0)_4TX P
5500MHz

Ch Freg 10~ Sum

5.5GHz 57 Portl
Span 0- e SR

Port2
30MHz 5

REW Port 3

1MH ) Partd
z -15- .

VBW

IMHz =5
Sweep Time -25-1

20ms -30 -1

Detector Type
RMS

RERNN

I | ' ! | ! | | ! ' ' | ' ' [
5.485G 5488G 549G 5492G 5.494G 5496G 5498G 55G  5502G 5.504G 5506G 5.508G 551G 5.512G 5.515G

Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) (dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
6.71 671 0.76 087 078 073

802.11ac VHT20-BF_Nss1,(MCS0)_4TX P
5580MHz

Ch Freq

5.58GHz

Span

30MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms
Detector Type
RMS

%]
O

Port1
Port 2
Port3
Port 4

REREE

50— T | ' ' , ' , ' | ] ' | : | [
5.565G 5.568G 557G 5.572G 5574G 5576G 5578G 558G 5582G 5.584G 5586G 5.588G 558G 5.592G 5.585G

Sum PD Portl Port 2 Port3 Port4

(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
6.67 6.67 081 0.80 081 030
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802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5700MHz
chFreq 1 - sum [~ |
5.7GHz o Portl [/
Span 0- Port 2 W
30MHz = o
REW o Port3 [~/
1MHz Portd [
VBW <4 - .
IMHz =
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40~
) -45-]
S0- | | | | | | ] | ! | | ! | "
5.685G 5688G 569G 5692G 5.604G 5696G 5.698G 573G 57026 5704G 57066 5708G 571G 5712G 5715G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
649 649 065 062 0.60 0.60
802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5720MHz Straddle 5.47-5.725GHz
(i Freq 1 10- Sum [ |
5.71GH .
Span : 0- Port1 W
60MHz 5 Port2 [/
RBW 10 Port3 [~
1MHz 15- Portd [
VEW 20 £ J
IMHz 25
Sweep Time
20ms jgi
Detector Type 6
A RMS i
_50_
-557\ 1 1 1 1 1 1 1 I 1 1 1 I
568G 56856 5606 56956  57G 57056 571G 57156 572G 57256 573G 57356 574G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
677 677 088 0.9 051 105
802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5720MHz Straddle 5.725-5.85GHz
[ Ch Freq ][ 10- Sum W |
5.735GHz o Portl [/
Span L Vamadiaemeny Port2 [
40MHz = ort
RBW 10~ Port3 [
500kHz 15+ Portd [
VBW 20 - '
3MHz 25
Sweep Time
20ms =3
Detector Type j;:
\ RMS i
_50_
55-) I | | 1 | | | 1 | | | | | | | |
5715G 571756 572G 5J225G 5.725G 5J275G 573G 5.7325G 5.735G 5.7375G 574G 5.7425G 5745G 5.7475G 575G 57525G 5.755G
Sum FD Portl Port2 Port3 Portd
(dBm/REW)  (dBr/REW)  (dBm/REWY)  (dBm/REWY)  (dBm/REW)  (dBrm/RBW)
5.60 5.60 037 032 -0.16 -0.41
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802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5745MHz
PCh Freq ][ 10- I Sum W |
g - 2l
W = Port3 [
500kHz = Portd [
VBW 45— | J
SBu\hfi:;T\me <
20ms -25]
Detector Type -30-
RMS -35-]

40—

45—

i ' ' ' ' ' ' ' | ' | ' ' ' ' |
573G 57326 5734G 5.736G 5738G 574G 57426 5.744G 5746G 5.748G 575G 5.752G 5754G 5.756G 57586 5.76G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
9.69 9.69 3.79 381 3381 383

7]
O

802.11ac VHT20-BF_Nssl1,(MCS0)_4TX P
5785MHz

Ch Freg 10~ Sum

5.785GHz 57 Portl

Span 0-

Port2
30MHz 5

REW Port 3

500kH ) Partd
& 15- L

VBW

IMHz =5
Sweep Time -25-1

20ms -30 -1

Detector Type
RMS

RERNN

=7 ' ' ' ! | ' ! | ' | ' ! ' ' |
571G 5772G 5774G 5776G 5J78G 578G 5782G 5.784G 5J86G 5.788G 579G 5.792G 5794G 5.796G 5798G 5EG

Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) (dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
9.7 9.77 340 347 342 348

802.11ac VHT20-BF_Nss1,(MCS0)_4TX P
5825MHz

Ch Freq

5.825GHz

Span

30MHz

RBW

500kHz

VBW

3MHz
Sweep Time

20ms
Detector Type
RMS

%]
O

Port1
Port 2
Port3
Port 4

REREE

434 | | | | | . ' | ' | ] ' ] ' |
581G 5812G 5814G 5.816G 5818G 582G 5.822G 5824G 58266 5828G 583G 5.832G 5834G 5.836G 58386 5.84G

Sum PD Portl Port 2 Port3 Port4

(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
9.10 9.10 3.22 284 3.52 3.24
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802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5190MHz
chFreq 1 sum [~ |
5.19GHz Portl |/
Span Port 2 W
OMHz °
RBW Port3 W
1MHz Portd [
VBW - :
3MHz
Sweep Time
20ms
Detector Type
RMS

: S.lGG 5.16‘5(5 5.1"."G 5.17‘5(3 S.lISG SJSISG 5.1I9G 5.19‘56 5.2‘G 5.265(5 S.PJI.G 5..21‘56 S.Z‘ZG
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBrn/RBW) | (dBm/RBW) | (dBm/REW)  (dBm/RBW)  (dBrn/RBW)
9.18 9.18 314 3.23 3.46 332
802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5230MHz
(i Freq 1 10- Sum [ |
5.23GHz & -
o2 i _\f,_. Partl [~/
o | o Port2 [/
REW o Port 3 W
1MHz . Portd [
VBW - “ :
o ||| 2
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40
) -45-
-50- 1 ] 1 ] I 1 1 ] I
S.ZG 5.205G SﬂSG 5.22G 5.225G 523G 5.235G 524G 5.245G 5.25G 5.255G 5.26G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
813 913 316 313 325 3.27
802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5270MHz
[ Ch Freq 1( 57 Sum W |
Ssp.ﬂGHz 2‘ - v‘Lh Partl [~/
= Pat2 [~/
60MHz 10-
RBW = Port3 [
1MHz o | Portd [~
VBW :
3MHz 65
Sweep Time -30-]
20ms -35-
Detector Type 40—
RMS 45
i ’ -50 -}
53 | | ] | | | ] |
5.2A1G 5.245G S.ESG 5.266 5.265G 527G 5.275G 5.28G 5.285G 5.29G 5.205G 53G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
334 334 -2.52 -246 -242 -2.75
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802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5310MHz
chFreq 1[5 sum [~ |
5.31GHz 5 Portl [/
Span 5|
oz | i Port2 [
RBW Port3 [~/
15
1MHz - Portd [
VBW - - :
3MHz =i
Sweep Time -30-
20ms -35-1
Detector Type _40-
RMS 45-
=50 -
=35, | | . . \ ! \ | . ! i !
5.28G 5.285G 5.29G 5.205G 53G 5.305G 531G 5.315G 5326 5.325G 533G 5.335G 534G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBr/REW)
3.59 3.59 -2.26 -242 -232 -217
802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5510MHz
(i Freq 1[5 Sum [ |
5.51GH 0- - Port1
Span = 5 v- Pmtz ’ﬁ
60MHz e
REW 10+ Port 3 W
1MHz =59 Portd [
VBW 20! ‘ ‘
3MH
SweepZT\mE 2=
20ms -30
Detector Type —35-
RMS -40-
45—
507\ ] 1 ] 1 ] 1 1 I 1 1 ] I
548G 5.485G 549G 5.495G 55G 5.505G 551G 5.515G 5.52G 5.525G 553G 5.535G 554G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/REBW)  (dBm/REW)  (dBm/REBW)  (dBm/REBW)  (dBm/REW)  (dBrm/RBW)
4.20 4.20 -163 -162 -176 -174
802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5550MHz
(KChFreq 1= Sum [~ |
5.55GHz 0- Portl [/
Span =
e ] Pat2 [~/
RBW <A Portd [~
1MHz =59 Portd [
VBW 20 " .
3MH _
SweepZT\me =
20ms =04
Detector Type —35-]
RMS -40 -
’ 45~
50 i i i i | i | i | i i i
5.52G 5.525G 553G 5.535G 5.54G 5.545G 555G 5.555G 5.56G 5.565G 557G 5.575G 5.58G
Sum PD Portl Port 2 Port 3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
4.07 4.07 -1.88 -1.76 -168 -1.89
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802.11ac VHT40-BF_Nssl1,(MCS0)_4TX PSD
5670MHz
chFreq 1[5 | sum [~ ]
5.67GHz 5 Portl [/
?;;H = -v Port2 [~
z -10-
RBW 5 Port3 W
1MHz - Portd [
VBW = - -
3MHz =
Sweep Time -30-
20ms -35-1
Detector Type 40-]
RMS 45
) 50—
55—, ' , . | | : . | : | ! |
564G 56456 565G 56556 566G 56656 567G 56756 568G 56856 569G 56956 57G
Surm PD Portl Port 2 Port3 Port4
(dBm/REW) | (dBm/REW) | (dBm/RBW) | (dBm/REW)  (dBm/REW)  (dBrm/RBW)
418 418 177 168 179 165
802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5710MHz Straddle 5.47-5.725GHz
(i Freq 1[5 [ )
SE.GQGHZ 4 Portl [/
pan 5]
140MHz 10 Port2 [/
REW . Port3 [
1MHz Portd [
W 20 L J
IMHz =
Sweep Time -30-]
20ms -35-1
Detector Type 40
RMS 45
) 50—
-557\ 1 1 1 1 1 1 1 I 1 1 I 1 1 I
562G 563G 564G 565G 566G 567G 568G 560G 576 571G 572G 573G 574G 575G 576G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/REW) | (dBm/RBW) | (dBm/REW)  (dBm/REW)  (dBrm/RBW)
426 426 162 163 160 165
802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5710MHz Straddle 5.725-5.85GHz
(KChFreq 1= Sum [~ |
SS.?ESGH: 0- Portl [/
pan 5-
foie ] " Pat2 [~/
RBW - Port3 [
500kHz = Portd [
VBW 20 " .
3MH
SweepZT\me =
20ms =0
Detector Type —35-]
RMS 40~
’ 45~
50 | | | | | | | ! \ | | | | | ! |
5715G 571756 572G 5J2256G 5.725G 57275G 573G 5.7325G 5.735G 573756 574G 5.7425G 57456 5.7475G 575G 57525G 57556
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/REW) | (dBm/REW) | (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
0.58 0.58 533 539 -5.29 -5.49
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802.11ac VHT40-BF_Nssl1,(MCS0)_4TX PSD
5755MHz
chFreq 1 - | sum [~ ]
5.755GHz o Portl [/
Span 0- Port 2 W
50MHz 5 °
RBW Port3 W
10+
500kHz = Portd [
VBW : - '
3MHz =
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40-
45 -]
=50~} | ] | | | | | | | ] | |
57256 573G 57356 574G 57456 575G 5755G 576G 57656 577G 57756 578G 57856
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
587 587 012 0.08 001 -0.04
802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5795MHz
(i Freq 1 10- [ )
5.795GH 57 Portl
Span : 0- ot ’§
o | b Port2 [/
REW Port 3 W
10+
500kHz Portd [
VBW -15-] £ J
IMHz =5
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40
-45-]
-507\ 1 1 1 1 1 1 1 I 1 1 1 I
57656 577G 57756 5786 57856 579G 57956 58G 58056 581G 58156 5826 58256
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
579 579 010 007 011 -0.09
802.11ac VHT80-BF_Nss1,(MCS0)_4TX PSD
5210MHz
(KChFreq 1[ 107 [ sm 7]
5.21GHz & Portl [~/
pan o Port2 [~/
120MHz 5o o
RBW Port3 [
_10_
1MHz Portd [
VEW -15-] £ J
3MHz =
Sweep Time -25-1
20ms -30-
Detector Type 35
RMS 40
_45-]
50-] | | | | | | | | | | | |
5156 516G 517G 518G 519G 526 521G 5226 523G 524G 525G 526G 527G
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
678 678 0.56 067 1.00 087
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802.11ac VHT80-BF_Nss1,(MCS0)_4TX PSD
5290MHz
chFreq 1[5 sum [~ |
5.20GHz 5 Portl [/
ppan =9 Port2 [
120MHz 10- °
RBW 5 Port3 W
1MHz Portd [
VBW =5 i .
3MHz =
Sweep Time -30-
20ms -35-1
Detector Type _40-
RMS _45-]
) -50-
557 ! | ! ! | | ] | ! | ! |
523G 524G 5256 526G 527G 528G 529G 536G 531G 5326 533G 534G 535G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
032 032 -5.53 -5.62 -5.68 -5.63
802.11ac VHT80-BF_Nss1,(MCS0)_4TX PSD
5530MHz
(i Freq 1[5 Sum [ |
5.53GH 0 Portl
Span : 5 ot ’§
120MHz e -
REW Port 3 W
15+
1MHz - Portd [
VBW - - '
IMHz =
Sweep Time -30-]
20ms -35-1
Detector Type 40
RMS 45
) -50-
-557\ 1 1 1 1 1 1 1 I 1 1 1 I
547G 548G 549G 556G 551G 552G 553G 554G 5556 5566 557G 558G 559G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
069 0.69 521 -487 521 -5.29
802.11ac VHT80-BF_Nss1,(MCS0)_4TX PSD
5610MHz
[ Ch Freq ] { 3 Sum W |
5.61GHz A Portl [~/
pan = Port2 [~/
120MHz 10+ o
RBW Port3 [
_15_
1MHz Portd [
VEW -20- £ J
3MHz i
Sweep Time -30-]
20ms -35-]
Detector Type 40—
RMS 45
_50-]
557 | \ | | | i : | I | | |
555G 556G 551G 558G 559G 5.6G 561G 562G 563G 564G 565G 566G 561G
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
111 111 -482 -4.59 -5.02 -5.20
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802.11ac VHT80-BF_Nss1,(MCS0)_4TX PSD
5690MHz Straddle 5.47-5.725GHz
chFreq 1[5 sum [~ |
5.65GHz 0- Portl |/
Span 5o
300MHz -
RBW A Port3 [/
1MHz ~4 Portd [
VBW 20 - =
3MH
SweepZT\me =
20ms =30
Detector Type -35-
RMS -40-
45|
=501 | \ | i | | | ! | ! | | | | !
55G 552G 554G 556G 558G 56G 562G 564G 566G 568G 577G 572G 574G 576G 578G 536G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBr/REW)
1.05 1.05 -5.02 -4.94 -515 -4.73
802.11ac VHT80-BF_Nss1,(MCS0)_4TX PSD
5690MHz Straddle 5.725-5.85GHz
(i Freq 1[ o Sum [ |
5.735GH 5- Portl
Span = A ot ’§
o | -10 Port2 [/
RBW 15- Port3 [
500kHz 20~ Portd [
VBW * .
Mz =
Sweep Time 30-
20ms
Detector Type =4
RMS -40]
45|
-507\ I I 1 ] 1 1 1 ] 1 1 1 1 1 1 1 |
5.715G 5.7175G 572G 5.7225G 5.725G 5.J275G 573G 5.7325G 5.735G 5.7375G 5.74G 5.7425G 5.745G 5.7475G 575G 5.7525G 5.755G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/REBW)  (dBm/REW)  (dBm/REBW)  (dBm/REBW)  (dBm/REW)  (dBrm/RBW)
-0.73 -0.73 -6.75 -6.47 -6.80 -6.72
802.11ac VHT80-BF_Nss1,(MCS0)_4TX PSD
5775MHz
[ Ch Freq 1( 5- Sum W |
5.775GHz 0- Portl [/
Span = . -
120MHz Port2 W
REW -10- Port3 W
500kHz =54 Portd [
VBW 20 " .
3MH
SweepZT\me =
20ms =04
Detector Type —35-]
RMS -40 -
’ 45~
S0 | | | | | | | | | | v
5.715G 5.73G 5.74G 575G 5.76G 577G 5.78G 5.79G 5.8G 581G 5.82G 5.835G
Sum PD Portl Port 2 Port 3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
260 260 -346 -3.34 -3.28 -3.42
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For set 3 antenna/ 4T2S

Summary
Mode PD
(dBm/RBW)
802.11ac VHT20-BF_Nss2,(MCS0)_4TX
5.15-5.25GHz 15.47
5.25-5.35GHz 9.54
5.47-5.725GHz 10.24
5.725-5.85GHz 11.66
802.11ac VHT40-BF_Nss2,(MCS0)_4TX
5.15-5.25GHz 12.83
5.25-5.35GHz 7.19
5.47-5.725GHz 7.95
5.725-5.85GHz 9.02
802.11ac VHT80-BF_Nss2,(MCS0)_4TX
5.15-5.25GHz 7.56
5.25-5.35GHz 4.15
5.47-5.725GHz 4.05
5.725-5.85GHz 6.51

RBW = 500kHz for 5.725-5.85GHz band / 1MHz for other band;

SPORTON INTERNATIONAL INC.
TEL : 886-3-3273456
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Result

Mode Result DG Port 1 Port 2 Port 3 Port 4 PD PD Limit

(dBi) (dBm/RBW) | (dBM/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW)

802.11ac VHT20-BF_Nss2,(MCS0)_4TX

5180MHz Pass 7.33 8.87 9.13 8.90 8.95 14.86 15.67
5200MHz Pass 7.33 9.57 9.70 9.66 9.56 15.47 15.67
5240MHz Pass 7.33 9.46 9.50 9.39 9.36 15.32 15.67
5260MHz Pass 7.39 351 343 3.50 3.48 9.32 9.61
5300MHz Pass 7.39 3.61 3.68 3.83 3.66 9.54 9.61
5320MHz Pass 7.39 3.83 3.78 3.77 3.60 9.52 9.61
5500MHz Pass 6.71 4.42 4.52 4.44 431 10.24 10.29
5580MHz Pass 6.71 4.22 4.01 4.17 4.00 9.90 10.29
5700MHz Pass 6.71 4.32 4.34 4.26 4.22 9.98 10.29
5720MHz Straddle 5.47-5.725GHz Pass 6.71 413 4.34 4.22 4.33 10.04 10.29
5720MHz Straddle 5.725-5.85GHz Pass 8.38 2.57 2.37 2.25 2.25 8.20 27.62
5745MHz Pass 8.38 5.75 5.85 581 5.93 11.63 21.62
5785MHz Pass 8.38 5.72 5.69 5.81 5.92 11.66 27.62
5825MHz Pass 8.38 5.43 5.36 5.49 5.46 1114 27.62

802.11ac VHT40-BF_Nss2,(MCS0)_4TX

5190MHz Pass 7.33 5.36 5.35 5.36 5.45 11.28 15.67
5230MHz Pass 7.33 7.20 6.94 6.89 6.83 12.83 15.67
5270MHz Pass 7.39 141 1.05 1.33 1.34 7.19 9.61
5310MHz Pass 7.39 118 1.44 1.27 131 7.16 9.61
5510MHz Pass 6.71 1.28 0.99 0.92 0.88 6.83 10.29
5550MHz Pass 6.71 1.03 0.64 0.86 0.76 6.74 10.29
5670MHz Pass 6.71 2.36 2.20 1.73 2.26 7.95 10.29
5710MHz Straddle 5.47-5.725GHz Pass 6.71 1.99 212 177 1.78 7.91 10.29
5710MHz Straddle 5.725-5.85GHz Pass 8.38 -0.86 -0.95 -1.05 -1.09 5.01 27.62
5755MHz Pass 8.38 3.27 3.07 3.20 3.22 9.02 27.62
5795MHz Pass 8.38 312 325 318 313 8.97 27.62

802.11ac VHT80-BF_Nss2,(MCS0)_4TX

5210MHz Pass 7.33 1.60 177 1.53 161 7.56 15.67
5290MHz Pass 7.39 -1.62 -1.98 -1.69 -1.72 4.15 9.61
5530MHz Pass 6.71 -1.83 -1.84 -1.85 -1.68 4.05 10.29
5610MHz Pass 6.71 -1.72 -1.93 -2.08 -2.07 3.94 10.29
5690MHz Straddle 5.47-5.725GHz Pass 6.71 -2.46 -2.43 -2.37 -2.36 3.39 10.29
5690MHz Straddle 5.725-5.85GHz Pass 8.38 -4.64 -4.58 -4.50 -4.55 112 27.62
5775MHz Pass 8.38 0.69 0.88 0.61 0.77 6.51 27.62

DG = Directional Gain; RBW = 500kHz for 5.725-5.85GHz band / 1MHz for other band;
PD = trace bin-by-bin of each transmits port summing can be performed maximum power density; Port X = Port X power density;
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5180MHz
chFreq 1[5 sum [~ |
SS.lBGHz Portl |/
pan
oz | Port2 [
RBW Port3 W
1MHz Portd [
VBW - :
3MHz
Sweep Time
20ms
Detector Type
RMS
350 | . . \ . , . . 1 I | | . "
5.165G 51686 517G 5172G 5174G 5176G 5178G 518G 5182G 5184G 5186G 5.188G 519G 51926 5.195G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBr/REW)
14.86 14.86 8.87 913 8.80 845
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5200MHz
(i Freq [ - Sum [ |
526+ 1;: Portl [/
REW 0- Port 3 W
1MHz 5- Portd [
VBW a7 | J
3MHz 15
Sweep Time
20ms jgi
Detector Type i
|[Rws ==
40~
-457\ 1 I 1 1 I 1 I ] 1 ] ] I 1 1 1 I
5.185G 5188G 519G 5192G 5194G 5196G 5198G 52G  5.202G 5.204G 5.206G 5.208G 521G 5.212G 5.215G
Sum PD Portl Port 2 Port3 Port4
(dBm/REBW)  (dBm/REW)  (dBm/REBW)  (dBm/REBW)  (dBm/REW)  (dBrm/RBW)
1547 1547 9.57 9.70 966 9.56
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5240MHz
rCh Freq [ 2 Sum W |
5.24GHz ol Portl [/
Span 10- i
e ] o Pat2 [~/
RBW 0- Port3 [
1MHz -5- Portd [
VBW 40— - -
IMHz 15
Sweep Time
20ms =
-25-
Detector Type 7
| =
A0~
45 | | ' | ' | | I I I | | | "
5.225G 5.228G 523G 5.232G 5234G 5236G 5238G 524G 5242G 5.244G 5.246G 5.248G 525G 5.252G 5.255G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1532 1532 9.46 9.50 939 936
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5260MHz
chFreq 1 sum [~ |
SS.Z&GHZ Portl |/
pan
oz | Port2 [
RBW Port3 W
1MHz Portd [
VBW - '
3MHz
Sweep Time
20ms
Detector Type
RMS
S0- | | | | | | ! | | | | ! ] "
5.245G 5248G 525G 5252G 5254G 5256G 5.258G 526G 5262G 5.264G 52666 5.268G 527G 5.272G 5.275G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
932 932 351 343 350 348
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5300MHz
(i Freq 1 10- [ )
5.3GH o o PR Port1
Span : 0- i T ort ’§
30MHz = -
REW Port3 [
10
1MHz Portd [
VBW -15-] £ J
IMHz =5
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40
-45-]
-507\ 1 I 1 1 I 1 I 1 1 1 1 I 1 1 1 I
5.285G 5288G 529G 5292G 5294G 5296G 5.298G 53G 53026 5304G 53066 53086 531G 5312G 5315G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
954 954 361 368 383 366
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5320MHz
(KChFreq 1[ 107 [ sm 7]
[5326H: S - o Partl [~/
pan 0-
e ] a Port2 [~/
RBW Port3 [
_10_
1MHz Portd [
VEW -15-] £ J
3MHz =
Sweep Time -25-1
20ms -30-
Detector Type 35
RMS 40
_45-]
S0- | | | | | | | | 1 1 | | 1 "
5305G 5308G 531G 5312G 5314G 5316G 5318G 532G 5322G 5324G 53266 5328G 533G 5332G 53356
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
952 952 383 378 377 360
SPORTON INTERNATIONAL INC. Page No. : 740 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report Report No. : FR760624AB

802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5500MHz
chFreq 1[5 | sum [~ ]
5.56Hz 1A Portl [/
5- -
S:oar:Hz 0- Port2 [~
RBW 5- Port3 [~/
1MHz -10- Portd [
VBW 45 L J
3MHz 20
Sweep Time e
20ms
_3[]_
Detector Type =
\ RMS g
_45-]
S0- | | | | | | | | ! | | ! | "
5.485G 5483G 549G 5.492G 5494G 5496G 5498G 55G 55026 5.504G 55066 5508G 551G 5.512G 5515G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
10.24 10.24 142 452 444 431
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5580MHz
(i Freq 1 10- Sum [ |
5.58GH 5 Port1
ppan ‘ 0 sz lﬁ
30MHz -
REW =9 Part3 [
1MHz =4 Portd [
VBW 15-] ‘ ‘
IMH
SweepZT\mE 4R
20ms 25
Detector Type =30
RMS -35-]
_40-]
-457\ 1 I 1 1 I 1 I 1 1 1 1 I 1 1 1 I
5.565G 5568G 557G 5572G 5574G 5576G 5578G 558G 5582G 5.584G 55866 5588G 559G  5.592G 5595G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
950 990 422 401 417 400
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5700MHz
(KChFreq 1[ 107 [ sm 7]
[57GHz S - iy A Bt Portl [/
pan 0-
e ] a Port2 [~/
RBW Port3 [
_10_
1MHz . Portd [
VBW : - '
3MHz =
Sweep Time -25-1
20ms -30-
Detector Type 235
RMS 40
) | s
S0- | | | | | | I | | | | | | "
5.685G 5688G 569G 5602G 5.694G 5696G 5698G 57G 57026 5704G 57066 5708G 571G 5712G 57156
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/REW) | (dBm/REW) | (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
998 998 432 434 4.6 422
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802.11ac VHT20-BF _Nss2,(MCS0)_ 4TX PSD
5720MHz Straddle 5.47-5.725GHz
chFreq 1[5 sum [~ |
5.71GHz .l Portl |/
Span 5
oz | 0- Port2 [
REW -5 Port3 [~/
Mz <9 Portd |
VBW 15+ - ’
IMHz =
Sweep Time 25+
20ms -30-
Detector Type -35-
RMS e
| 45+
_50_
55-) \ | ] ] ] | ! | ] | ] |
568G 56856 5696 56956  57G 57056 571G 57156 572G 57256 573G 57356 574G
Surm PD Portl Port 2 Port3 Port4
(dBm/REW) | (dBm/RBW) | (dBm/RBW)  (dBm/REWY)  (dBm/REW)  (dBm/REW)
10.04 10.04 413 434 422 433
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5720MHz Straddle 5.725-5.85GHz
(i Freq 1 10- Sum [ |
5.735GH . pe
Span : 0- v Port1 W
o | = Port2 [/
RBW 10 Port3 [~
500kHz 15+ Portd [
VBW 20 £ J
IMHz 25
Sweep Time e
20ms
a5
Detector Type 6
A RMS o
_50_
= 57\ I I 1 1 1 1 1 1 1 1 1 1 1 1 1 I
57156 571756 572G 572256 5.725G 5J275G 573G 5.7325G 5.735G 5.7375G 574G 5.7425G 5.745G 574756 575G 575256 5.755G
Surm PD Portl Port 2 Port3 Port4
(dBm/REW) | (dBm/REW) | (dBm/RBW]  (dBm/RBWY)  (dBm/REW)  (dBm/REW)
8.20 820 257 237 225 225
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5745MHz
(KChFreq 1[ = Sum [~ |
5.745GHz 414 Portl [~/
pan o * Port2 [
30MHz 0- ort ’_
REW = Port3 W
500kHz - Portd [
VBW - " '
3MHz <=
Sweep Time -20-]
20ms -25-
Detector Type 230
RMS 25—
) -40-]
-45-| ] ! ] ! | | | | | | | | | | |
573G 57326 5734G 57366 5738G 574G 57426 574G 5746G 5748G 575G 57526 5754G 57566 5758G 576G
Sum FD Portl Port2 Port3 Portd
(dBm/REW) | (dBm/RBW) | (dBm/RBW)  (dBm/REWY)  (dBm/REW)  (dBm/REW)
1163 1163 575 585 581 593
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5785MHz
chFreq 1 sum [~ |
5.785GHz Portl |/
Span
oz | Port2 [
RBW Port3 W
500kHz Portd [
VEW - .
IMHz
Sweep Time
20ms
Detector Type
RMS
45 ] ] ] ] ] ] . ) ] | ] , ] , )
577G 5772G 5774G 57I6G 5J78G 578G 5782G 5784G 5786G 5788G 579G 5792G 5794G 5796G 578G 53G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
1166 1166 532 5.69 581 592
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5825MHz
(i Freq 1[ & Sum [ |
5.825GH 10+ Portl
Span : 5 o ‘v ort ’§
30MHz o -
REW = Port3 [
500kHz - Portd [
VEW : - .
IMHz gli
Sweep Time -20-]
20ms -25-1
Detector Type 30
RMS 35
) -40-
-457\ 1 1 1 1 1 1 1 I 1 I 1 1 1 1 I
581G 5812G 5814G 5816G 5818G 582G 5812G 584G 5826G 5828G 583G 5832G 5834G 58366 58386 584G
Surm PD Portl Port 2 Port3 Port4
(dBm/REW)  (dBm/REW)  (dBm/REW)  (dBm/REW)  (dBm/REW)  (dBm/RBW)
1114 1114 543 5.36 549 546
802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5190MHz
rCh Freq ][ - Sum W |
5.19GHz 414 Portl [~/
Span 5
e ] o NS Pat2 [~/
RBW = Port3 [
1MHz - Portd [
VBW - - ’
3MHz =
Sweep Time -20-]
20ms -25-
Detector Type 30
RMS a5
) -40-
45 | | ] | ' | ] | | | ' |
516G 51656 517G 5175G 518G 51856 519G 51956 52G 52056 521G 52156 522G
Sum FD Portl Port2 Port3 Portd
(dBm/REW)  (dBr/REW)  (dBm/REWY)  (dBm/REWY)  (dBm/REW)  (dBrm/RBW)
11.28 11.28 536 535 5.36 545
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802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5230MHz
PCh Freq 1[ 35 I Sum W |
[smeHz | 4 Portl [/
,mH—l o Port2 [~
RBW = gi Port3 [
1MHz o Portd [
VBW - .
3MHz i
Sweep Time -20-
20ms -25-1
Detector Type 30-
RMS -35-]

40—

-45-|

' ' ' ' ' ' ' | ' ' ' |
526G 5.205G 521G 5.215G 5.22G 5.225G 523G 5.235G 5.24G 5.245G 5.25G 5.255G 5.26G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
12383 1233 7.20 694 6.9 683

802.11ac VHT40-BF_Nss2,(MCS0)_4TX P
5270MHz

Ch Freq

5.27GHz

Span

60MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

7]
O

Port1
Port2
Port 3

RERNN

Port 4

<507 1 ! ! ! | ! ' | ! ! ' ; |
5.24G 5.245G 525G 5.255G 5.26G 5.265G 527G 5.275G 5.28G 5.285G 5.29G 5.205G 53G

Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) (dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
719 719 141 105 133 134

802.11ac VHT40-BF_Nss2,(MCS0)_4TX P
5310MHz

Ch Freq

5.31GHz

Span

60MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms
Detector Type
RMS

%]
O

Port1
Port 2
Port3
Port 4

REREE

! ! ' ! 1 ! 1 | ! | ' |
5.28G 5.285G 529G 5.205G 53G 5.305G 531G 5.315G 532G 5325G 533G 5.335G 534G

Sum PD Portl Port 2 Port3 Port4

(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
716 716 1.18 144 127 131
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5510MHz

802.11ac VHT40-BF_Nss2,(MCS0)_4TX

P

%]
O

Ch Freq

5.51GHz

Span

60MHz

RBW

1MHz

VBW

3MHz

Sweep Time
20ms
Detector Type

RMS

'
5.485G

'
549G

!
5.495G

|
5.5G

'
5.505G

|
551G

Sum FD
(dBm/RBW) (dBm/RBW)
683 6.83

Portl

(dBm/REW)

128

Port 2

099

(dBrm/REW)

Port3

{dBrm/REW)

0.4z

Port4

{dBrm/RBW)

0.88

|
5.515G

'
5.52G

!
5.525G

Port1
Port2
Port 3
Port4

RERNN

' ] '
553G 5.535G 5.54G

5550MHz

802.11ac VHT40-BF_Nss2,(MCS0)_4TX

P

7]
O

Ch Freq

5.55GHz

Span

60MHz

RBW

1MHz

VBW

3MHz

Sweep Time
20ms
Detector Type

RMS

!
5.525G

' '
553G 5.535G

'
5.54G

1
5.545G

'
555G

Sum PD
(dBm/RBW) (dBm/REW)
6.74 6.74

Port1

(dBm/RBW)

103

Port 2
(dBm/REW)
064

Port3

(dBm/REW)

0.86

Port 4

(dBrm/REW)

0.76

!
5.555G

|
5.56G

!
5.565G

Port1
Port2
Port 3

RERNN

Port 4

' ' |
557G 5.575G 5.58G

5670MHz

802.11ac VHT40-BF_Nss2,(MCS0)_4TX

P

%]
O

Ch Freq

5.67GHz

Span

60MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms
Detector Type
RMS

1
5645G

' '
565G 5.655G

5,666

|
5665G

'
567G

Sum PD
(dBm/RBW) (dBrm/RBW)
785 795

Portl
(dBm/RBW)
236

Port 2
(dBm/RBW)
220

Port3
(dBm/RBW)
173

Port4
(dBm/RBW)
226

'
5.675G

|
568G

!
5685G

Port1
Port 2
Port3
Port 4

REREE

' ' |
568G 5.695G 517G
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802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5710MHz Straddle 5.47-5.725GHz
chFreq 1 - sum [~ |
5.69GHz = Portl [/
Span 0+ Port 2 W
140MHz -5- ¢
RBW 10+ Port3 [~/
1MHz 15— Portd [
VBW 20- L J
3MHz 25
Sweep Time
20ms :jg:
Detector Type s
\ RMS e
50|
557 | ] | ] ! | | | | | | | | |
562G 563G 564G 565G 566G 567G 568G 569G 576G 571G 572G 573G 574G 575G 576G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
751 791 199 212 177 178
802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5710MHz Straddle 5.725-5.85GHz
(i Freq 1 Sum [ |
5.735GH Port1
Span : ot W
o | Port2 [/
REW Port 3 W
500kHz Portd [
VBW - '
IMHz
Sweep Time
20ms
Detector Type
RMS
TS715G 71756 5726 572256 57356 572756 5756 573256 57356 573756 574G 574256 57456 STISG 5756 579256 57356
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
501 501 036 095 -1.05 -1.09
802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5755MHz
(KChFreq 1[ 107 Sum [~ |
5.755GHz 5= Portl [/
Span 0-
e ] Pat2 [~/
RBW = Portd [~
500kHz =4 Portd [
VBW 15-] " .
3MH
SweepZT\me &H
20ms =
Detector Type -30-
RMS -35-]
’ -40-
-85~ | 1 | | | | | | | I | |
57256 573G 57356 574G 57456 575G 5755G 576G 57656 577G 57756 573G 57856
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
9.02 9.02 321 307 3.20 322
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802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5795MHz
PCh Freq ][ 10- I Sum W |
[s7056H: | 5 Portl [/
,mH—l - Port2 [~
REw = Port3 [
500kHz = Portd [
VBW 45— | J
SBu\hfi:;T\me <
20ms -25]
Detector Type -30-
RMS -35-]

40—

45—

i ' ' ' ' ' ' ' | ' ' ' |
5.765G 571G 5.775G 578G 5.J85G 5.79G 5.795G 5.8G 5.805G 5E1G 58156 582G 5.825G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
897 897 312 3.25 318 313

802.11ac VHT80-BF_Nss2,(MCS0)_4TX P
5210MHz

Ch Freq

5.21GHz

Span

120MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

7]
O

Port1
Port2
Port 3

RERNN

Port 4

=50 ! ! ! ! ! ! ! | 1 I ! |
515G 516G 517G 518G 519G 5.2G 526G 522G 523G 5.24G 5.25G 526G 527G

Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) (dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
7.56 7.56 1.60 177 153 161

802.11ac VHT80-BF_Nss2,(MCS0)_4TX P
5290MHz

Ch Freq

5.29GHz

Span

120MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms
Detector Type

RMS

%]
O

Port1
Port 2
Port3
Port 4

REREE

53 | | | | | | ] | | | | |
523G 5.24G 525G 526G 5.27G 5.28G 529G 53G 531G 532G 533G 534G 535G

Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBrm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
415 415 -162 -198 -169 -1.72
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5530MHz

802.11ac VHT80-BF_Nss2,(MCS0) 4TX

P

72}
w)

Ch Freq

5.53GHz

Span

120MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

_55-

i ' ' ' '
547G 548G 549G 556 551G

'
5.52G

'
553G

Sum PD
(dBm/RBW) (dBm/RBW)
4,05 4,05

Portl
(dBrm/REW)
-1.83

Port 2
(dBrm/REW)
-1.84

Port3
(dBm/RBW)
-185

Port 4
(dBm/RBW)
-1.68

'
554G

i
5.55G

'
5.56G

' '
557G 558G

Portl
Port 2
Port3

REREN

Port 4

i
5.59G

5610MHz

802.11ac VHT80-BF_Nss2,(MCS0)_4TX

P

7]
O

Ch Freq

5.616GHz

Span

120MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

55|

i ' ' '
5.55G 557G 558G 5.59G

'
5.56G

|
5.6G

!
561G

Sum PD
(dBm/RBW) (dBm/REW)
304 304

Port1
(dBm/REW)
-132

Port 2
(dBm/REW)
-193

Port3
(dBm/REW)
-2.08

Port 4
(dBm/RBW)
-2.07

'
562G

|
563G

'
564G

' '
565G 566G

Port1
Port2
Port 3

RERNN

Port 4

|
567G

5690MHz Straddle 5.47-5.725GHz

802.11ac VHT80-BF_Nss2,(MCS0)_4TX

P

%]
O

Ch Freq 5-

5.65GHz 0-

Span 5|

300MHz

RBW

10~
15~

1MHz

VBW

3MHz
Sweep Time

20ms
Detector Type
RMS

20—
-25-
-30-
35—
40—
-45-]

50

55~
556

'
552G

' ' '
554G 556G 5.58G

'
586G 562G

'
564G 5.666G

Sum

3.39

(dBm/RBW)

PD

(dBm/RBW)

3.39

Portl

-2.46

(dBm/RBW)

Port 2
(dBm/RBW)
-243

Port3
(dBm/RBW)
-237

Port4
(dBm/RBW)
-2.36

'
568G

|
517G

!
572G

Sum
Port1
Port 2
Port3

Port 4

REREE

| ! ! |
574G 576G 578G 353G
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802.11ac VHT80-BF_Nss2,(MCS0)_4TX PSD
5690MHz Straddle 5.725-5.85GHz
[ch Freq 1 5 Sum [ |
5.735GHz 0- Portl [~
Span e 4 A
Port2 [~
40MHz
REBW -10- Port3 'I(_\/
500kHz ~= Portd [
VBW -20- [ .
3MHz
Sweep Time =
20ms -30-
Detector Type -35-
RMS -40-
45—
-507I 1 1 I 1 I I 1 I 1 1 1 1 1 1 1 1
5.715G 57175G 572G 5.7225G 5.725G 5J275G 573G 57325G 5.735G 5.7375G 574G 5.7425G 5745G 57475G 575G 5.7525G 5.755G
Sum PD Port1 Port 2 Port3 Portd
(dBm/RBW) | (dBm/REW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
112 112 -4.64 458 450 455
802.11ac VHT80-BF_Nss2,(MCS0)_4TX PSD
5775MHz
(i Freq 1 Sum [ |
SSF;Z?GHZ Portl [/
Port2 [/
120MHz
REW Port3 [
VSéJSVkHz | Portd [ ‘
3MHz
Sweep Time
20ms
Detector Type
RMS
_457\ 1 I 1 1 1 I I 1 1 I 1 1 I
57156 573G 5746 5756 576G 571G 578G 579G 58G 581G 5826 58356
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/REW) | (dBm/RBW) | (dBm/REW)  (dBm/REW)  (dBrm/RBW)
6.51 6.51 0.69 088 061 077
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For set 4 antenna/ 4T1S

Summary
Mode PD
(dBm/RBW)
802.11ac VHT20-BF_Nss2,(MCS0)_4TX
5.15-5.25GHz 15.47
5.25-5.35GHz 9.54
5.47-5.725GHz 10.24
5.725-5.85GHz 11.66
802.11ac VHT40-BF_Nss2,(MCS0)_4TX
5.15-5.25GHz 12.83
5.25-5.35GHz 7.19
5.47-5.725GHz 7.95
5.725-5.85GHz 9.02
802.11ac VHT80-BF_Nss2,(MCS0)_4TX
5.15-5.25GHz 7.56
5.25-5.35GHz 4.15
5.47-5.725GHz 4.05
5.725-5.85GHz 6.51

RBW = 500kHz for 5.725-5.85GHz band / 1MHz for other band;

SPORTON INTERNATIONAL INC.
TEL : 886-3-3273456

FAX : 886-3-3270973

FCC ID: UDX-60064010

Page No. . 750 of 3439
Report Version : Rev. 02
Issued Date : Oct. 25, 2017



FCC Test Report Report No. : FR760624AB

Result

Mode Result DG Port 1 Port 2 Port 3 Port 4 PD PD Limit

(dBi) (dBm/RBW) | (dBM/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW)

802.11ac VHT20-BF_Nss2,(MCS0)_4TX

5180MHz Pass 7.33 8.87 9.13 8.90 8.95 14.86 15.67
5200MHz Pass 7.33 9.57 9.70 9.66 9.56 15.47 15.67
5240MHz Pass 7.33 9.46 9.50 9.39 9.36 15.32 15.67
5260MHz Pass 7.39 351 343 3.50 3.48 9.32 9.61
5300MHz Pass 7.39 3.61 3.68 3.83 3.66 9.54 9.61
5320MHz Pass 7.39 3.83 3.78 3.77 3.60 9.52 9.61
5500MHz Pass 6.71 4.42 4.52 4.44 431 10.24 10.29
5580MHz Pass 6.71 4.22 4.01 4.17 4.00 9.90 10.29
5700MHz Pass 6.71 4.32 4.34 4.26 4.22 9.98 10.29
5720MHz Straddle 5.47-5.725GHz Pass 6.71 413 4.34 4.22 4.33 10.04 10.29
5720MHz Straddle 5.725-5.85GHz Pass 8.38 2.57 2.37 2.25 2.25 8.20 27.62
5745MHz Pass 8.38 5.75 5.85 581 5.93 11.63 21.62
5785MHz Pass 8.38 5.72 5.69 5.81 5.92 11.66 27.62
5825MHz Pass 8.38 5.43 5.36 5.49 5.46 1114 27.62

802.11ac VHT40-BF_Nss2,(MCS0)_4TX

5190MHz Pass 7.33 5.36 5.35 5.36 5.45 11.28 15.67
5230MHz Pass 7.33 7.20 6.94 6.89 6.83 12.83 15.67
5270MHz Pass 7.39 141 1.05 1.33 1.34 7.19 9.61
5310MHz Pass 7.39 118 1.44 1.27 131 7.16 9.61
5510MHz Pass 6.71 1.28 0.99 0.92 0.88 6.83 10.29
5550MHz Pass 6.71 1.03 0.64 0.86 0.76 6.74 10.29
5670MHz Pass 6.71 2.36 2.20 1.73 2.26 7.95 10.29
5710MHz Straddle 5.47-5.725GHz Pass 6.71 1.99 212 177 1.78 7.91 10.29
5710MHz Straddle 5.725-5.85GHz Pass 8.38 -0.86 -0.95 -1.05 -1.09 5.01 27.62
5755MHz Pass 8.38 3.27 3.07 3.20 3.22 9.02 27.62
5795MHz Pass 8.38 312 325 318 313 8.97 27.62

802.11ac VHT80-BF_Nss2,(MCS0)_4TX

5210MHz Pass 7.33 1.60 177 1.53 161 7.56 15.67
5290MHz Pass 7.39 -1.62 -1.98 -1.69 -1.72 4.15 9.61
5530MHz Pass 6.71 -1.83 -1.84 -1.85 -1.68 4.05 10.29
5610MHz Pass 6.71 -1.72 -1.93 -2.08 -2.07 3.94 10.29
5690MHz Straddle 5.47-5.725GHz Pass 6.71 -2.46 -2.43 -2.37 -2.36 3.39 10.29
5690MHz Straddle 5.725-5.85GHz Pass 8.38 -4.64 -4.58 -4.50 -4.55 112 27.62
5775MHz Pass 8.38 0.69 0.88 0.61 0.77 6.51 27.62

DG = Directional Gain; RBW = 500kHz for 5.725-5.85GHz band / 1MHz for other band;
PD = trace bin-by-bin of each transmits port summing can be performed maximum power density; Port X = Port X power density;
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5180MHz
chFreq 1[5 sum [~ |
SS.lBGHz Portl |/
pan
oz | Port2 [
RBW Port3 W
1MHz Portd [
VBW - :
3MHz
Sweep Time
20ms
Detector Type
RMS
350 | . . \ . , . . 1 I | | . "
5.165G 51686 517G 5172G 5174G 5176G 5178G 518G 5182G 5184G 5186G 5.188G 519G 51926 5.195G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBr/REW)
14.86 14.86 8.87 913 8.80 845
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5200MHz
(i Freq [ - Sum [ |
526+ 1;: Portl [/
REW 0- Port 3 W
1MHz 5- Portd [
VBW a7 | J
3MHz 15
Sweep Time
20ms jgi
Detector Type i
|[Rws ==
40~
-457\ 1 I 1 1 I 1 I ] 1 ] ] I 1 1 1 I
5.185G 5188G 519G 5192G 5194G 5196G 5198G 52G  5.202G 5.204G 5.206G 5.208G 521G 5.212G 5.215G
Sum PD Portl Port 2 Port3 Port4
(dBm/REBW)  (dBm/REW)  (dBm/REBW)  (dBm/REBW)  (dBm/REW)  (dBrm/RBW)
1547 1547 9.57 9.70 966 9.56
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5240MHz
rCh Freq [ 2 Sum W |
5.24GHz ol Portl [/
Span 10- i
e ] o Pat2 [~/
RBW 0- Port3 [
1MHz -5- Portd [
VBW 40— - -
IMHz 15
Sweep Time
20ms =
-25-
Detector Type 7
| =
A0~
45 | | ' | ' | | I I I | | | "
5.225G 5.228G 523G 5.232G 5234G 5236G 5238G 524G 5242G 5.244G 5.246G 5.248G 525G 5.252G 5.255G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1532 1532 9.46 9.50 939 936
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5260MHz
chFreq 1 sum [~ |
SS.Z&GHZ Portl |/
pan
oz | Port2 [
RBW Port3 W
1MHz Portd [
VBW - '
3MHz
Sweep Time
20ms
Detector Type
RMS
S0- | | | | | | ! | | | | ! ] "
5.245G 5248G 525G 5252G 5254G 5256G 5.258G 526G 5262G 5.264G 52666 5.268G 527G 5.272G 5.275G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
932 932 351 343 350 348
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5300MHz
(i Freq 1 10- [ )
5.3GH o o PR Port1
Span : 0- i T ort ’§
30MHz = -
REW Port3 [
10
1MHz Portd [
VBW -15-] £ J
IMHz =5
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40
-45-]
-507\ 1 I 1 1 I 1 I 1 1 1 1 I 1 1 1 I
5.285G 5288G 529G 5292G 5294G 5296G 5.298G 53G 53026 5304G 53066 53086 531G 5312G 5315G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
954 954 361 368 383 366
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5320MHz
(KChFreq 1[ 107 [ sm 7]
[5326H: S - o Partl [~/
pan 0-
e ] a Port2 [~/
RBW Port3 [
_10_
1MHz Portd [
VEW -15-] £ J
3MHz =
Sweep Time -25-1
20ms -30-
Detector Type 35
RMS 40
_45-]
S0- | | | | | | | | 1 1 | | 1 "
5305G 5308G 531G 5312G 5314G 5316G 5318G 532G 5322G 5324G 53266 5328G 533G 5332G 53356
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
952 952 383 378 377 360
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5500MHz
chFreq 1[5 | sum [~ ]
5.56Hz 1A Portl [/
5- -
S:oar:Hz 0- Port2 [~
RBW 5- Port3 [~/
1MHz -10- Portd [
VBW 45 L J
3MHz 20
Sweep Time e
20ms
_3[]_
Detector Type =
\ RMS g
_45-]
S0- | | | | | | | | ! | | ! | "
5.485G 5483G 549G 5.492G 5494G 5496G 5498G 55G 55026 5.504G 55066 5508G 551G 5.512G 5515G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
10.24 10.24 142 452 444 431
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5580MHz
(i Freq 1 10- Sum [ |
5.58GH 5 Port1
ppan ‘ 0 sz lﬁ
30MHz -
REW =9 Part3 [
1MHz =4 Portd [
VBW 15-] ‘ ‘
IMH
SweepZT\mE 4R
20ms 25
Detector Type =30
RMS -35-]
_40-]
-457\ 1 I 1 1 I 1 I 1 1 1 1 I 1 1 1 I
5.565G 5568G 557G 5572G 5574G 5576G 5578G 558G 5582G 5.584G 55866 5588G 559G  5.592G 5595G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
950 990 422 401 417 400
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5700MHz
(KChFreq 1[ 107 [ sm 7]
[57GHz S - iy A Bt Portl [/
pan 0-
e ] a Port2 [~/
RBW Port3 [
_10_
1MHz . Portd [
VBW : - '
3MHz =
Sweep Time -25-1
20ms -30-
Detector Type 235
RMS 40
) | s
S0- | | | | | | I | | | | | | "
5.685G 5688G 569G 5602G 5.694G 5696G 5698G 57G 57026 5704G 57066 5708G 571G 5712G 57156
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/REW) | (dBm/REW) | (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
998 998 432 434 4.6 422
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802.11ac VHT20-BF _Nss2,(MCS0)_ 4TX PSD
5720MHz Straddle 5.47-5.725GHz
chFreq 1[5 sum [~ |
5.71GHz .l Portl |/
Span 5
oz | 0- Port2 [
REW -5 Port3 [~/
Mz <9 Portd |
VBW 15+ - ’
IMHz =
Sweep Time 25+
20ms -30-
Detector Type -35-
RMS e
| 45+
_50_
55-) \ | ] ] ] | ! | ] | ] |
568G 56856 5696 56956  57G 57056 571G 57156 572G 57256 573G 57356 574G
Surm PD Portl Port 2 Port3 Port4
(dBm/REW) | (dBm/RBW) | (dBm/RBW)  (dBm/REWY)  (dBm/REW)  (dBm/REW)
10.04 10.04 413 434 422 433
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5720MHz Straddle 5.725-5.85GHz
(i Freq 1 10- Sum [ |
5.735GH . pe
Span : 0- v Port1 W
o | = Port2 [/
RBW 10 Port3 [~
500kHz 15+ Portd [
VBW 20 £ J
IMHz 25
Sweep Time e
20ms
a5
Detector Type 6
A RMS o
_50_
= 57\ I I 1 1 1 1 1 1 1 1 1 1 1 1 1 I
57156 571756 572G 572256 5.725G 5J275G 573G 5.7325G 5.735G 5.7375G 574G 5.7425G 5.745G 574756 575G 575256 5.755G
Surm PD Portl Port 2 Port3 Port4
(dBm/REW) | (dBm/REW) | (dBm/RBW]  (dBm/RBWY)  (dBm/REW)  (dBm/REW)
8.20 820 257 237 225 225
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5745MHz
(KChFreq 1[ = Sum [~ |
5.745GHz 414 Portl [~/
pan o * Port2 [
30MHz 0- ort ’_
REW = Port3 W
500kHz - Portd [
VBW - " '
3MHz <=
Sweep Time -20-]
20ms -25-
Detector Type 230
RMS 25—
) -40-]
-45-| ] ! ] ! | | | | | | | | | | |
573G 57326 5734G 57366 5738G 574G 57426 574G 5746G 5748G 575G 57526 5754G 57566 5758G 576G
Sum FD Portl Port2 Port3 Portd
(dBm/REW) | (dBm/RBW) | (dBm/RBW)  (dBm/REWY)  (dBm/REW)  (dBm/REW)
1163 1163 575 585 581 593
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5785MHz
chFreq 1 sum [~ |
5.785GHz Portl |/
Span
oz | Port2 [
RBW Port3 W
500kHz Portd [
VEW - .
IMHz
Sweep Time
20ms
Detector Type
RMS
45 ] ] ] ] ] ] . ) ] | ] , ] , )
577G 5772G 5774G 57I6G 5J78G 578G 5782G 5784G 5786G 5788G 579G 5792G 5794G 5796G 578G 53G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
1166 1166 532 5.69 581 592
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5825MHz
(i Freq 1[ & Sum [ |
5.825GH 10+ Portl
Span : 5 o ‘v ort ’§
30MHz o -
REW = Port3 [
500kHz - Portd [
VEW : - .
IMHz gli
Sweep Time -20-]
20ms -25-1
Detector Type 30
RMS 35
) -40-
-457\ 1 1 1 1 1 1 1 I 1 I 1 1 1 1 I
581G 5812G 5814G 5816G 5818G 582G 5812G 584G 5826G 5828G 583G 5832G 5834G 58366 58386 584G
Surm PD Portl Port 2 Port3 Port4
(dBm/REW)  (dBm/REW)  (dBm/REW)  (dBm/REW)  (dBm/REW)  (dBm/RBW)
1114 1114 543 5.36 549 546
802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5190MHz
rCh Freq ][ - Sum W |
5.19GHz 414 Portl [~/
Span 5
e ] o NS Pat2 [~/
RBW = Port3 [
1MHz - Portd [
VBW - - ’
3MHz =
Sweep Time -20-]
20ms -25-
Detector Type 30
RMS a5
) -40-
45 | | ] | ' | ] | | | ' |
516G 51656 517G 5175G 518G 51856 519G 51956 52G 52056 521G 52156 522G
Sum FD Portl Port2 Port3 Portd
(dBm/REW)  (dBr/REW)  (dBm/REWY)  (dBm/REWY)  (dBm/REW)  (dBrm/RBW)
11.28 11.28 536 535 5.36 545
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802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5230MHz
PCh Freq 1[ 35 I Sum W |
[smeHz | 4 Portl [/
,mH—l o Port2 [~
RBW = gi Port3 [
1MHz o Portd [
VBW - .
3MHz i
Sweep Time -20-
20ms -25-1
Detector Type 30-
RMS -35-]

40—

-45-|

' ' ' ' ' ' ' | ' ' ' |
526G 5.205G 521G 5.215G 5.22G 5.225G 523G 5.235G 5.24G 5.245G 5.25G 5.255G 5.26G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
12383 1233 7.20 694 6.9 683

802.11ac VHT40-BF_Nss2,(MCS0)_4TX P
5270MHz

Ch Freq

5.27GHz

Span

60MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

7]
O

Port1
Port2
Port 3

RERNN

Port 4

<507 1 ! ! ! | ! ' | ! ! ' ; |
5.24G 5.245G 525G 5.255G 5.26G 5.265G 527G 5.275G 5.28G 5.285G 5.29G 5.205G 53G

Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) (dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
719 719 141 105 133 134

802.11ac VHT40-BF_Nss2,(MCS0)_4TX P
5310MHz

Ch Freq

5.31GHz

Span

60MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms
Detector Type
RMS

%]
O

Port1
Port 2
Port3
Port 4

REREE

! ! ' ! 1 ! 1 | ! | ' |
5.28G 5.285G 529G 5.205G 53G 5.305G 531G 5.315G 532G 5325G 533G 5.335G 534G

Sum PD Portl Port 2 Port3 Port4

(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
716 716 1.18 144 127 131

SPORTON INTERNATIONAL INC. Page No. : 757 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02

FAX : 886-3-3270973 Issued Date : Oct. 25, 2017
FCC ID: UDX-60064010



FCC Test Report

Report No. : FR760624AB

5510MHz

802.11ac VHT40-BF_Nss2,(MCS0) 4TX

P

72}
w)

Ch Freq

5.51GHz

Span

G0MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

'
5.485G

'
549G

'
5.495G

'
55G

'
5.505G

'
551G

' i ' ' '
5.515G 5.52G 5.525G 553G 5.535G

Sum PD
(dBm/RBW) (dBm/RBW)
6.83 6.83

Portl

1.28

(dBrm/RBW)

Port 2
(dBrm/REW)
0.99

Port3

(dBrm/REW)

042

Port 4

(dBrn/REW)

0.88

Portl
Port 2
Port3

REREN

Port 4

|
554G

5550MHz

802.11ac VHT40-BF_Nss2,(MCS0)_4TX

P

7]
O

Ch Freq

5.55GHz

Span

60MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

!
5.525G

' '
553G 5.535G

'
5.54G

1
5.545G

'
555G

Sum PD
(dBm/RBW) (dBm/REW)
6.74 6.74

Port1

103

(dBm/RBW)

Port 2
(dBm/REW)
064

Port3

(dBm/REW)

0.86

Port 4

(dBrm/REW)

0.76

! | ! ' '
5.555G 5.56G 5.565G 557G 5.575G

Port1
Port2
Port 3

RERNN

Port 4

|
5.58G

5670MHz

802.11ac VHT40-BF_Nss2,(MCS0)_4TX

P

%]
O

Ch Freq

5.67GHz

Span

60MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms
Detector Type
RMS

1
5645G

' '
565G 5.655G

5,666

|
5665G

'
567G

Sum PD
(dBm/RBW) (dBrm/RBW)
785 795

Portl
(dBm/RBW)
236

Port 2
(dBm/RBW)
220

Port3
(dBm/RBW)
173

Port4

(dBm/RBW)
2.26

' | ! ' '
5.675G 568G 5685G 568G 5.695G

Port1
Port 2
Port3
Port 4

REREE

|
517G
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802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5710MHz Straddle 5.47-5.725GHz
chFreq 1 - sum [~ |
5.69GHz = Portl [/
Span 0+ Port 2 W
140MHz -5- ¢
RBW 10+ Port3 [~/
1MHz 15— Portd [
VBW 20- L J
3MHz 25
Sweep Time
20ms :jg:
Detector Type s
\ RMS e
50|
557 | ] | ] ! | | | | | | | | |
562G 563G 564G 565G 566G 567G 568G 569G 576G 571G 572G 573G 574G 575G 576G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
751 791 199 212 177 178
802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5710MHz Straddle 5.725-5.85GHz
(i Freq 1 Sum [ |
5.735GH Port1
Span : ot W
o | Port2 [/
REW Port 3 W
500kHz Portd [
VBW - '
IMHz
Sweep Time
20ms
Detector Type
RMS
TS715G 71756 5726 572256 57356 572756 5756 573256 57356 573756 574G 574256 57456 STISG 5756 579256 57356
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
501 501 036 095 -1.05 -1.09
802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5755MHz
(KChFreq 1[ 107 Sum [~ |
5.755GHz 5= Portl [/
Span 0-
e ] Pat2 [~/
RBW = Portd [~
500kHz =4 Portd [
VBW 15-] " .
3MH
SweepZT\me &H
20ms =
Detector Type -30-
RMS -35-]
’ -40-
-85~ | 1 | | | | | | | I | |
57256 573G 57356 574G 57456 575G 5755G 576G 57656 577G 57756 573G 57856
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
9.02 9.02 321 307 3.20 322
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802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5795MHz
PCh Freq ][ 10- I Sum W |
[s7056H: | 5 Portl [/
,mH—l - Port2 [~
REw = Port3 [
500kHz = Portd [
VBW 45— | J
SBu\hfi:;T\me <
20ms -25]
Detector Type -30-
RMS -35-]

40—

45—

i ' ' ' ' ' ' ' | ' ' ' |
5.765G 571G 5.775G 578G 5.J85G 5.79G 5.795G 5.8G 5.805G 5E1G 58156 582G 5.825G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
897 897 312 3.25 318 313

802.11ac VHT80-BF_Nss2,(MCS0)_4TX P
5210MHz

Ch Freq

5.21GHz

Span

120MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

7]
O

Port1
Port2
Port 3

RERNN

Port 4

=50 ! ! ! ! ! ! ! | 1 I ! |
515G 516G 517G 518G 519G 5.2G 526G 522G 523G 5.24G 5.25G 526G 527G

Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) (dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
7.56 7.56 1.60 177 153 161

802.11ac VHT80-BF_Nss2,(MCS0)_4TX P
5290MHz

Ch Freq

5.29GHz

Span

120MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms
Detector Type

RMS

%]
O

Port1
Port 2
Port3
Port 4

REREE

53 | | | | | | ] | | | | |
523G 5.24G 525G 526G 5.27G 5.28G 529G 53G 531G 532G 533G 534G 535G

Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBrm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
415 415 -162 -198 -169 -1.72
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5530MHz

802.11ac VHT80-BF_Nss2,(MCS0) 4TX

P

72}
w)

Ch Freq

5.53GHz

Span

120MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

_55-

i ' ' ' '
547G 548G 549G 556 551G

'
5.52G

'
553G

Sum PD
(dBm/RBW) (dBm/RBW)
4,05 4,05

Portl
(dBrm/REW)
-1.83

Port 2
(dBrm/REW)
-1.84

Port3
(dBm/RBW)
-185

Port 4
(dBm/RBW)
-1.68

'
554G

i
5.55G

'
5.56G

' '
557G 558G

Portl
Port 2
Port3

REREN

Port 4

i
5.59G

5610MHz

802.11ac VHT80-BF_Nss2,(MCS0)_4TX

P

7]
O

Ch Freq

5.616GHz

Span

120MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

55|

i ' ' '
5.55G 557G 558G 5.59G

'
5.56G

|
5.6G

!
561G

Sum PD
(dBm/RBW) (dBm/REW)
304 304

Port1
(dBm/REW)
-132

Port 2
(dBm/REW)
-193

Port3
(dBm/REW)
-2.08

Port 4
(dBm/RBW)
-2.07

'
562G

|
563G

'
564G

' '
565G 566G

Port1
Port2
Port 3

RERNN

Port 4

|
567G

5690MHz Straddle 5.47-5.725GHz

802.11ac VHT80-BF_Nss2,(MCS0)_4TX

P

%]
O

Ch Freq 5-

5.65GHz 0-

Span 5|

300MHz

RBW

10~
15~

1MHz

VBW

3MHz
Sweep Time

20ms
Detector Type
RMS

20—
-25-
-30-
35—
40—
-45-]

50

55~
556

'
552G

' ' '
554G 556G 5.58G

'
586G 562G

'
564G 5.666G

Sum

3.39

(dBm/RBW)

PD

(dBm/RBW)

3.39

Portl

-2.46

(dBm/RBW)

Port 2
(dBm/RBW)
-243

Port3
(dBm/RBW)
-237

Port4
(dBm/RBW)
-2.36

'
568G

|
517G

!
572G

Sum
Port1
Port 2
Port3

Port 4

REREE

| ! ! |
574G 576G 578G 353G
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802.11ac VHT80-BF_Nss2,(MCS0) 4TX P
5690MHz Straddle 5.725-5.85GHz

Ch Freq 5-

5.735GHz

Span

40MHz

RBW

500kHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

72}
w)

Portl
Port 2

Port3

REREN

Port 4

=50, | | ' ] ' | ' ] ! ) ) ) ) | ' |
5.715G 5.7175G 572G 5.7J225G 5.725G 5.7275G 573G 5.7325G 5.735G 5.7375G 5.74G 5.7425G 5.745G 5.7475G 575G 5.7525G 5.755G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
112 112 -4.64 -4.58 -4.50 -4.55

802.11ac VHT80-BF_Nss2,(MCS0)_4TX P
5775MHz

Ch Freq

5.775GHz

Span

120MHz

RBW

500kHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

7]
O

Port1
Port2
Port 3

RERNN

Port 4

45 ' | | | ! | | | ' | ! ' |
5.715G 573G 5.74G 575G 576G 577G 5.78G 5.79G 5E8G 581G 5.82G 5.835G

Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) (dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
6.51 6.51 0.69 038 061 077
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For set 4 antenna/ 4T2S

Summary
Mode PD
(dBm/RBW)

802.11ac VHT20-BF_Nss2,(MCS0)_4TX
5.15-5.25GHz 16.54
5.25-5.35GHz 10.60
5.47-5.725GHz 10.23
5.725-5.85GHz 16.30

802.11ac VHT40-BF_Nss2,(MCS0)_4TX
5.15-5.25GHz 13.21
5.25-5.35GHz 8.10
5.47-5.725GHz 7.91
5.725-5.85GHz 13.10

802.11ac VHT80-BF_Nss2,(MCS0)_4TX
5.15-5.25GHz 8.79
5.25-5.35GHz 5.07
5.47-5.725GHz 4.08
5.725-5.85GHz 7.06

RBW = 500kHz for 5.725-5.85GHz band / 1MHz for other band;
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Result

Mode Result DG Port 1 Port 2 Port 3 Port 4 PD PD Limit

(dBi) (dBm/RBW) | (dBM/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW)

802.11ac VHT20-BF_Nss2,(MCS0)_4TX

5180MHz Pass 5.63 9.23 9.15 9.04 9.03 14.92 17.00
5200MHz Pass 5.63 10.72 10.66 10.68 10.57 16.54 17.00
5240MHz Pass 5.63 10.53 10.35 10.26 10.24 16.10 17.00
5260MHz Pass 6.34 4.57 4.39 4.54 4.57 10.44 10.66
5300MHz Pass 6.34 4.76 4.60 4.65 4.63 10.49 10.66
5320MHz Pass 6.34 4.94 4.79 4.80 4.67 10.60 10.66
5500MHz Pass 6.74 4.40 4.45 4.38 4.56 10.23 10.26
5580MHz Pass 6.74 4.32 4.32 4.33 4.18 10.14 10.26
5700MHz Pass 6.74 411 4.08 4.12 3.98 9.92 10.26
5720MHz Straddle 5.47-5.725GHz Pass 6.74 433 4.27 4.32 4.06 10.08 10.26
5720MHz Straddle 5.725-5.85GHz Pass 5.76 2.30 212 245 2.35 8.20 30.00
5745MHz Pass 5.76 10.46 10.36 10.27 10.33 16.30 30.00
5785MHz Pass 5.76 10.17 10.08 10.08 10.12 15.90 30.00
5825MHz Pass 5.76 9.70 9.78 9.57 9.56 15.44 30.00

802.11ac VHT40-BF_Nss2,(MCS0)_4TX

5190MHz Pass 5.63 6.35 6.48 5.98 6.19 12.05 17.00
5230MHz Pass 5.63 7.50 7.35 7.34 7.38 1321 17.00
5270MHz Pass 6.34 2.23 2.17 2.16 2.16 7.98 10.66
5310MHz Pass 6.34 2.26 2.14 2.17 2.19 8.10 10.66
5510MHz Pass 6.74 0.91 1.02 0.98 1.00 6.76 10.26
5550MHz Pass 6.74 1.04 0.81 0.89 1.01 6.67 10.26
5670MHz Pass 6.74 2.07 1.99 212 2.04 7.91 10.26
5710MHz Straddle 5.47-5.725GHz Pass 6.74 2.07 2.04 2.01 2.15 7.89 10.26
5710MHz Straddle 5.725-5.85GHz Pass 5.76 -0.68 -1.21 -0.95 -0.95 4.92 30.00
5755MHz Pass 5.76 7.18 7.10 7.12 7.22 12.97 30.00
5795MHz Pass 5.76 7.33 7.45 7.40 7.22 13.10 30.00

802.11ac VHT80-BF_Nss2,(MCS0)_4TX

5210MHz Pass 5.63 2.84 2.79 3.00 2.79 8.79 17.00
5290MHz Pass 6.34 -0.75 -0.75 -0.67 -0.63 5.07 10.66
5530MHz Pass 6.74 -1.57 -1.83 -1.84 -1.74 4.08 10.26
5610MHz Pass 6.74 -1.94 -1.81 -1.91 -1.93 3.95 10.26
5690MHz Straddle 5.47-5.725GHz Pass 6.74 -2.66 -2.51 -2.45 -2.67 3.32 10.26
5690MHz Straddle 5.725-5.85GHz Pass 5.76 -4.71 -4.66 -4.71 -4.80 1.20 30.00
5775MHz Pass 5.76 1.35 1.28 1.23 1.29 7.06 30.00

DG = Directional Gain; RBW = 500kHz for 5.725-5.85GHz band / 1MHz for other band;
PD = trace bin-by-bin of each transmits port summing can be performed maximum power density; Port X = Port X power density;
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5180MHz
chFreq 1[5 sum [~
5.18GHz 10+ o, » Portl [/
ppan 5 Port2 [
30MHz
REW ™ Port3 [/
1MHz =9 Portd [
VBW 10 -
3MH
SweepZT\me <4
20ms 20
Detector Type -25-
RMS -30-
_35,
40~ | | ] | ] | | | ! | | | | "
5165G 5168G 517G 5172G 5174G 5176G 5178G 518G 5182G 5184G 518G 5188G 519G 5192G 5195G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
14.92 1492 9.23 915 9.04 9.03
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5200MHz
(i Freq [ - [ )
5.2GHz & Portl [/
5 i
REW . Port 3 W
1MHz o Portd [
VBW - - '
IMHz gty
Sweep Time -15-]
20ms -20-!
Detector Type 25—
RMS 30
) -35-]
_40,‘ 1 I 1 1 I 1 I 1 1 1 1 I 1 1 1 I
5185G 5188G 519G 5192G 5194G 5196G 5198G 52G 52026 5204G 52066 52086 521G 5.212G 52156
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
16.54 16.54 1072 1066 10.68 10.57
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5240MHz
(KChFreq 1[ 2 [ sm 7]
5.24GHz -4 Portl [~/
Span 10- - 8 w—l
e ] i Pat2 [~/
RBW o Port3 [
1MHz Portd [
VBW =4 | J
3MHz =
Sweep Time -15-]
20ms -20-|
Detector Type 25
RMS a0-
) -35-]
40— | | 1 | 1 | | | | | | | | "
5225G 528G 523G 5232G 5234G 5236G 5238G 524G 5242G 5244G 52466 5248G 525G 5252G 5.255G
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
16.10 16.10 1053 1035 10.26 10.24
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD

5260MHz

[ Ch Freq 1[ 35 I Sum W |

see ||| 107 Pat1 [

Span 5-] - W
T~
-0

il Port2
30MHz 0]
RBW -5- Port3
1MHz -10-} Port 4
VBW 15+ I
3MHz 20—
Sweep Time
20 -25-1
ms
=30 -
Detector Type
RMS - =]
L J -40-
_45-]

-S04 | ' | | \ | ' \ ' | | ! ' "
5.245G 52486 525G 5.252G 5.254G 5.256G 5.258G 526G 5.262G 5.264G 5.266G 5.268G 527G 5.2726G 5.275G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBr/REW)
10.44 10.44 4.57 4.39 4.54 4.57
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5300MHz
FChFreq 1 35 | Sum AN |
536He 12: Portl [~/
,;\:H—| o e Part2 [/
z
RBW -5- Port3 |
1MHz -10- Port 4
VBW . | J
3MHz 20~
Sweep Time
20ms =i
30+
Detector T»
RMES or lype 35
L J -40-]
45|
-507\ 1 I 1 1 I 1 I ] 1 ] ] I 1 1 1 I
5.285G 5.288G 529G 5.292G 5.294G 5206G 5.298G 53G  5302G 5304G 5306G 5.308G 531G 53126 5.315G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/REBW)  (dBm/REW)  (dBm/REBW)  (dBm/REBW)  (dBm/REW)  (dBrm/RBW)
10.49 10.49 4.76 460 465 463
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5320MHz
rChFreq 1[5 | Sum | |
532GHz 1A Portl [~/
Span 51 ot A,
’W‘ 0- Port2 |
RBW -5 Port3 |
1MHz -10- Port 4
VBW 45 - -
IMHz 20~
Sweep Time
20ms =
=30 -
D T:
etector Type 35
\ RMS el
45—
I | | | | | | | ' . ' , | ' [
5.305G 5308G 531G 5312G 5314G 5316G 5318G 532G 5322G 5324G 5326G 5328G 533G 53326 5.335G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1060 1060 484 479 480 487
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5500MHz
chFreq 1[5 | sum [~ ]
5.56Hz 1A Portl [/
Span 5-
oz | ol Bl Port2 [
RBW 5- Port3 [~/
1MHz -10- Portd [
VBW 45— L J
3MHz 20
Sweep Time e
20ms
_3[]_
Detector Type =
\ RMS g
45+
S0- | | | | | | | | ! | | ! | "
5.485G 5483G 549G 5.492G 5494G 5496G 5498G 55G 55026 5.504G 55066 5508G 551G 5.512G 5515G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
10.23 10.23 440 445 438 456
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5580MHz
(i Freq 1[ & [ )
5.58GH 10+ Portl
Span : 5- ot ’§
30MHz o -
REW = Port 3 W
1MHz - Portd [
VBW - - '
IMHz gli
Sweep Time -20-]
20ms -25-1
Detector Type 30
RMS 35
) -40-
-457\ 1 I 1 1 I 1 I 1 1 1 1 I 1 1 1 I
5.565G 5568G 557G 5572G 5574G 5576G 5578G 558G 5582G 5.584G 55866 5588G 559G  5.592G 5595G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
1014 1014 432 432 433 418
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5700MHz
(KChFreq 1[ 107 Sum [
5.7GHz 5‘ e R 8 Portl [~/
pan o Port2 [~/
30MHz -5- ort
RBW Port3 [
_10_
1MHz . Portd [
VBW : -
3MHz =
Sweep Time -25-1
20ms -30-
Detector Type 235
RMS 40
) -45-]
S0- | | | | | | I | | | | | | "
5.685G 5688G 569G 5602G 5.694G 5696G 5698G 57G 57026 5704G 57066 5708G 571G 5712G 57156
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
992 992 411 408 412 398
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802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5720MHz Straddle 5.47-5.725GHz
chFreq 1[5 | sum [~ ]
5.716GHz 1A Portl [/
Span 54 Port 2 W
60MHz 0- o
RBW 5- Port3 [~/
1MHz 10 Portd [
VBW 45 L J
3MHz 30
Sweep Time
20ms :;;:
Detector Type =
RMS o
_45-]
-50-, : | ! . : . : | : | ! |
568G 56856 569G 56956 57G 57056 571G 57156 5726 57256 573G 57356 574G
Surm PD Portl Port 2 Port3 Port4
(dBm/REW) | (dBm/REW) | (dBm/RBW) | (dBm/REW)  (dBm/REW)  (dBrm/RBW)
1008 1008 433 427 432 406
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5720MHz Straddle 5.725-5.85GHz
(i Freq 1 10- Sum [ |
5.735GH o
Span E 0| aVa et Port1 W
o | o Port2 [/
REW Port 3 W
10
500kHz Portd [
EW 15- £ J
IMHz =5
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40
-45-]
-507\ I I 1 1 1 1 1 1 1 1 1 1 1 1 1 I
5.715G 571756 572G 5.J2256G 5.725G 57275G 573G 5.7325G 5.735G 573756 574G 57425G 5745G 5.7475G 575G 57525G 5.755G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/REW) | (dBm/RBW) | (dBm/REW)  (dBm/REW)  (dBrm/RBW)
8.20 220 230 212 245 235
802.11ac VHT20-BF_Nss2,(MCS0)_4TX PSD
5745MHz
(KChFreq 1[ 2 Sum [~ |
57456tz 15- Portl [~/
pan
30MHz 10- Port2 [
RBW = Port3 [
500kHz Portd [
VBW 0- " ‘
3MHz
Sweep Time =4
20ms -10-|
Detector Type
RMS <4
| -20-
25+ ' ' ' ' | | | | | | , | | , |
573G 57326 57346 5736G 5738G 574G 57426 5744G 5746G 5748G 575G 5752G 554G 575G 575G 5766
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/REW) | (dBm/REW) | (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
1630 16.30 1046 10.36 10.27 10.33
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802.11ac VHT20-BF_Nss2,(MCS0) 4TX P
5785MHz

Ch Freq 20+ Sum

5.785GHz

Span

30MHz

RBW

500kHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

72}
w)

Portl
Port 2

Port3

REREN

Port 4

15~

-20-

-5, ] ' ] ] | ] ' | ' | ] ' ] ' |
571G 57726 5774G 5776G 5778G 578G 5782G 5.784G 57866 5.788G 579G 5.792G 5794G 5.796G 57986 536G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1590 1590 1017 10,08 10.08 10.12

7]
O

802.11ac VHT20-BF_Nss2,(MCS0)_4TX P
5825MHz

Ch Freg 20~ Sum

5.825GHz

Span

30MHz

RBW

500kHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

Port1
Port2
Port 3

RERNN

Port 4

-20- 1 1 1 1 ! ' ! | ! | ' ! ' ! |
581G 5812G 5814G 5.816G 5818G 5.82G 5.822G 5.824G 58266 5.828G 583G 5.832G 5834G 5.836G 58386 5.84G

Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) (dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1544 1544 9.70 978 9.57 9.56

802.11ac VHT40-BF_Nss2,(MCS0)_4TX P
5190MHz

Ch Freq 13- Sum

519GHz

Span

60MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms
Detector Type
RMS

%]
O

Port1
Port 2
Port3
Port 4

REREE

43 | . ] | ' | ] | | | |
516G 5165G 517G 5175G 518G 5185G 519G 5195G 52G 5.205G 521G 5.215G 522G

Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBrm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1205 1205 6.35 648 598 619
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5230MHz

802.11ac VHT40-BF_Nss2,(MCS0) 4TX

P

72}
w)

Ch Freq

5.23GHz

Span

G0MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

-30-

' '
526G 5.205G 5.215G

'
521G

'
5.22G

'
5.225G

'
523G

Portl
Port 2
Port3

REREN

Port 4

' | ' ' ' |
5.235G 5.24G 5.245G 5.25G 5.255G 5.26G

Sum PD Portl Port 2
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1321 13.21 7.50 735

Port3

(dBrm/REW)

7.34

Port 4

(dBrn/REW)

738

5270MHz

802.11ac VHT40-BF_Nss2,(MCS0)_4TX

P

7]
O

Ch Freg 10~

5.27GHz S

Span 0-

60MHz 5

RBW

1MHz

VBW =

IMHz =5
Sweep Time -25-1

20ms -30 -1

Detector Type
RMS

=50 1 ! !
5.24G 5.245G 525G 5.255G

Port1

!
5.26G

|
5.265G

“ﬁ\f

!
527G

Sum PD Port1 Port 2
(dBm/RBW) (dBm/REW) (dBm/RBW) (dBm/RBW)
708 708 223 217

Port3

(dBm/REW)

216

Port 4

(dBrm/REW)

216

Port2
Port 3

RERNN

Port 4

' | ! ! ' |
5.275G 5.28G 5.285G 5.29G 5.205G 53G

5310MHz

802.11ac VHT40-BF_Nss2,(MCS0)_4TX

P

%]
O

Ch Freq

5.31GHz

Span

60MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms
Detector Type
RMS

! '
529G 5.205G

!
5.285G

! 1
53G 5.305G

!
531G

Sum PD Portl Port 2
(dBm/RBW) (dBrm/RBW) (dBm/RBW) (dBm/RBW)
810 810 2.26 214

Port3
(dBm/RBW)
217

Port4
(dBm/RBW)
219

Port1
Port 2
Port3
Port 4

REREE

1 | ! | ' |
5.315G 532G 5325G 533G 5.335G 534G
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802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5510MHz
chFreq 1 - sum [~ |
5.51GHz o Portl [/
Span 0- -
e | al \f’ Port2 [/
RBW Port3 W
10-
1MHz = Portd [
VBW - - :
3MHz =5
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40~
45|
=50, ' \ ] | ' ' ' | ' ' ] }
548G 5.485G 549G 5.495G 55G 5.505G 551G 5.515G 5.52G 5.525G 553G 5.535G 554G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBr/REW)
6.76 6.76 081 102 098 1.00
802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5550MHz
(i Freq 1 10- Sum [ |
5.55GH &
Span : 0- “\/‘ bl Port1 W
o | o V4 Port2 [/
REW Port 3 W
10-
1MHz Portd [
VBW -15- L J
Mz =
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40-
45—
-507\ 1 1 ] 1 1 1 ] I 1 ] ] I
5.52G 5.525G 553G 5.535G 5.54G 5.545G 555G 5.555G 5.56G 5.565G 557G 5.575G 5.58G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
6.67 6.67 1.04 081 0.89 1m
802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5670MHz
[ Ch Freq ][ 0 Sum W |
5.67GHz & Portl [~/
pan o Port2 [~/
B60MHz -5- ort
RBW Port3 [
-10-|
1MHz Portd [
VBW -15- L J
3MHz 6
Sweep Time -25-1
20ms -30-
Detector Type 235
RMS 0
45—
50 | . \ ' | ' ] | | : ] ,
564G 5645G 565G 5.655G 5,666 5665G 567G 5.675G 568G 5685G 568G 5.695G 517G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
781 79 2071 199 212 204
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802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5710MHz Straddle 5.47-5.725GHz
PCh Freq ][ 20 I Sum W |
[s606Hz | S Portl [/
Sf:ﬂnMHz i Port2 [~
RBW lsi Port3 [
1MHz o Portd [
VBW - .
3MHz =
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40~

45|

_50-

i ' ' ' ' ' ' | ' ' | ' ' |
562G 563G 564G 5656 566G 567G 568G 560G 576 571G 572G 573G 574G 575G 576G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBr/REW)
T.89 T.E9 207 204 20 215
802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5710MHz Straddle 5.725-5.85GHz
(i Freq 1 10- [ )
5.735GH &
73 z ol Port1 lﬁ
40MHz = -
REW Port 3 W
10-
500kHz . Portd [
VBW - ‘ :
Mz =
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40
) -45-]
-507\ I I 1 ] 1 1 1 ] 1 1 1 1 1 1 1 |
5.715G 5.7175G 572G 5.7J225G 5.725G 5.7275G 573G 5.7325G 5.735G 5.7375G 574G 5.7425G 5.745G 5.7475G 575G 5.7525G 5.755G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/REBW)  (dBm/REW)  (dBm/REBW)  (dBm/REBW)  (dBm/REW)  (dBrm/RBW)
492 492 -0.68 -1.21 -0.95 -0.95
802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5755MHz
(KChFreq 11 Sum [~ |
5.755GHz Portl [/
Span
e ] Pat2 [~/
REW Port3 W
500kHz Portd [
VBW " :
3MHz
Sweep Time
20ms
Detector Type
RMS
45 | ] | | | \ | | | ' | |
5.725G 573G 5.735G 574G 5.745G 575G 5.755G 5.766G 5.765G 571G 5.775G 578G 5.785G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1297 1297 718 710 712 722
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802.11ac VHT40-BF_Nss2,(MCS0)_4TX PSD
5795MHz
chFreq 1 sum [~ |
5.795GHz Portl |/
Span
oz | Port2 [
REW Port3 [~/
500kHz Portd [
VBW - '
3MHz
Sweep Time
20ms
Detector Type
RMS
-20-| | ] | | | ] ! | ! | | |
57656 577G 57756 578G 57856 579G 57956 58G 58056 581G 58156 5826 58256
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
1310 1310 733 745 7.40 122
802.11ac VHT80-BF_Nss2,(MCS0)_4TX PSD
5210MHz
(i Freq 1 10- Sum [ |
5.21GH 3+ Port1
Span - 0 -y " ort W
120MH: ¥ -
REW -5 Port 3 W
1MHz =4 Portd [
VBW 15-] ‘ ‘
IMH
SweepZT\mE 4R
20ms 25
Detector Type =30
RMS -35-]
_40-]
-457\ 1 1 1 1 1 1 1 I 1 1 1 I
515G 516G 517G 518G 519G 526 521G 522G 523G 524G 525G 5266 527G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
879 879 284 279 300 279
802.11ac VHT80-BF_Nss2,(MCS0)_4TX PSD
5290MHz
(KChFreq 1[ 107 Sum [~ |
5.29GHz S Partl [~/
Span 0- ey, Port2 [
120MHz 5- V o
RBW Port3 [
_10_
1MHz . Portd [
VBW : - '
3MHz =
Sweep Time -25-1
20ms -30-
Detector Type 235
RMS 40
) -45-]
501 | | | | | | 1 | | | | |
523G 524G 5256 526G 527G 5286 529G 53G 531G 5326 533G 534G 535G
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
507 507 075 075 067 -0.63
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802.11ac VHT80-BF_Nss2,(MCS0)_4TX PSD
5530MHz
chFreq 1[5 sum [~ |
5.53GHz 5 Portl [/
ppan =9 Port2 [
120MHz 10 o
REW Port3 [~/
15-
1MHz - Portd [
VBW = L J
3MHz =
Sweep Time -30-
20ms -35-1
Detector Type 40-]
RMS 45
) -50-
557 | | | ] | | ] | ] ! | |
547G 548G 549G 556G 5516 552G 553G 554G 555G 5566 557G 558G 559G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
4.08 408 1.5 183 184 174
802.11ac VHT80-BF_Nss2,(MCS0)_4TX PSD
5610MHz
(i Freq 1[5 Sum [ |
[561GH: o e Portl [~/
pan 5] w
120MHz e -
REW Port 3 W
154
1MHz Portd [
VBW -20- £ J
IMHz =
Sweep Time -30-]
20ms -35-1
Detector Type 40
RMS 45
_50_
_557\ 1 1 1 1 1 1 1 I 1 1 1 I
555G 556G 557G 558G 559G 566 561G 562G 563G 564G 565G 566G 567G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
395 395 194 181 191 193
802.11ac VHT80-BF_Nss2,(MCS0)_4TX PSD
5690MHz Straddle 5.47-5.725GHz
(KChFreq 1= Sum [~ |
5.65GHz 0- Portl [/
Span =
300MHz -
RBW <A Portd [~
1MHz =59 Portd [
VBW 20 " .
3MH
SweepZT\me =
20ms =0
Detector Type —35-]
RMS -40 -
’ 45~
50-] | ] | | | : I | | | | | | | |
556 552G 554G 556G 558G 566G 562G 564G 566G 568G 57G 572G 574G 576G 578G 586
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
332 332 -266 251 -245 -2.67
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FCC Test Report Report No. : FR760624AB

802.11ac VHT80-BF _Nss2,(MCS0) 4TX PSD
5690MHz Straddle 5.725-5.85GHz
[ Ch Freq ][ 5- Sum W |
5.735GHz 0 Portl [/
TOEH 5] ” Lo - Port2 [~
RBW =4 Port3 [
500kHz 15 Portd [
VEW 20+ L J
SBu\hfi:;T\me =

20ms 30

Detector Type -35-

RMS -40-

45!

=50, | | ' ] ' | ' ] ! ] ! | | | ' |
5.715G 5.7175G 572G 5.7J225G 5.725G 5.7275G 573G 5.7325G 5.735G 5.7375G 5.74G 5.7425G 5.745G 5.7475G 575G 5.7525G 5.755G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1.20 1.20 -471 -4.66 -471 -4.80

802.11ac VHT80-BF_Nss2,(MCS0)_4TX P
5775MHz

Ch Freq

5.775GHz

Span

120MHz

RBW

500kHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

7]
O

Port1
Port2
Port 3

RERNN

Port 4

-4 ' | | | ! | | | ' | ! ' |
5.715G 573G 5.74G 575G 576G 577G 5.78G 5.79G 5E8G 581G 5.82G 5.835G

Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) (dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
7.06 7.06 135 128 123 129
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Report No. : FR760624AB

For set 5 antenna/ 4T1S

Summary
Mode PD
(dBm/RBW)
802.11a_(6Mbps)_4TX
5.15-5.25GHz 14.07
5.25-5.35GHz 7.92
5.47-5.725GHz 8.20
5.725-5.85GHz 15.55
802.11ac VHT20_Nss1,(MCS0)_4TX
5.15-5.25GHz 14.70
5.25-5.35GHz 8.51
5.47-5.725GHz 8.77
5.725-5.85GHz 16.63
802.11ac VHT40_Nss1,(MCS0)_4TX
5.15-5.25GHz 13.56
5.25-5.35GHz 8.41
5.47-5.725GHz 8.61
5.725-5.85GHz 13.70
802.11ac VHT80_Nss1,(MCS0)_4TX
5.15-5.25GHz 8.10
5.25-5.35GHz 5.98
5.47-5.725GHz 6.20
5.725-5.85GHz 6.99
802.11ac VHT20-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 14.76
5.25-5.35GHz 8.70
5.47-5.725GHz 8.46
5.725-5.85GHz 14.56
802.11ac VHT40-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 11.88
5.25-5.35GHz 5.82
5.47-5.725GHz 6.20
5.725-5.85GHz 10.14
802.11ac VHT80-BF_Nss1,(MCS0)_4TX
5.15-5.25GHz 7.75
5.25-5.35GHz 3.89
5.47-5.725GHz 3.15
5.725-5.85GHz 6.77

RBW = 500kHz for 5.725-5.85GHz band / 1MHz for other band;
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Result
Mode Result DG Port 1 Port 2 Port3 Port 4 PD PD Limit
(dBi) (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW)
802.11a_(6Mbps)_4TX
5180MHz Pass 8.08 7.96 8.22 8.17 7.89 13.82 14.92
5200MHz Pass 8.08 7.99 8.32 8.07 8.00 13.83 14.92
5240MHz Pass 8.08 8.13 7.90 8.29 8.42 14.07 14.92
5260MHz Pass 8.24 1.93 181 2.06 211 7.83 8.76
5300MHz Pass 8.24 1.76 2.06 2.03 213 7.92 8.76
5320MHz Pass 8.24 142 2.28 2.07 2.01 7.88 8.76
5500MHz Pass 8.20 2.17 2.97 1.68 2.05 8.19 8.80
5580MHz Pass 8.20 2.22 2.89 1.70 2.20 8.20 8.80
5700MHz Pass 8.20 2.04 2.54 2.27 2.10 8.05 8.80
5720MHz Straddle 5.47-5.725GHz Pass 8.20 2.22 2.63 2.06 2.10 8.11 8.80
5720MHz Straddle 5.725-5.85GHz Pass 7.42 0.36 0.35 0.50 -0.10 6.20 28.58
5745MHz Pass 742 9.57 9.81 9.51 9.51 15.47 28.58
5785MHz Pass 742 9.67 9.84 9.72 9.54 15.53 28.58
5825MHz Pass 7.42 9.87 9.92 9.40 9.58 15.55 28.58
802.11ac VHT20 Nss1,(MCS0) 4TX
5180MHz Pass 8.08 8.34 9.05 8.84 8.48 14.49 14.92
5200MHz Pass 8.08 8.47 9.18 8.83 8.56 14.51 14.92
5240MHz Pass 8.08 8.67 8.71 8.82 9.17 14.70 14.92
5260MHz Pass 8.24 247 2.48 2.74 2.70 8.49 8.76
5300MHz Pass 8.24 2.37 2.69 2.66 2.68 8.48 8.76
5320MHz Pass 8.24 211 2.93 2.52 2.73 8.51 8.76
5500MHz Pass 8.20 2.73 3.53 2.22 2.82 8.77 8.80
5580MHz Pass 8.20 2.76 3.37 2.20 2.90 8.74 8.80
5700MHz Pass 8.20 2.34 3.22 2.76 2.70 8.62 8.80
5720MHz Straddle 5.47-5.725GHz Pass 8.20 2.60 3.28 2.79 2.66 8.72 8.80
5720MHz Straddle 5.725-5.85GHz Pass 7.42 0.97 122 1.01 0.39 6.89 28.58
5745MHz Pass 7.42 10.02 10.30 10.23 10.05 16.03 28.58
5785MHz Pass 742 10.88 10.87 10.71 10.56 16.63 28.58
5825MHz Pass 742 10.47 10.60 10.06 10.18 16.22 28.58
802.11ac VHT40_Nss1,(MCS0)_4TX
5190MHz Pass 8.08 5.79 6.06 6.10 5.76 11.81 14.92
5230MHz Pass 8.08 7.30 8.03 7.71 7.85 13.56 14.92
5270MHz Pass 8.24 2.39 2.85 2.56 2.32 8.37 8.76
5310MHz Pass 8.24 242 2.93 2.62 241 8.41 8.76
5510MHz Pass 8.20 2.64 3.40 2.33 2.57 8.61 8.80
5550MHz Pass 8.20 2.60 3.33 2.36 2.46 8.56 8.80
5670MHz Pass 8.20 2.68 2.95 2.15 2.35 8.50 8.80
5710MHz Straddle 5.47-5.725GHz Pass 8.20 2.04 2.73 1.89 1.85 8.05 8.80
5710MHz Straddle 5.725-5.85GHz Pass 7.42 -1.03 -0.15 -1.29 -0.79 5.16 28.58
5755MHz Pass 7.42 6.73 7.04 6.59 6.53 12.56 28.58
5795MHz Pass 7.42 7.76 8.20 7.70 7.50 13.70 28.58
802.11ac VHT80_Nss1,(MCS0) 4TX
5210MHz Pass 8.08 2.04 2.50 2.19 2.19 8.10 14.92
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Mode Result DG Port 1 Port 2 Port 3 Port4 PD PD Limit

(dBi) (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW)
5290MHz Pass 8.24 -0.06 0.31 0.03 -0.19 5.98 8.76
5530MHz Pass 8.20 0.25 0.85 -0.01 0.28 6.20 8.80
5610MHz Pass 8.20 -0.12 0.02 041 -0.10 5.75 8.80
5690MHz Straddle 5.47-5.725GHz Pass 8.20 -0.91 -0.51 -1.16 -1.02 5.06 8.80
5690MHz Straddle 5.725-5.85GHz Pass 7.42 -3.32 -2.87 -3.84 -3.55 2.55 28.58
5775MHz Pass 7.42 0.94 1.60 1.06 0.83 6.99 28.58

802.11ac VHT20-BF_Nss1,(MCS0)_4TX

5180MHz Pass 8.08 8.87 8.81 8.79 8.74 14.70 14.92
5200MHz Pass 8.08 8.83 8.87 8.73 8.87 14.76 14.92
5240MHz Pass 8.08 7.99 7.94 7.93 7.92 13.86 14.92
5260MHz Pass 8.24 2.76 2.84 2.75 2.82 8.70 8.76
5300MHz Pass 8.24 2.69 2.75 2.55 2.75 767 8.76
5320MHz Pass 8.24 1.62 242 2.22 1.74 7.83 8.76
5500MHz Pass 8.20 2.52 2.30 1.67 1.78 791 8.80
5580MHz Pass 8.20 2.27 2.35 1.70 2.00 7.94 8.80
5700MHz Pass 8.20 1.87 1.90 1.66 1.64 7.64 8.80
5720MHz Straddle 5.47-5.725GHz Pass 8.20 2.45 2.50 2.58 2.48 8.46 8.80
5720MHz Straddle 5.725-5.85GHz Pass 7.42 0.62 0.67 0.45 0.50 6.52 28.58
5745MHz Pass 742 8.92 8.68 8.72 8.61 14.56 28.58
5785MHz Pass 7.42 8.81 8.50 8.55 8.58 14.46 2858
5825MHz Pass 7.42 8.35 7.96 8.12 8.21 13.99 2858

802.11ac VHT40-BF_Nss1,(MCS0)_4TX

5190MHz Pass 8.08 4.63 4.66 4.82 4.74 10.55 14.92
5230MHz Pass 8.08 6.09 5.97 6.21 6.18 11.88 14.92
5270MHz Pass 8.24 -1.30 -1.46 -1.47 -1.46 4.43 8.76
5310MHz Pass 8.24 -0.12 -0.03 -0.19 -0.14 5.82 8.76
5510MHz Pass 8.20 0.39 0.30 0.36 0.35 6.20 8.80
5550MHz Pass 8.20 0.14 0.07 0.09 0.08 6.01 8.80
5670MHz Pass 8.20 0.06 0.11 011 0.02 5.96 8.80
5710MHz Straddle 5.47-5.725GHz Pass 8.20 -0.14 0.01 -0.17 -0.07 5.76 8.80
5710MHz Straddle 5.725-5.85GHz Pass 7.42 -2.78 -2.92 -2.95 -2.82 3.08 28.58
5755MHz Pass 7.42 4.26 4.16 4.23 4.32 10.08 28.58
5795MHz Pass 7.42 431 431 4.33 4.26 10.14 28.58

802.11ac VHT80-BF_Nss1,(MCS0)_4TX

5210MHz Pass 8.08 1.76 1.82 1.87 1.70 7.75 14.92
5290MHz Pass 8.24 -2.03 -2.06 -2.13 -2.20 3.89 8.76
5530MHz Pass 8.20 -3.10 -2.95 -3.13 -3.15 2.79 8.80
5610MHz Pass 8.20 -2.56 -2.70 -2.65 -2.76 3.15 8.80
5690MHz Straddle 5.47-5.725GHz Pass 8.20 -3.09 -3.14 -3.24 -3.21 2.76 8.80
5690MHz Straddle 5.725-5.85GHz Pass 7.42 -5.43 5.11 5.21 -5.37 0.62 28.58
5775MHz Pass 7.42 0.82 0.79 0.84 0.89 6.77 28.58

DG = Directional Gain; RBW = 500kHz for 5.725-5.85GHz band / 1MHz for other band;
PD = trace bin-by-bin of each transmits port summing can be performed maximum power density; Port X = Port X power density;
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802.11a_(6Mbps)_4TX PSD
5180MHz
Ch Freq 13- Sum [N
5.18GHz 10- P Portl |
Span 5- St Port2 |
30MHz 7o °
RBW = Port3 |
1MHz Port 4
VBW -10- L J
3MHz i
Sweep Time -20-
20ms -25-1
Detector Type 30-
RMS 354
’ 40~
45 | | ' } ' } | ' ] ' | | ' "
5.165G 51686 517G 5172G 5174G 5176G 5178G 518G 5182G 5184G 5186G 5.188G 519G 51926 5.195G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBrn/RBW) | (dBm/RBW) | (dBm/REW)  (dBm/RBW)  (dBrn/RBW)
1382 13.82 7.96 8.22 817 789
802.11a_(6Mbps)_4TX PSD
5200MHz
Ch Freq 15+ Sum AN
SS.ZGHz 49 Portl [~/
,;\:H—| i Port2 [
z 0
REW = Port3 |
1MHz Port 4
VBW -10- L J
Mz i
Sweep Time -20-]
20ms -25-1
Detector Type 30
RMS 354
) -40 -}
-457\ 1 I 1 1 I 1 I ] 1 ] ] I 1 1 1 I
5.185G 5188G 519G 5192G 5194G 5196G 5198G 52G  5.202G 5.204G 5.206G 5.208G 521G 5.212G 5.215G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
1383 1383 7.99 832 807 8.00
802.11a_(6Mbps)_4TX PSD
5240MHz
rCh Freq 1[5 Sum | |
5.24GHz 44 Portl [~/
Span 5
Port 2
30MHz 0- ° a
REW o Port3 |
1MHz Port 4
VBW -10- L J
3MHz bl
Sweep Time -20-]
20ms -25-
Detector Type 30
RMS 354
40—
43 , | ' | ' | | | | | | | | [
5.225G 5.228G 523G 5.232G 5234G 5236G 5238G 524G 5242G 5.244G 5.246G 5.248G 525G 5.252G 5.255G
Sum PD Portl Port 2 Port 3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1407 1407 813 750 8.29 842
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802.11a_(6Mbps)_4TX PSD
5260MHz
chFreq 1 - | sum [~ ]
5.26GHz o N Y Portl [/
Span 0- T
Port2 [

30MHz 5
REW o Port3 [~/
1MHz Portd [
VBW <4 - .
IMHz =
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40~
) 45~

50

=S | ' ' | ' | ' ' ' ' i ' ' o
5.245G 52486 525G 5.252G 5.254G 5.256G 5.258G 526G 5.262G 5.264G 5.266G 5.268G 527G 5.2726G 5.275G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
783 783 183 181 2,06 211

7]
O

802.11a_(6Mbps)_4TX P
5300MHz

Ch Freq

5.3GHz

Span

30MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

Port1
Port2
Port 3

RERNN

Port 4

S0 | ! ! | ! | ' ! ' ' | | ' [
5.285G 5.288G 529G 5.292G 5.294G 5206G 5.298G 53G  5302G 5304G 5306G 5.308G 531G 53126 5.315G

Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) (dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
792 702 176 206 203 213

802.11a_(6Mbps)_4TX P
5320MHz

Ch Freq 10+ Sum

5.32GHz 5- " Port1

Span 0- e

Port 2
30MHz 5-

REW Port 3

i Partd
1MHz = |

VBW

3MHz
Sweep Time -25-1

%]
O

REREE

20ms -30-
Detector Type 35

RMS

=S | ! ' | 1 | ! ! ' ! | | ! [
5.305G 5308G 531G 5312G 5314G 5316G 5318G 532G 5322G 5324G 5326G 5328G 533G 53326 5.335G

Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBrm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
7.88 7.88 142 2.28 207 201
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802.11a_(6Mbps)_4TX PSD
5500MHz
Ch Freq 10+ Sum [N
5-
5.5GHz R Portl |/
Span 0- St
Port2 |
30MHz 5]
RBW Port3 |
10
1MHz Port 4
VEW -15-] L ]
3MHz =5
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40—
) -45-]
S0 | \ ' | ' | ] ' ] ' | ' ' v
5.485G 5488G 549G 5492G 5494G 5496G 5498G  55G 5502G 5.504G 55066 5.508G 551G 5.512G 5.515G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
819 819 217 297 168 205
802.11a_(6Mbps)_4TX PSD
5580MHz
Ch Freq 10~ Sum AN
5.58GHz & oy Portl [~/
Span 0- R °
,WI . Port2 |
REW Port3 |
10—
1MHz Port 4
VBW -15-| L J
Mz =
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40—
) -45-]
-507\ 1 i ] ] I ] I 1 ] ] ] I 1 1 1 I
5.565G 5568G 557G 5572G 5574G 5576G 5.578G 558G 5582G 5.584G 5586G 5.588G 559G 5.592G 5.595G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) (dBm/REBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
8.20 8.20 222 289 170 220
802.11a_(6Mbps)_4TX PSD
5700MHz
rCh Freq ][ 0 Sum | |
5-
5.7GHz Portl |
Span 0- TRt ?
Port2 |
30MHz 5]
REW Port3 |
-10-|
1MHz Port 4
VEW -15-] L J
3MHz 6
Sweep Time -25-1
20ms -30-
Detector Type 235
RMS 40~
45|
i | : | | ' | ! | \ ' | | | [
5.685G 5688G 569G 5692G S5.694G 5696G 5.698G 57G 5702G 5.704G 5706G 5708G 571G 57125 5.715G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBrm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
8.05 8.05 2.04 254 227 210
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802.11a_(6Mbps)_4TX PSD
5720MHz Straddle 5.47-5.725GHz
chFreq 1 - sum [~ |
5.71GHz o Portl [/
Span 0- Port 2 W
50MHz 54 o
REW o Port3 [~/
1MHz v Portd [
VBW == - 4
IMHz =
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40
) -45-]
50-] ] | ] ] ] | ! | ] | ] |
568G 56856 5696 56956  57G 57056 571G 57156 572G 57256 573G 57356 574G
Surm PD Portl Port 2 Port3 Port4
(dBm/REW) | (dBm/RBW) | (dBm/RBW)  (dBm/REWY)  (dBm/REW)  (dBm/REW)
g1l 811 222 263 206 210
802.11a_(6Mbps)_4TX PSD
5720MHz Straddle 5.725-5.85GHz
(i Freq 1 10- Sum [ |
5.735GH 5- Port1
Span : 0 AVl » ot ’§
40MHz 5- -
RBW 10 Port3 [~
500kHz 15+ Portd [
VBW 20 £ J
IMHz 25
Sweep Time
20ms =
Detector Type jg:
A RMS o
_50_
TS7156 571756 572G 572256 57356 572756 5736 57325 57956 572756 571G 574256 57456 574TSG 575G 5756 57556
Surm PD Portl Port 2 Port3 Port4
(dBm/REW) | (dBm/REW) | (dBm/RBW]  (dBm/RBWY)  (dBm/REW)  (dBm/REW)
6520 6.20 036 035 050 -0.10
802.11a_(6Mbps)_4TX PSD
5745MHz
(KChFreq 1[ 2 Sum [~ |
57456tz 15- Portl [~/
pan
30MHz 10 por va'_‘ Port 2 W
RBW = Port3 [
500kHz Portd [
VBW 0- - ‘
3IMHz =
Sweep Time i
20ms -10-|
Detector Type
RMS e
" -20-
-25-) ] ! ] ! | | | | | | | | | | |
573G 57326 5734G 57366 5738G 574G 5742G 574G 5746G 5748G 575G 57526 5754G 57566 5758G 576G
Sum FD Portl Port2 Port3 Portd
(dBm/REW) | (dBm/RBW) | (dBm/RBW)  (dBm/REWY)  (dBm/REW)  (dBm/REW)
15.47 1547 957 981 951 951
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FCC Test Report Report No. : FR760624AB

802.11a_(6Mbps)_4TX PSD
5785MHz
chFreq 1[ = | sum [~ ]
SS.TBSGH: 154 Portl |/
pan
B Port2 [
:SwHZ 13 Port3 [
500kHz 5 Portd [
VBW - :
IMHz S
Sweep Time
20ms =
Detector Type 10-
RMS

5]

-20-, ] ' ] ] | ] ' | ' | ] ' ] ' |
571G 57726 5774G 5776G 5778G 578G 5782G 5.784G 57866 5.788G 579G 5.792G 5794G 5.796G 57986 536G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW]  (dBm/RBW]  (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1553 15.53 9.67 9.84 9372 9.54
802.11a_(6Mbps)_4TX PSD
5825MHz
FChFreq ][ 2 | Sum AN |
SS.SESGHZ 15-] Portl |
,:DEH—| Pot2 [
z 10 o
RBW W b Port3 |
500kHz 5- Port4
VBW ‘ ‘
Mz &
Sweep Time
20ms 3
Detector Type 10
RMS
L J 15+
-207\ 1 1 1 1 1 ] 1 I ] I ] ] ] ] I
581G 5812G 5814G 5816G 5818G 582G 5.822G 5824G 5.826G 5828G 583G 5.832G 58345 5836G 5838G 584G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW)  (dBm/REW) | (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1555 15.55 9.87 992 940 9.58
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5180MHz
rChFreq 1[5 | Sum | |
10+ .
SSF.]E.EGHZ il S Portl |
,—|3C|MHZ o Port2 |
REW o Port3 |
1MHz Port 4
VEW -10-] . J
3MHz b
Sweep Time -20-]
20ms -25-
Detector Type 230
RMS 35-
40!
45 | | I | I | | | I | | | | "
5.165G 5168G 517G 5172G 5174G 5176G 5178G 518G 5182G 5184G 5186G 5188G 519G 51925 5.195G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW)  (dBrm/RBW) | (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
14.49 14.49 8.34 9.05 8.84 848
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802.11ac VHT20 Nss1,(MCS0) 4TX PSD
5200MHz
chFreq 1 sum [~ |
Ss.chz Portl |/
pan
oz | Port2 [
RBW Port3 W
1MHz Portd [
VBW - :
3MHz
Sweep Time
20ms
Detector Type
RMS
45 | | ' | ' | ] ' ] ' | ! ' v
5.185G 51886 519G 5192G 5194G 5196G 5198G 52G 52026 5.204G 5.206G 5.208G 521G 5.212G 5.215G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBr/REW)
1451 14.51 8.47 918 8.83 8.56
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5240MHz
(i Freq 1[ & Sum [ |
5.24GH 10+ Portl
Span = 5 Bl ot ’§
30MHz o -
REW = Port 3 W
1MHz - Portd [
VBW - ‘ :
Mz i
Sweep Time -20-]
20ms -25-1
Detector Type 30
RMS 354
A0~
-457\ 1 I 1 ] I ] I 1 1 1 1 I 1 1 1 |
5.225G 5.228G 523G 5.232G 5.234G 5236G 5238G 524G 5.242G 5.244G 5.246G 5.248G 525G 5.252G 5.255G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/REBW)  (dBm/REW)  (dBm/REBW)  (dBm/REBW)  (dBm/REW)  (dBrm/RBW)
14.70 14.70 8.67 an 882 917
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5260MHz
(KChFreq 1[ 107 Sum [~ |
5.26GH = . Port1
Span 2 0- S ot W
Pat2 [~/
30MHz 5e
REW Port3 W
-10-|
1MHz Portd [
VBW -15- L J
3MHz 6
Sweep Time -25-1
20ms -30-
Detector Type 35
RMS 0
i 45
I | | | | \ | | | | | | | ' [
5.245G 5.248G 525G 5.252G 5.254G 5256G 5258G 526G 5.262G 5.264G 5266G 5.268G 527G 5.272G 5.275G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
849 849 247 248 274 270
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802.11ac VHT20 Nss1,(MCS0) 4TX PSD
5300MHz
chFreq 1 sum [~ |
5.3GH; Port1
e z g port2 W
30MHz ot2 [~
REW Port3 [~/
1MHz Portd [
VEW - .
IMHz
Sweep Time
20ms
Detector Type
RMS
S04 ) ! , ) , ) ] , ] , ) ! , v
5.285G 5288G 529G 5.292G 5.204G 5206G 5.208G 536G 53026 5304G 53066 5.308G 531G 53126 5.315G
Surm PD Portl Port 2 Port3 Port4
(dBm/REW)  (dBm/REW)  (dBm/REW)  (dBm/REW)  (dBm/REW)  (dBm/RBW)
848 848 237 269 266 268
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5320MHz
(i Freq 1 10- [ )
532GH 57 Portl
Span Iz . oy ort W
e | o Port2 [/
REW Port3 [
10
1MHz Portd [
VBW 15+ £ J
IMHz =5
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40
-45-]
-507\ 1 I 1 1 I 1 I 1 1 1 1 I 1 1 1 I
5.305G 5308G 531G 5.312G 5314G 5316G 5.318G 532G 5312G 5324G 5326G 5.328G 533G 53326 5335G
Surm PD Portl Port 2 Port3 Port4
(dBm/REW)  (dBm/REW)  (dBm/REW)  (dBm/REW)  (dBm/REW)  (dBm/RBW)
851 851 211 293 252 173
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5500MHz
(KChFreq 1[ 107 [ sm 7]
5.5GH 57 Port1
Shan z . =t Port2 ’g
30MHz = ot2 [~
RBW Port3 [
_10_
1MHz Portd [
VEW 15+ £ J
3MHz =
Sweep Time -25-1
20ms -30-
Detector Type 235
RMS 40
a5
S04 | | | | ' | | | ' ' | ' ' v
5.4856G 5483G 540G 5492G S5A04G 54066 5498G 556G 5502G 5.504G 55066 5.508G 551G 5512G 5.5156G
Sum FD Portl Port2 Port3 Portd
(dBm/REW)  (dBr/REW)  (dBm/REWY)  (dBm/REWY)  (dBm/REW)  (dBrm/RBW)
877 877 273 353 222 282
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802.11ac VHT20 Nss1,(MCS0) 4TX PSD
5580MHz
[ Ch Freq ][ 20 I Sum W |
[sseHz | S — % Portl [/
,S;’;;Tl o =T Port2 [~
RBW lsi Port3 [
1MHz o Portd [
VBW - .
IMHz =

Sweep Time -25-

20ms -30 -1

Detector Type 35-

RMS 40~
’ 45~

50

=S i ' ' | ' i ' ' ' ' | ' ' (.
5.565G 5.568G 557G 5.572G 5.574G 5576G 5578G 558G 5582G 5.584G 5586G 5.588G 559G 5.592G 5.595G

Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
874 874 276 337 220 290
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5700MHz
(i Freq 1 10- [ )
5o
SSF;:SHZ i S———y Portl [~/
e | o Port2 [/
REW Port3 [
10+
1MHz . Portd [
VBW - - '
IMHz =5
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40—
) -45-]
_507\ 1 I 1 1 I 1 I 1 1 1 1 I 1 1 1 I
5.685G 5688G 569G 5602G 5.604G 5696G 5.698G 57G 57026 5704G 57066 57086 571G 5712G 57156
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
862 862 234 322 276 270
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5720MHz Straddle 5.47-5.725GHz
(KChFreq 1[ 107 [ sm 7]
5.71GHz & Portl [~/
pan o Port2 [~/
B60MHz -5- ort
REW Port3 W
_10_
1MHz . Portd [
VBW : - ‘
3MHz 2
Sweep Time -25-1
20ms -30-
Detector Type 235
RMS 40
) -45-]
50~ | | | | | | | | | | 1 |
568G 56856 569G 56956  57G 57056 571G 57156 572G 57256 573G 57356 574G
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
872 872 260 328 279 266
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802.11ac VHT20 Nss1,(MCS0) 4TX PSD
5720MHz Straddle 5.725-5.85GHz
chFreq 1 - | sum [~ ]
5.735GHz 3= Portl [/
Span 0- Y b
[z | 2 Port2 [
RBW a7 Port3 W
500kHz Portd [
VBW < i .
3MHz =
Sweep Time -25-
20ms -30 -1
Detector Type 35—
RMS 40
45 -]
=50~ | | | ] ! | ! ] ! | | | | 7 i |
5715G 571756 572G 5J225G 5.725G 5J275G 573G 5.7325G 5.735G 5.7375G 574G 5.7425G 5.745G 5.7475G 575G 57525G 5.755G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
6.89 6.89 087 122 101 039
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5745MHz
(i Freq [ - [ )
SS.?dSGHz 154 Portl [/
pan
30MHz 10- - N Port2 [/
REW W/ Port3 [
500kHz 5- Portd [
VBW - '
IMHz 5
Sweep Time
20ms =7
Detector Type 10
RMS
15+
_207\ 1 1 1 1 1 1 1 I 1 I 1 1 1 1 I
573G 5732G 5734G 5736G 5738G 574G 5742G 574G 57466 5748G 575G 57526 5754G 5756G 5738G 576G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
16.03 16.03 1002 1030 10.23 10.05
802.11ac VHT20_Nss1,(MCS0)_4TX PSD
5785MHz
(KChFreq 1 [ 17s- [ sm 7]
15-
5.785GH
Span 2 12.5- Portd [
e ] 10- Pat2 [~/
REW 75- Port3 [/
500kHz 5- Portd [
VBW 25 I ’
3MHz 0-
Sweep Time
-2.5-
20ms 5-
Detector Type e
\ RMS | g
125+
15+ I | I | | | | | | | | | | | |
571G 5772G 5774G 5776G 57I8G 578G 5782G 584G 5786G 5788G 579G 5792G 5794G 5796G 5798G 58G
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
1663 1663 10.88 1087 10.71 10.56
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802.11ac VHT20 Nss1,(MCS0) 4TX PSD
5825MHz
chFreq 1[ = sum [~ |
SS.SESGH: = Portl [
pan
30MHz 10- & Port2 [~
RBW v Port3 [~/
500kHz = Portd [
VBW - :
3MHz o
Sweep Time
20ms =
Detector Type 10-
RMS
L 15-
-20-) I | | | | . ' | ' | 1 ' 1 ' |
581G 58126 5814G 5.816G 58186 5.82G 5.822G 5.824G 58266 5828G 583G 5.832G 58346 5.836G 58386 5.84G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBr/REW)
16.22 16.22 1047 10.60 10.06 1018
802.11ac VHT40_Nss1,(MCS0)_4TX PSD
5190MHz
(i Freq 1 Sum [ |
5.19GH Port1
Span = ot W
o | Port2 [/
REW Port 3 W
1MHz Portd [
VBW ‘ :
3MHz
Sweep Time
20ms
Detector Type
RMS
-457\ 1 1 ] 1 ] 1 ] I 1 1 1 I
516G 5165G 517G 5175G 518G 5185G 519G 5195G 52G 5.205G 521G 5.215G 522G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/REBW)  (dBm/REW)  (dBm/REBW)  (dBm/REBW)  (dBm/REW)  (dBrm/RBW)
18 181 5.79 6.06 610 5.76
802.11ac VHT40_Nss1,(MCS0)_4TX PSD
5230MHz
(KChFreq 1[ = Sum [~ |
5.23GHz 10- i/ . Portl [~/
Span 5
e ] Y Pat2 [~/
RBW ™ Portd [~
1MHz = Portd [
VBW -10-! " .
3MH _
SweepZT\me iE
20ms =
Detector Type -25-
RMS =30
) -35-
40-) | | | | ' | I | I | I |
526G 5.205G 5216 5.215G 5.22G 5225G 523G 5.235G 5.24G 5.245G 5.25G 5.255G 526G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
13.56 13.56 7.30 8.03 771 785
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802.11ac VHT40 Nss1,(MCSO0) 4TX PSD
5270MHz
chFreq 1 - sum [~ |
5.27GHz o Portl [/
e 4 ‘\/ﬁw Port2 [
50MHz 5 °
REW Port3 [~/

10-
1MHz = Portd [
VBW - -
3MHz =
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40
45 -]
-50-, ' . . . | ,
5216 52456 5256 52556 5266 52656 521G 52756 528G 52856 5296 52956 536
Surm PD Portl Port 2 Port3 Port4
(dBm/REW) | (dBm/REW) | (dBm/RBW) | (dBm/REW)  (dBm/REW)  (dBrm/RBW)
837 837 239 285 256 232
802.11ac VHT40_Nss1,(MCS0)_4TX PSD
5310MHz
(i Freq 1 Sum [ |
531GH Port1
Span Iz ort W
o | Port2 [/
REW Port 3 W
1MHz Portd [
VBW 3
3MHz
Sweep Time
20ms
Detector Type
RMS
-507\ 1 1 1 1 1 1 1
528G 52856 5206 5256 536 53056 5316 53156 5326 5356 5336 53356 5346
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/REW) | (dBm/RBW) | (dBm/REW)  (dBm/REW)  (dBrm/RBW)
841 241 242 203 262 241
802.11ac VHT40_Nss1,(MCS0)_4TX PSD
5510MHz
(KChFreq 1[ 107 Sum [~ |
5.51GHz & . Portl [/
Span 0- V Port2 [
60MHz = o
RBW Port3 [
_10_
1MHz Portd [
VBW =59 i
3MHz =
Sweep Time -25-1
20ms -30-
Detector Type 235
RMS 40
45
50~ | | | | | | | |
543G 54856 5406 54956 536 55056 551G 55156 5506 5556 553G 5556
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/REW) | (dBm/REW) | (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
8.51 8.51 264 340 233 257
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802.11ac VHT40_Nss1,(MCS0) 4TX PSD
5550MHz
chFreq 1 - sum [~ |
5.55GHz o Portl [/
ppan 24 T._\‘ Port2 [
50MHz 5 °
RBW a7 Port3 W
1MHz Portd [
VBW Sl - .
3MHz =
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40~
’ 45~
=50, ' ' ] ] | ' ] | \ ' ] |
552G 5.525G 553G 5.535G 5.54G 5.545G 555G 5.555G 5.56G 5.565G 557G 5.575G 5.58G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBr/REW)
8.56 8.56 2.60 333 236 246
802.11ac VHT40_Nss1,(MCS0)_4TX PSD
5670MHz
(i Freq 1 10- Sum [ |
5.67GH 57 Portl
o | b Port2 [/
REW Port 3 W
10-
1MHz . Portd [
VBW - ‘ :
Mz =
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40
) -45-
507\ 1 [l ] | 1 ] ] I ] 1 ] I
564G 5645G 565G 5.655G 5.66G 5665G 567G 5.675G 568G 5.685G 568G 5.605G 517G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
8.50 8.50 268 285 215 235
802.11ac VHT40_Nss1,(MCS0)_4TX PSD
5710MHz Straddle 5.47-5.725GHz
(KChFreq 1[ 107 Sum [~ |
5.69GHz & Portl [~/
pan o Port2 [~/
140MHz -5- ort
REW Port3 W
-10-|
1MHz . Portd [
VBW - " :
3MHz =5
Sweep Time -25-1
20ms -30-
Detector Type 35
RMS 0
i 45
50 . ' ' ' ' ' ' , | | | | | |
562G 563G 5B4G 565G 566G 567G 568G 569G 576G 571G 572G 573G 574G 575G 5.76G
Sum PD Portl Port 2 Port 3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
8.05 8.05 2.04 273 189 185
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802.11ac VHT40_Nss1,(MCS0) 4TX PSD
5710MHz Straddle 5.725-5.85GHz
PCh Freq ][ 20 I Sum W |
[s7356H: | S Portl [/
,mH—l o Port2 [~
RBW : lsi Port3 [
500kHz = Portd [
VBW - - .
e ||| 2
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40~

45—

50

=27 1 | ' ' ' ' ' ' ' ' ' ' ' ' ' |
5.715G 5.7175G 572G 5.7J225G 5.725G 5.7275G 573G 5.7325G 5.735G 5.7375G 5.74G 5.7425G 5.745G 5.7475G 575G 5.7525G 5.755G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
516 516 -1.03 -015 -1.29 -0.79

802.11ac VHT40_Nss1,(MCS0)_4TX P
5755MHz

Ch Freq

5.755GHz

Span

60MHz

RBW

500kHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

7]
O

Port1
Port2
Port 3

RERNN

Port 4

-30- ! ' ! 1 | ! ! | ! ' ! |
5.725G 573G 5.735G 574G 5.745G 575G 5.755G 5.76G 5.765G 571G 5.775G 578G 5.785G

Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) (dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1256 12.56 6.73 704 6.5 6.53

802.11ac VHT40_Nss1,(MCS0)_4TX P
5795MHz

Ch Freq

5.795GHz

Span

60MHz

RBW

500kHz

VBW

3MHz
Sweep Time

20ms
Detector Type
RMS

%]
O

Port1
Port 2
Port3
Port 4

REREE

20 | , | | | ] ] | | | | |
5.765G 571G 5.775G 578G 5.785G 579G 5.795G 585G 5.805G 551G 58156 582G 5.825G

Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBrm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1370 1370 i.Ja 8.20 770 750
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802.11ac VHT80 Nss1,(MCS0) 4TX P
5210MHz

Ch Freq

5.21GHz

Span

120MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

72}
w)

Portl
Port 2
Port3

REREN

Port 4

=50, \ | | | ' ! ' | ] | ' |
515G 516G 517G 518G 519G 5.2G 521G 522G 5236 5.24G 5.25G 5.26G 527G

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
810 810 2.04 2.50 219 219

802.11ac VHT80_Nss1,(MCS0)_4TX P
5290MHz

Ch Freq

5.20GHz

Span

120MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

7]
O

Port1
Port2
Port 3

RERNN

Port 4

= 1 ! ! ! ! ! ' | ! | [ |
523G 5.24G 525G 526G 5.27G 5.28G 529G 5.3G 531G 532G 533G 534G 535G

Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) (dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
5.8 508 -0.06 031 003 -0.19

802.11ac VHT80_Nss1,(MCS0)_4TX P
5530MHz

Ch Freq

5.53GHz

Span

120MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms
Detector Type
RMS

%]
O

Port1

Port 2
Port3
Port 4

REREE

50, | . \ ' . ' ' , ' : ' |
547G 548G 549G 556G 551G 5.52G 553G 554G 5.55G 5.56G 557G 558G 5.59G

Sum PD Portl Port 2 Port3 Port4

(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
6.20 6.20 0.25 0.85 -0.01 0.28
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802.11ac VHT80 Nss1,(MCS0) 4TX PSD
5610MHz
chFreq 1 sum [~ |
SS.ﬁlGHz Portl |/
pan
120MHz ez~
REW Port3 [~/
1MHz Portd [
VBW - '
3MHz
Sweep Time
20ms
Detector Type
RMS
50~ ] ! | | | ] | | ] | | |
555G 556G 557G 558G 559G 566 561G 562G 563G 564G 565G 566G 567G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
575 575 012 002 041 -0.10
802.11ac VHT80_Nss1,(MCS0)_4TX PSD
5690MHz Straddle 5.47-5.725GHz
(i Freq 1 10- Sum [ |
SE.GSGHZ & Portl [/
pan 0-
300MHz = -
REW o Port 3 W
1MHz Portd [
VBW -15-] £ J
IMHz =5
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40
) -45-]
_507\ 1 1 1 1 1 1 1 I 1 I 1 1 1 1 I
556 552G 554G 556G 558G 566G 562G 564G 5666 568G 57G 572G 574G 576G 578G 586G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
5.06 5.06 091 0.5 -116 -1.02
802.11ac VHT80_Nss1,(MCS0)_4TX PSD
5690MHz Straddle 5.725-5.85GHz
(KChFreq 1= Sum [~ |
SS.?ESGH: 0- Portl [/
pan =
foie ] " Pat2 [~/
REW - Port3 W
500kHz = Portd [
VBW 20 " .
3MH
SweepZT\me =
20ms =0
Detector Type —35-]
RMS -40 -
’ 45~
50~ I | | 1 | | | 1 | | | | | | | |
5715G 571756 572G 5J225G 5.725G 5J275G 573G 5.7325G 5.735G 5.7375G 574G 5.7425G 5745G 5.7475G 575G 57525G 5.755G
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
255 255 332 287 -384 -3.55
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802.11ac VHT80 Nss1,(MCS0) 4TX PSD
5775MHz
chFreq 1 - sum [~
5.775GH S Potl [~
Span = 0- e R S ol [~
U Port2 [
120MHz =
RBW Port3 W
10-
500kHz v Portd [
VBW = -
3MHz =
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40~
45 -]
50— | | | | | | | ! | ! .
5715G 573G 574G 5756 576G 579G 578G 579G 586 581G 5826 5835G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
699 699 094 160 1.06 083
802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5180MHz
(i Freq 1[ & [ )
[518GH: 10 J——— Portl [~/
pan -
e | z Port2 [/
REW 0- Port 3 W
1MHz = Portd [
VBW -10- ‘ ‘
IMH
SweepZT\mE ol
20ms 20+
Detector Type -25-]
RMS -30-
) 35
_40,‘ 1 I 1 1 I 1 I 1 1 1 1 I 1 1 1 I
5165G 5168G 517G 5172G 5174G 5176G 5178G 518G 5182G 5184G 51866 5188G 519G 5192G 5195G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
1470 1470 8.87 881 879 874
802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5200MHz
(KChFreq 1[ = Sum [~ |
5.2GHz 10+ Portl [/
Span 5
e ] Pat2 [~/
RBW ™ Portd [~
1MHz =4 Portd [
VBW 10 £ J
3MH i
SweepZT\me iE
20ms e
Detector Type -25-
RMS -30-
’ 35
51856 51886 519G 51026 5104G 51966 51886 536 52026 520G 52066 52086 5216 52126 52156
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/RBW) | (dBm/RBW]  (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
1476 1476 8.83 887 8.3 8.87
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802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5240MHz
chFreq 1[5 sum [~
5.24GHz 414 Portl [/
Span 5]
30MHz 0- Port2 [~
REW . Port3 [~/
1MHz - Portd [
VBW = -
3MHz =
Sweep Time -20-
20ms -25-1
Detector Type 30|
RMS 354
’ -40-]
45 | ' ' | ' | ' | \ | | | | "
5.225G 5.228G 523G 5.232G 5.234G 5.236G 5.238G 524G 5.242G 5.244G 5.246G 5.248G 525G 5.2526G 5.255G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBr/REW)
13.86 13.86 7.99 7.94 7483 7482
802.11ac VHT20-BF_Nssl1,(MCS0)_4TX PSD
5260MHz
(i Freq 1 10- [ )
5.26GHz = Portl [~/
Span 0- e Port 2 ”;
30MHz = °
REW o Port 3 W
1MHz Portd [
VBW -15- L J
Mz =
Sweep Time -25-1
20ms -30 -1
Detector Type 35—
RMS 40
45—
-507\ 1 I 1 1 | 1 | 1 1 ] 1 i 1 ] 1 I
5.245G 5.248G 525G 5.252G 5.254G 5.256G 5.258G 526G 5.262G 5.264G 5.266G 5.268G 527G 5.272G 5.275G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/REBW)  (dBm/REW)  (dBm/REBW)  (dBm/REBW)  (dBm/REW)  (dBrm/RBW)
8.70 8.70 2.76 284 215 282
802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5300MHz
rCh Freq ][ 0 | Sum W |
5.3GHz = Portl [~/
= o =T Port 2 %
30MHz 5e
REW Port3 W
-10-|
1MHz Portd [
VBW -15- L J
3MHz 6
Sweep Time -25-1
20ms -30-
Detector Type 35—
RMS 0
i 45
i | | | | ' | ] | \ ' | | | [
5.285G 5.288G 529G 5292G 5294G 5296G 5298G 53G 5302G 5304G 5306G 5308G 531G 53126 5.315G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
8.60 8.60 2.69 275 255 275
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802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5320MHz
chFreq 1 sum [~ |
Ss.schz Portl |/
pan
oz | Port2 [
REW Port3 [~/
1MHz Portd [
VBW - :
3MHz
Sweep Time
20ms
Detector Type
RMS
S0- | ! ' | ' | : ' ] ' | \ ' v
5.305G 53086 531G 5312G 5314G 5316G 5318G 532G 5322G 5.324G 5326G 5328G 533G 53326 5.335G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBrn/RBW) | (dBm/RBW) | (dBm/REW)  (dBm/RBW)  (dBrn/RBW)
TE3 TE3 162 242 222 174
802.11ac VHT20-BF_Nssl1,(MCS0)_4TX PSD
5500MHz
(i Freq 1 10- [ )
5.5GH, 57 Portl
Span : 0- RN ot W
e | o Port2 [/
REW Port 3 W
10-
1MHz Portd [
VBW -15- L J
Mz =
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40
45—
-507\ 1 I 1 1 I 1 I ] 1 ] ] I 1 1 1 I
5.485G 5488G 549G 5492G 5.494G 5496G 5498G 55G  5502G 5.504G 5506G 5.508G 551G 5.512G 5.515G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
791 791 2.52 230 167 178
802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5580MHz
rCh Freq ][ 0 | Sum W |
5.58GH = Port1
[58GHz o eyt ol [~/
Pat2 [~/
30MHz 5-
REW Port3 W
-10-|
1MHz Portd [
VBW -15- L J
3MHz 6
Sweep Time -25-1
20ms -30-
Detector Type 235
RMS 0
45—
i | ' ' , ' , ' | ] ' | : | [
5.565G 5.568G 557G 5.572G 5574G 5576G 5578G 558G 5582G 5.584G 5586G 5.588G 558G 5.592G 5.585G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
784 7.94 227 235 170 200
SPORTON INTERNATIONAL INC. Page No. . 796 of 3439
TEL : 886-3-3273456 Report Version : Rev. 02
FAX : 886-3-3270973 Issued Date : Oct. 25, 2017

FCC ID: UDX-60064010



FCC Test Report Report No. : FR760624AB

FCC ID: UDX-60064010

802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5700MHz
chFreq 1 - sum [~ |
5.7GH o
Span = - S Portl |/
Port2 [
30MHz 5e
RBW a7 Port3 W
1MHz Portd [
VBW Sl - .
3MHz =
Sweep Time -25-
20ms -30 -1
Detector Type 35—
RMS 40~
’ -45-]
S0 | ' ' | ' | ] ' ] ' | ' ' "
5.685G 5688G 569G 5.692G 5.694G 5696G 5698G  57G 57026 5.704G 5.706G 5.708G 571G 57126 5.715G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBr/REW)
7.64 764 187 180 166 164
802.11ac VHT20-BF_Nssl1,(MCS0)_4TX PSD
5720MHz Straddle 5.47-5.725GHz
(i Freq 1 10- Sum [ |
5.71GH 57 Portl
Span : 0- ot ’§
o | b Port2 [/
REW o Port 3 W
1MHz . Portd [
VBW - ‘ :
Mz =
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40
) -45-]
S.E‘SG S.GéSG 5.6‘9!5 S.GQISG 5‘?IG 5‘765G S.TI].G 5.?1‘56 5.?‘2!5 S.T?I_‘SG 5.7‘3!5 5.?3‘56 5.?‘4G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/REBW)  (dBm/REW)  (dBm/REBW)  (dBm/REBW)  (dBm/REW)  (dBrm/RBW)
8.46 8.46 245 2.50 258 248
802.11ac VHT20-BF_Nss1,(MCS0)_4TX PSD
5720MHz Straddle 5.725-5.85GHz
(KChFreq 1[ 107 Sum [~ |
5.735GHz & Portl [~/
S -
,mTl 2_ ™ Pat2 [~/
REW i Port3 W
-10-|
500kHz . Portd [
VBW - " :
3MHz =5
Sweep Time -25-1
20ms -30-
Detector Type 35
RMS 40—
i 45
50 I | | . | | | ] | | | | | | ' |
5.715G 57175G 572G 57225G 5.725G 57275G 573G 5.7325G 5.735G 5.7375G 574G 5.7425G 5745G 5.7475G 575G 5.7525G 5.755G
Sum PD Portl Port 2 Port 3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
6.52 6.52 0.62 067 045 050
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802.11ac VHT20-BF_Nss1,(MCS0) 4TX
5745MHz

Ch Freq

5.745GHz

Span

30MHz

RBW

500kHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

15+

10— ——

5 v
-
-5- L
_1[],
45—
_20_
25—

-30-, ] ' ] ' ] \ | | | | ] | ] \ |
573G 57326 5734G 5.736G 5738G 574G 57426 5.744G 5746G 5.748G 575G 5.752G 5754G 5.756G 57586 5.76G

PD
(dBrn/RBW)
1456

Sum
(dBm/RBW)
14,56

Portl
(dBrm/REW)
8.92

Port 2
(dBrm/REW)
868

Port3
(dBm/RBW)
812

Port 4
(dBm/RBW)

P

72}
w)

Portl
Port 2
Port3
Port 4

REREN

802.11ac VHT20-BF_Nssl1,(MCS0)_4TX
5785MHz

Ch Freq

5.785GHz

Span

30MHz

RBW

500kHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

15+

10-

5]
0-
-5-
10~
15~
20—

25—

861
— \\\

-30- ' ' ' ! | ' ! | ' | ' ! ' ' |
571G 5772G 5774G 5776G 5J78G 578G 5782G 5.784G 5J86G 5.788G 579G 5.792G 5794G 5.796G 5798G 5EG

ED)
(dBrm/REW)
1446

Sum
(dBm/RBW)
1446

Port1
(dBm/REW)
881

Port 2
(dBm/REW)
8.50

Port3
(dBm/REW)
8.55

Port 4
(dBm/RBW)
8.58

P

7]
O

Port1
Port2
Port 3
Port 4

RERNN

802.11ac VHT20-BF_Nss1,(MCS0)_4TX

5825MHz
m ey
M K

Ch Freq 13-
30 | | | | | | ' | ' | ] ' ] ' |
581G 5812G 5814G 5816G 5818G 582G 5.822G 5824G 5826G 5828G 583G 5.832G 5.834G 5.836G 5838G 584G

10+ "
5

0-

5|

10—

15—

5.825GHz

Span

30MHz

RBW

500kHz

VBW

3MHz
Sweep Time

20ms
Detector Type
RMS

_20-

25~

PD
(dBm/RBW)
1399

Portl

(dBm/RBW)
8.35

Sum

(dBm/RBW)
1399

Port 2
(dBm/RBW)
7596

Port3
(dBm/RBW)
812

Port4
(dBm/RBW)
821

P

%]
O

Port1
Port 2
Port3
Port 4

REREE
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802.11ac VHT40-BF_Nss1,(MCS0) 4TX P
5190MHz

Ch Freq 13- Sum

519GHz 10- Port1
Span -

E . Port 2
60MHz 0-

RBW : Port3
1MHz Port 4
VBW aal

3MHz i
Sweep Time -20-

20ms -25-1
Detector Type 30-

RMS 354

-45-|
S.lGG 5.165G 5.1'."G 5.175(3 S.lSG SJSSG 5.19(3 5.1956 5.205(5 S.PJ.G SﬂSG

72}
w)

REREN

Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
1055 10.55 463 466 4382 474

802.11ac VHT40-BF_Nss1,(MCS0)_4TX P
5230MHz

Ch Freq

5.23GHz

Span

60MHz

RBW

1MHz

VBW

3MHz
Sweep Time

20ms

Detector Type
RMS

7]
O

Port1
Port2
Port 3

RERNN

Port 4

- ! ! ! ' | 1 I ! |
S.ZG 5.205!5 SﬂSG 5.22G 5.225G 523G 5.235G 524G 5.245G 5.25G 5.255G 5.26G

Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) (dBm/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
11388 11388 6.09 597 6.21 618

802.11ac VHT40-BF_Nss1,(MCS0)_4TX P
5270MHz

Ch Freq 5- Sum
5.27GHz 0- Port1
Span

=7 Port2
60MHz °
REW -10- Port 3
1MHz =54 Port 4
VBW 20 "
IMHz e
Sweep Time =
20ms =04
Detector Type —35-]
RMS -40 -

= | |
5.246 5.245!3 S.ESG 5.266 5.2656 5.2?15 5.2?56 5.28G 5.285!3 S.EG S.ESG 53G

%]
O

REREE

Sum PD Portl Port 2 Port3 Port4

(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
443 443 -1.30 -1.46 -147 -1.46
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802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5310MHz
chFreq 1 - sum [~ |
531GH, 3= Port1
Span : 0- WA ort W
oz | 2 W Port2 [
RBW Port3 W
10
1MHz = Portd [
VBW - - :
3MHz =5
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40—
45|
=50, ' | ] ' ' ! ' | ' \ ] |
5.28G 5.285G 5.29G 5.205G 53G 5.305G 531G 5.315G 5326 5.325G 533G 5.335G 534G
Sum PD Portl Port 2 Port3 Port 4
(dBm/RBW) | (dBrn/RBW) | (dBm/RBW) | (dBm/REW)  (dBm/RBW)  (dBrn/RBW)
5.82 5.82 -012 -0.03 -019 -0.14
802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5510MHz
(i Freq 1 10- Sum [ |
5.51GH 57 Portl
Span = 0- . o ot ’§
o | b '\/’ Port2 [/
REW Port 3 W
10-
1MHz Portd [
VBW -15- L J
Mz =
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40
45—
5.18G 5.4éSG 5.4‘9!5 5.49‘5!5 5_%6 5565G 5.5‘1!5 S.SIISG 5.5‘2!5 5.5?‘5!5 5.5‘3!5 S.SEISG 5.5‘4G
Sum PD Port1 Port 2 Port3 Port 4
(dBm/RBW) | (dBm/RBW) | (dBm/RBW] | (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)
6.20 6.20 0.39 0.30 0.36 0.35
802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5550MHz
[ Ch Freq ][ 0 Sum W |
5.55GH = *
S o V N smz |§
0MHz = V o2 [~/
RBW Port3 [
-10-|
1MHz Portd [
VBW -15- L J
3MHz 6
Sweep Time -25-1
20ms -30-
Detector Type 235
RMS 40—
45—
50 ' ' ] ' | ' \ | | : ] |
5.52G 5.525G 553G 5.535G 5.54G 5.545G 555G 5.555G 5.56G 5.565G 557G 5.575G 5.58G
Sum PD Portl Port 2 Port3 Port4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
6.01 6.01 014 007 0.09 008
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802.11ac VHT40-BF_Nssl1,(MCS0)_4TX PSD
5670MHz
chFreq 1 - | sum [~ ]
Ss.smHz o Portl [/
REW _1-07 Port3 [~/
1MHz v Portd [
VBW =7 - -
3MHz =
Sweep Time -25-
20ms -30 -1
Detector Type 35-
RMS 40~
) 45—
-50-, ' , . | | : . | : | ! |
564G 56456 565G 56556 566G 56656 567G 56756 568G 56856 569G 56956 57G
Surm PD Portl Port 2 Port3 Port4
(dBm/REW) | (dBm/REW) | (dBm/RBW) | (dBm/REW)  (dBm/REW)  (dBrm/RBW)
5.96 5.96 0.06 011 011 002
802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5710MHz Straddle 5.47-5.725GHz
(i Freq 1 10- [ )
SE.GQGHZ & Portl [/
pan 0-
140MHz 5- Port2 [/
REW o Port 3 W
1MHz Portd [
W 15- £ J
IMHz =5
Sweep Time -25-1
20ms -30 -1
Detector Type 35
RMS 40
) 45—
-507\ 1 1 1 1 1 1 1 I 1 1 I 1 1 I
562G 563G 564G 565G 566G 567G 568G 560G 576 571G 572G 573G 574G 575G 576G
Surm PD Portl Port 2 Port3 Port4
(dBm/RBW) | (dBm/REW) | (dBm/RBW) | (dBm/REW)  (dBm/REW)  (dBrm/RBW)
5.76 5.76 014 0.01 017 -0.07
802.11ac VHT40-BF_Nss1,(MCS0)_4TX PSD
5710MHz Straddle 5.725-5.85GHz
[ Ch Freq ] { 3 | Sum W |
[5735GHz 0- . Portl [~/
pan 5-
foie ] " Pat2 [~/
RBW - Port3 [
500kHz = Portd [
VBW 20 " .
3MH
SweepZT\me =
20ms =0
Detector Type —35-]
RMS -40 -
’ 45~
50 | | | | | | | ! \ | | | | | ! |
5715G 571756 572G 5J2256G 5.725G 57275G 573G 5.7325G 5.735G 573756 574G 5.7425G 57456 5.7475G 575G 57525G 57556
Sum FD Portl Port2 Port3 Portd
(dBm/RBW) | (dBm/REW) | (dBm/REW) | (dBm/RBW)  (dBm/REW)  (dBrm/RBW)
3.08 3.08 278 292 295 282
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